HD-5

crawler tractor
parts catalog

(INCLUDES ALL SERIAL NOS.)

Form 70626003 English
(Same as 0626003-8)

A WARNING

STUDY THE OPERATION AND MAINTENANCE
INSTRUCTION MANUAL THROUGH BEFORE STARTING,
OPERATING, MAINTAINING, FUELING OR SERVICING THIS
MACHINE.




Notice:

This machine has a Detroit Diesel engine.
MinnPar does not offer any of the engine parts.

Please consult a Detroit Diesel dealer



TRACTOR MODELS

Several distinct models of the HDS5 tractor are available and this Repair Parts Catalog has been prepared to
show the parts for each. All parts listed herein, which have no specific usage indicated, are applicable fo
all models. Those parts whicia are used only on specific models are so indicated.

The currently available models and their identifying symbols are indicated below. This symbol is stamped
in front of the tractor serial number on each model.

DESCRIPTION MODEL SYMBOL
Short Track (33 links), Oscillating Truck Frames, 44" Tread . . .. ... ... HD5A :
Short Track 233 links), Oscillating Truck Frames, 60" Tread . ... ... ... HD5B
Long Track E37 links), Oscillating Truck Frames, 44'" Tread .......... HD5D
Long Track (37 links), Oscillating Truck Frames, 60" Tread ... ....... HDSE
Long Track (37 links), Rigid Truck Frames, 60" Tread . . ... ......... HD5F
Long Track (37 links), Rigid Truck Frames, 60" Tread, equipped .
with TRACTOMOTIVE Front Shovel* . .. ... .......¢c..0....... HD5G

#QOrder all parts for TRACTOMOTIVE SHOVEL and Hydraulic System from Tracto-
motive Corporation, Deerfield, Illinois or from nearest authorized Dealer. .

MODEL HD5A (44" Tread, Short Track) ’ MODEL HD5F EWithout Shovel)

MODEL HD5B (60" Tread, Short Track) MODEL HD5G (With Shovel)

MODEL HDS5D (44" Tread, Long Track)
MODEL HDSE (60" Tread, Long Track)

SERIAL NUMBERS '

The tractor serial number is stamped on the rear face of the steering clutch housing at the upper right hand
corner; also on a small plate attached to the cowl, facing the operator.

The engine serial number is stamped on the left side of the cylinder block at the upper right hand corner.

Effective approximately August 1948, the engine serialnumbering system was changed as a measure toward
simplification. Under the old system the prefix "271-" (followed by the serial number) was used to denote
the 2-cylinder engines (Example 271-8325). Under the new system the prefix'2A" serves the same purpose.
However, with the new prefix, the serial numbers were started over again (Example: 2A-021).



ALPHABETICAL INDEX

Air Pre-Cleaner Extension . ........... 163
Alr Cleaners. . . .: svem s alaaid s s/aien ... 48
Afr Heater . . voawe v vimes ST B BTWIE @ e 59
Balance Shaft .. . : i 16
Batteries and Cables . ........ R 6 R 130
Battery Box. . .. .. .. it it it e e, 123
Bevel Gear and Shaft . ., ............... 91
BIOWEE ..o & s o 54 N 47
Bottom Guards . ......... . i i 157
Brakes ... vees s . @ BEEEENE R @ " 101
BreatherTube ... i escnes smes v P 3 |
BUMPEXS uu 3 ecess & waliee w aaes s = wie 108G
Cabiv o 5.0 554 o sa - T - R— ... 155
Cab Curtaing ..o e o ean e sl 6 el % s 151
Cab Enclosures ... .. wimin w wgmwe wowsee w ey LD
Camshall o & s & SN 5 eni o EEh & s 16
Canopy « ..+ .. . o aGe ariwis woeima o ser LAY
Counnecting Rod 5.s & i siali & darns siainig o ssoe, L
Cowl ....... VR W AR & e avata W owrw LA
Crankcase Guard . . . « v v v v v v v v o v ..108,157
Crankshaft . . » ..« o 5 @ B 8 ae X
Cylinder BIo€K wivivie o simivie o wiws 5 wimis a a9
Cylinder Head WTETE B VI § G Y RS 5 Es 17
Cylinder Liner ......... N alle enarie w ev LS
DEAWDAT . sia 5 55008 & »aws o wbin w Sowisie . ..129
Engine and Mounting . ................. 5
Engine Clutch . ......... e s wyass eree 71
Engine Clutch Control. . ... . i 4 v Bl
Engine Controls. . . .. % steie m W R .. 43,45
Engine Coolant Heater ...... s w weis s 168
Equalizing Spring. - + ¢ v v v e e v v u ... 105,106
FaD a5 2 Gaidiois v 60764 5 soms o Y - 1
Final DEIve o ¢ aravan v oo @ soaies o § 94 thru 99
FLOOT v + wmieie x womimie » mumim . % pimie 8 simreie 8 LGS
Flywheel . . . ¢ c o vvvceannn 3 ¢ e v 11
Flywheel Housing. - « « v v v v 0 v v v v v v o . 6
Front Fenders SaeTe B Fele s B S T FeTen W 127
Front Hydraulic Pump Mounting . . ....... 161
Front Pull Hook, . ........ R — ... 108
Fuel Filters « .+ .+« v . ia 3 WEE B g 27,30, 31
Fuel Pressure Gauge . . - . DG - |
Fuel Pump + + + + o v v 0 o v 0o v teasesanes 33
Fuel Tank and Lines . i anETEE aie - 37
Fuel Tank Guard « « « = « « s « s « & « s 5 P 158
Gear Shift o+ ¢ v ¢ o s s s s 6 s 0 v Ve & e .. 85
"Generator - -+ -0 000 R 132,133
GOVELTIOT + « = s o s v o a s a8 95 5 85 a5 . 39
Grille Screen  + « « « s+ s« TR . 160
Grousers Diaiiens » GG F i Bas i veaa 1461
Hood + «« ... W ECEEE S R Rk P 127
Hood Side Plates - . . « . .. S -1
Hour Meter -« -« . . . v aea 8 SRR @ g 162

IHJEEIDT" 1o w o wmin = s simus & & &veie . 52
Injector Control . i i saiiie 4o siws s o siein s 56
INSEEUMENEE . o conocw o aovs & 5 s w s e 136
Lights and Wiring ... ............. 134
Main Bearings .. .... W W IS & SRR § 11
Main Frame . ... . sms ® EOTHEEE & W G 108
MuffleT .oun 3 s & osms & @ R 57
Numerical Index. . . ... . e - 175
Odometer: ¢ vonm s daen 56 sl K 138
Qil By-Pass Valve S W W e . 23
QilCooler ............. . . 19
il Filler .cas o eas @ weee s ¥ REHE v B 23
OiIl Filters . . .. . o i i i it it e s an 22,25
OSPaEn: ¢ pivas ¥ SiEes ¢ ouEey ¥ Yes < 5 e L8
QILFARD: ovmens 0 srones & svmemie @ sows o & W 21
Painting and Marking .. ... ... .. ..... 102
Plafon o waves o sveres  alesive @ eoeieimoe St i3
Power Pulley ... .. ..ttt uunnann. 145
Power Take-Off. .. ... SR R ... 141,147
PLIer o o oniece o o siese o w8 W EESTATE v O
Radiator and Water Connections . .. ...... 69
Radiator Curtain . ....... "o NG . 160
Radiator Guard .. ... A e e A . .. 159
+Radiator SCTeeNE « i & & s § o Y e 160
Radiator Shell . . . ... ... Camie W euwiesE @ ehe 128
Rear Fenders . ....¢ccceeosees i @ ae 125
Rear Flood Light . . ... ........ aas wcw; A0
Rigid Beam .......... S F neiaim o 107
Rocker Cover . ........ G i st 10
Seat ........ e e e A B F123
Service Kits . . ........ O QAo ety b X ¢
Special Attachments . ... ...... 137 thru 170
Stazter: . ssiaas oae v v eeien ¢ o aieie 5 e 131

Steering Clutch and Final Drive Housing ... 88

Steering Clutches. . .. . .. ... ... .... sl 9]
Steeriag Clutch Throwout . .. .......... 93
StreetPlate . ... ........c..... ve. . 161
Tail Light, . . .. ... ... ... .. ....... 139
Timing Gears . ......... e ¥ § 11,16, 47
Timing Gear Cover .. ........ ¥ S s i
FOOIB v v wrsiwivie & sSwmens @ EETRNENS B SRR R 165
Tool BOX ¢+ ¢ s v s s snasss .. a123
Track ouv ¢ GeiGie ¥ e % @ SNER ¢ P 1 |
Track Idler .......... w s W mowlee @ 111
Track Release ...... v ST 8 Sae 109
Track Supporting Roller .. ... .... e  LET
Transmission .. ... 000 eus .. ... 81
TTuck- FTame ews s sovien P wiis o & 5555 119
Truck Wheels . . . .............. 113,115
Universal Joint . v s s vioais o s soiais & o s 78,79
Valve Mechanism ....... S e .

Water Pump . . . o v v v 00 v v



ITEM NUMBER QTY.

1

W

- o~

10

11
12

13 -

14
15

PART

052269

054058
035712
035190
904208

052148
035236
035190
904208

035073
904208
911043

060618
911044
904209

060619
911044
904209

075620
064531

1

oo BN~ BN~

o b NNN NN

ENGINE AND. MOUNTING

DESCRIPTION

ENGINE ASSEMBLY (Includes BLOWER, GOVERNOR, fuel PUMP
and water PUMP. Does not include air CLEANER, FAN, fuel
FILTER, oil FILTER, GENERATOR, MUFFLER or starting
MOTOR) .

SUPPORT, engine, rear left
CAPSCREW, 1/2"NC x 2-1/4"
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

SUPPORT, engine, rear right
CAPSCREW, 1/2"NC x 1-3/4"
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

CAPSCREW, engine mounting (1/2"NF x 1-3/4")
LOCKWASHER, 1/2"

NUT, 1/2''NF (Model HD5G only)

NOTE: Items 9 thru 15 comprise the FIRST TYPE ENGINE
MOUNTING as used on tractors prior to serial No.
25364. Those items shown without part numbers are
no longer serviced and must be replaced with items 16
thru 19.

STUD, front engine mounting (5/8"NF x 4-7/16")
NUT, 5/8"'NF
LOCKWASHER, 5/8"

STUD, rear engine mounting (5/8"NF x 3-5/16")
NUT, 5/8'NF
LOCKWASHER, 5/8"

WASHER, spacing, engine mounting

WASHER, plain (1/4" thick)

CAGE, engine mounting pads

PAD, rebound, engine mounting

PAD, shock, engine mounting
(Continued)

5

KIT NUMBER




ITEM NUMBER QTY.

16
17
18

19

PART

082451
083404

082452
911044
904209

082453
911044
904209

052239

052215
036707
904209

MN— B NN NN B b

ENGINE AND MOUNTING (Continued)
DESCRIPTION

NOTE: Items 16 thru 19 comprise the SECOND TYPE ENGINE
MOUNTING effective with tractor serial No. 25364,

MOUNTING, engine

BRACKET, engine mounting

STUD, front engine mounting (5/8"NF x 3-7/8")
NUT, 5/8"NF
LOCKWASHER, 5/8"

STUD, rear engine mounting (5/8''NF x 2-3/4")
NUT, 5/8"NF
LOCKWASHER, 5/8"

PLATE, engine mounting (Additional 4 used on Model HD5G])

SUPPORT, engine, front
CAPSCREW, 5/8'NC x 1-3/4"
LOCKWASHER, 5/8"

KIT NUMBER

PART

ITEM NUMBER

1

W~

Vo= oo v B

10

5165829
912726
041916
041250
904207

5152525

5169101
040382
056721
904206

5152413

aryY.

—

et L) e et e D e et et e

FLYWHEEL HOUSING

DESCRIPTION

HOUSING ASSEMBLY, flywheel (Includes item 5)
PLUG, pipe, 3/4"NPT
CAPSCREW, 7/16"NC x 2"
CAPSCREW, 7/16"NC x 1-1/4v
LOCKWASHER, 7/16"

PIN, dowel, flywheel housing to block (See CYLINDER BLOCK)
SEAL, crankshaft, rear (See CRANKSHAFT)

GASKET, flywheel housing toblock . ...................

COVER, balance weight
CAPSCREW, 3/8"NC x 1-3/8"
CAPSCREW, 3/8"NC x 2-1/2"
LOCKWASHER, 3/8"

GASKET, balance weightcover .. ... ... ... ........ ...

KIT NUMBER

064349

064349

[



TIMING GEAR COVER

PART
I"'EM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5165835 1 COVER ASSEMBLY (Includes item 8)
2 041916 4 CAPSCREW, 7/16"NC x 2"
3 047558 2 CAPSCREW, 7/16"NC x 2-1/4" '
4 052352 1 CAPSCREW, 5/16"NC x 4-3/4"
5 013059 1 CAPSCREW, 3/8'NC x 2"
6 040427 2 CAPSCREW, 3/8"'NF x 5-1/2" (Also attaches generator
bracket)
903774 11 CAPSCREW, 5/16"NC x 2"
904205 12 LOCKWASHER, 5/16"
904206 3 LOCKWASHER, 3/8"
904207 6 LOCKWASHER, 7/16"
912298 2 WASHER, plain, SAE std., 7/16"
911041 2 NUT, 3/8'NF
7 5156192 1 GASKET yu w sl s & s & oa0h 4 @ wn » 2% & gles & &% ... 064349
- 1 SEAL, oil (See CRANKSHAFT AND FLYWHEEL)



CYLINDER BLOCK




CYLINDER BLOCK

PART .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
b | 5189873 1 BLOCK ASSEMBLY, cylinder (Includes items 2 thru 13A and hard-
ware indented below)(When required for engines prior to #271-
12671 also order 1 DIPSTICK 5174696, 1 GUIDE 5174687 and
1 GASKET SET 5192432)
915433 1 COCK, water drain, 1/4"NPT
901666 6 PLUG, pipe, ctsk-hd., 1"NPT
901667 1 PLUG, pipe, ctsk-hd., 1-1//4"NPT
911281 4 PLUG, pipe, slotted-hd., 1/4"NPT : e plugs
904260 4 PLUG, pipe, ctsk-hd., 3/8"NPT ofl pagsage.piug
2 5151272 2 PLUG (plain, solid, 11/32" diam. x 7/32" long)(oil passage)(Used
on engines prior to #2A-5794)
3 5151576 2 PIN, dowel, flywheel housing to hlock(l/Z" x1-5/8")
4 5156150 2 PIN, dowel, timing gear cover to block (hollow, 5/3" x ll/l 6') %
5 5158674 3 CAP, main bearing (When required for engines prior to #271-6531
also order 2 BOLTS 5152149 with each CAP)
5152068 6 BOLT (5/8"NC x 4-5/16'")(Engines prior to #271-6531)
6 5152149 6 BOLT (5/8"NC x 4-3/4'")(Engines #271-6531 thru #2A-37701)
5189841 6 - BOLT (5/8"NC x 5-1/8")(Effective with engine #2A-37702)
904209 6 LOCKWASHER, 5/8"
7T eceema- 4 PIN, dowel, rear main beari'ng thrust washer (See CRANKSHAFT)
8  eee--- 3 STUD, fuel pump attaching (See FUEL PUMP)
C R 5  BEARING, camshaft and balance shaft (See CAMSHAFT AND
BALANCE SHAFT)
- 6 BOLT, cylinder head (Not illustrated. See CYLINDER HEAD)
10 cc==e= 6 COVER, lower push rod
11 ==e-a- 6 PLUG, retaining, lower push rod cover
2 eaee 1 EAL, h rod \ Not illustrated. See
1 2 S lower push rod cover VALVE MECHANISM
| 5 T . 12 WASHER, lower push rod cover seal
13A ce-ee-- 2 GUIDE, camshaft follower
14 5154970 1 TUBE ASSEMBLY, air box drain (1 TUBE, 1 NUT)
914094 1 ELBOW, inverted flare, 90°, 3/16" tube, 1/8"NPT male
15 5152640 1 CLIP, air box drain tube
16 5154221 2 COVER, cylinder block handhole
17 013059 4 CAPSCREW, 3/8"NC x 2"
18 040400 4 GASKET (COPPer) i v & &t & siuin 5 o Weies o il vs o 064349
19 5152288 2 GASKET, cylinder block handhole cover ......... G SRS SRR 064349
5170094 1 GUIDE, oil level dipstick (drive-in type)(Used on engines prior to
#271-12671)
20 9
5174687 1 GUIDE, oil level dipstick (screw-type)(Effective with engine #271-
! 12671)
[ 5170057 1 DIPSTICK, oil level gauge (Used on engines prior to #271-12671)
21 A
5174696 1 DIPSTICK, oil level gauge (Effective with engine #271-12671)
22 5150475 1 GASKET, oil level dipstick (Used on engines prior to #271-12671) . . . 064349



CRANKSHAFT AND FLYWHEEL




CRANKSHAFT AND FLYWHEEL

PART . :
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 -5154188 1 CRANKSHAFT ASSEMBLY (Includes 2 PLUGS 910230 and 2 PINS
5177528) :
910230 2 PLUG, pipe, slotted-hd., 1/8"NPT
2 5177528 2 PIN, dowel, flywheel to crankshaft
3 5153847 1 FLYWHEEL ASSEMBLY (Includes item 6)
4 5150454 6 BOLT (2-7/8" long)
5 023633 3 WIRE, locking (1/16" x 12")
6 5153779 1 GEAR, flywheel ring
[ 5179631 3 SHELL, main bearing, upper (standard size) .............. 052676
5192880 3 SHELL, main bearing, upper (. 002" undersize)
7 ¢ 5192884 3 SHELL, main bearing, upper (. 010" undersize). ... . e e e e cw... 052677,
5192888 3 SHELL, main bearing, upper (. 020" undersize). ............. 052678
L 5192892 3 SHELL, main bearing, upper (. 030" undersize) ............. 052679
[ 5179630 3 SHELL, main bearing, lower (standard size) .............. 052676
. 5192879 3 SHELL, main bearing, lower (. 002" undersize) -
8 49 5192883 3 SHELL, main bearing, lower (.010'" undersize) ............. 052677
5192887 3 SHELL, main bearing, lower (.020" undersize) ............. 052678
{ 5192891 3 SHELL, main bearing, lower (. 030" undersize) ............. 052679
5159353 4 WASHER, thrust, rear main bearing (Haif only. Standard size) ... 052676, 77
9 052678, 79
5160542 4 WASHER, thrust, rear main bearing (Half only. .005'" oversize)
10 040398 4 PIN, dowel, rear main bearing thrust washer (brass)....... ... 052676,77
052678, 79
5178989 1 SEAL, oil, rear (4-11/16" shaft diam. Original equipment)
11 5192776 1 SEAL, oil, rear (4-13/16" shaft diam. For use when crankshaft
is too worn to permit use of standard SEAL 5178989. Also
order SLEEVE 5193413 to make initial installation)
12 5193413 1 SLEEVE, crankshaft (Provides new seal surface for worn crank-
shafts. Requires use of SEAL 5192776)
13 5192496 SPACER, oil seal (Use as required behind SEAL 5178989 when
crankshaft has groove worn too deep to allow seal to function in
normal position)
14 5154315 1 SEAL, oil, front
15 5154316 1 SPACER, crankshaft pulley
16 5154317 1 SLINGER, oil, crankshaft, front
17 5170200 1 GEAR, crankshaft (64 teeth)
905845 1 KEY, #A Woodruff, 1/4" x 7/8"
050665 1 PULLEY, crankshaft (8-5/8" diam. Standard equipment)
18 074264 1 PULLEY, crankshaft (7-1/8" diam. For use with special slow
speed fan)
911201 . 2 KEY, #E Woodruff, 3/8" x 1-1/4"
19 5153623 1 BOLT, crankshaft (1"NF x 2-1/4")
20 053669 1 WASHER, pulley retaining
21 079667 1 WICK ASSEMBLY, oiling, flywheel bearing (Serviced only as a unit)

11



YANIT SIONITAD NV dCYH DNILDJIANNODZ "NOLSId

€1l

A

— AINO SLINN AYv3 |_

12



PISTON, CONNECTING ROD, AND CYLINDER LINER

PART
ITEM NUMBER QTY. DESCRIPTION ) KIT NUMBER
1 5189054 2. PISTON ASSEMBLY (Includes items 2 and 3) ........ ¥ vembe % Wos 5194496
2 eemeeee- 4 BUSHING, piston (Not serviced separately)

5153592 4 RETAINER, piston pin (Standard)
Engines prior to #2A-30012

3 5192497 4 RETAINER, piston pin (.010" oversize)
5188405 4 RETA[i\TER., piston pin (expansion drive-in type)(Effective with
engine #2A-30012)
4 5153562 4 RING, snap, piston pin retainer (Engines ﬁrior to #2A-30012)
5 5188406 2 PIN; piston, 5 ¢ i s sm & wisn s dawk & feay Soeik & o5 s e i e e 5194496
6 5154332 2 ROD ASSEMBLY, connecting (Includes items 7 thru 11) "
7 5151350 4 BUSHING, connecting rod
8 5150140 2 NOZZLE, spray, connecting rod
9 5154360 2 ORIFICE, connecting rod
10 5150094 4 BOLT, connecting rod
11 5150095 4 NUT
900801 4 PIN, cotter, 3/32" x 3/4"
5179632 4 SHEI-.JL. connecting rod bearing (Standard size)
5192881 4 SHELL, connecting rod bearing (002" undersize)
12 5192885 4 SHELL, connecting rod bearing (.010'" undersize)
5192889 4 SHELL, connecting rod bedring (.020'" undersize)
5192893 = SHELL, connecting rod bearing (. 030" undersize)
13 5185325 8 RING, compression . « ciiis o siies o ares o sliide s o ais o slsies Sowseia e 5193477
14 5179836 4 RING, oil control (3-piece type) . .. .. .... .00 e e e e ... 5193477
15 5188868 2 LINER, cylinder . ............. s e e s es e s v e v 5194496
o 2190595 - SHIM, cylinder liner (.0015" thick. Use as req'd)

5192226 - SHIM, cylinder liner (. 003" thick. Use as req'd)

NOTE: In view of the removable-sleeve construction of these
engines, oversize pistons or rings are not supplied.
When appreciable wear occurs, new standard size
parts should be installed.

Oversize piston pins are not available. New standard

size pins and bushings should be installed when appreciable '
Wear occurs.

13



-

— EARLY TYPE

14

16

15

'
EFFECTIVE WITH
ENGINE
NO. 2A-37702

|

VALVE MECHANISM

14



VALVE MECHANISM
PART ;
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

5192718 4 VALVE KIT, exhaust (Consists of 1 —_450 valve and 2 LOCKS
069171)(Engines prior to #2A-13966)

5193197 4 VALVE KIT, exhaust (Consists of 1 - 30° valve and 2 LOCKS
069171)(Engines #2A-13966 and up)

{ 5178540 4 INSERT, valve seat (45° seat)(Engines prior to #2A-13966)

2 :
5185326 4 INSERT, valve seat (300 seat)(Engines #2A-13966 and up)
- 5178590 4 GUIDE, exhaust valve
3
5192717 4 GUIDE, exhaust valve (.016" oversize on O.D. Use for replace-
ment of loose guides. Requires that cylinder head be reamed)
4 5150289 4 SPRING, exhaust valve :
5 5150292 4 SEAT , valve spring
6 5150291 4 CAP, valve spring
5150290 8 LOCK, valve spring cap (half only)(Used on engines prior to #271=-
13342. For double-groove valve stem)
-
069171 8 LOCK, valve spring cap (half only)(Used on engines #271-13342
and up. For single-groove valve stem)
8 5150304 2 ARM ASSEMBLY, valve rocker, left (Includes item 11. Clevis
parts not serviced separately)
9 5150305 2 ARM ASSEMBLY, valve rocker, right (Includes item 11. Clevis
parts not serviced separately)
10 5179954 2 ARM ASSEMBLY, injector rocker (Includes item 12. Clevis
parts not serviced separately)
11 5150310 4 BUSHING, valve rocker arm (large)
12 5150318 2 BUSHING, injector rocker arm (large)
13 5150319 2 BALL ASSEMBLY, injector rocker arm (1 BALL, 1 SEAT)(Used
on engines prior to #2A-18113)
14 5150322 2 SHAFT ASSEMBLY, rocker (Includes PLUG)
15 5150324 4 BRACKET, rocker shaft
16 5150325 4 BOLT (1/2"NC x 4-1/4", drilled oil passage)
17 5150299 6 ROD, push, valve and injector rockers, upper
18 5151601 6 NUT, upper push rod locking
19 5154539 6 SEAT, upper push rod
20 ' 5186858 6 SPRING, upper push rod
21 5150300 6 SEAT, upper push rod spring
22 5152440 2 RETAINER, upper push rod spring
23 035439 + CAPSCREW, 3/8"'NC x 1"
904206 4 LOCKWASHER, 3/8"
24 5178290 6 ROD, valve and injector rockers, lower
25 5154475 6 COVER, lower push rod
26 5154537 6 PLUG, retaining, lower push rod cover
27 5154472 12 SEAL, lowerpushrodcover ... ... . ietevntnoniooa 064349
28 5154538 6 WASHER, lower push rod cover seal =
29 5159837 6 FOLLOWER ASSEMBLY, camshaft (Includes ROLLER AND PIN.

tAlso see item 30)
(Continued)

15



ITEM NUMBER QTY.

30

31

32

PART

5190348

5154426
5189842

054130
904205

6

VALVE MECHANISM (Continued)

DESCRIPTION

KIT NUMBER

ROLLER KIT, camshaft follower (Each consists of 1 ROLLER and

1 PIN. Roller BUSHING is not serviced separately)

GUIDE, camshaft follower (Used prior to engine #2A-37702)

GUIDE, camshaft follower (Effective with engine #2A-37702)

CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

10

ITEM NUMBER QTY.

1

- O D [+-TEN ] o\ b W

—

11

PART

5189859
905123

5189846
905123

5170205
5154685

5170206
5154685

5152429
5154685

5152192
045312
904205

5192804
5192763
5192765

5194609
5194610
5194611

—

g o—

™o

ooy

wm ;i v in

CAMSHAFT AND BALANCE SHAFT
DESCRIPTION

CAMSHAFT
KEY, #9 woodruff, 3/16" x 3/4"

SHAFT, balance
KEY, #9 woodruff, 3/16" x 3/4"

GEAR ASSEMBLY, camshaft (1 GEAR, 2 WEIGHTS, 3 RIVETS)

NUT

GEAR ASSEMBLY, balance shaft (1 GEAR, 2 WEIGHTS, 3 RIVETS)

NUT

WEIGHT, camshaft and balance shaft (rear)
NUT

PLATE, thrust, camshaft and balance shaft
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

BEARING, camshaft and balance shaft (standard size)
BEARING, camshaft and balance shaft (. 015" undersize)

BEARING, camshaft and balance shaft (. 030" undersize)}

BEARING, camshaft and balance shaft (standard size)

Engines prior
to #2A-37702
(1-1/8" long)

Effective with

BEARING, camshaft and balance shaft (.015" undersize); engine #2A-37702

BEARING, camshaft and balance shaft (. 030" undersize)

16

}

(1-1/2" long)



CYLINDER HEAD

PART
ITEM NUMBER QTY. DESCRIPTION ) . KIT NUMBER
1 5189857 1 HEAD ASSEMBLY, cylinder (Includes items 3 thru 9)(When re-

quired for engines prior to #2A-13966 also order 4 VALVE
KITS 5193197)
5 5152149 6 BOLT (5/8"NC x 4-3/4")(Used prior to engine #2A-37702)
5189841 BOLT (5/8"NC x 5-1/8"){Effective with engine #2A-37702)

o

3 eeeee-- 4 INSERT, exhaust valve
See VALVE MECHANISM
- T 4 GUIDE, exhaust valve
5 5150041 2 TUBE, injector hole
6 5160037 2 PACKING, injector hole tube
7 904260 3 PLUG, pipe, ctsk-hd., 3/8"NPT
8 @ meme-e- 2 STUD, exhaust muffler (See MUFFLER)
I 2 STUD, injector clamp (See INJECTOR)
10 5192432 1 GASKET SET (Consists of compression GASKET and oil GASKET ... 064349
5192433
11 5154283 1 BRACKET, engine lifting
12 041250 3 CAPSCREW, 7/16"NC x 1-1/4"
904207 3 LOCKWASHER, 7/16"
13 5154290 1 GASKET, engine lifting bracket . ........... e e e e ... 064349
- s B e 5192433

17




ROCKER COVER

PART
ITEM NUMBER QTY. DESCRIPTION i KIT NUMBER
1 5167978 1 COVER, rocker :
2 5152446 1 GASKET, TOCKST™ COVEE cop s sinere & somse & w o a4 6ine 5 sae i EEeTWIE A e 064349
5192433
5169388 2 BOLT, rocker cover (When required for engines prior to #2A-
3 8764 also order item 5) :
900806 2 PIN, cotter, 1/8" x 1"
4 5150333 2 WASHER, rocker cover bolt
5 5157192 2 STUD, rocker cover bolt (Started with engine #2A-8764)
OIL PAN
PART
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
1 5185380 1 PAN, oil (When required for engines prior to #2A-13661 also order
20 CAPSCREWS 045295, also see page 169 for special oil pan
used with Coolant Heater)
045312 20 CAPSCREW, 5/16"NC x 3/4" (Engines prior to #2A-13661)
2 045295 20 CAPSCREW, 5/16"NC x 1" (Engines #2A 13661 and up)
904205 20 LOCKWASHER, 5/16"
3 5154198 1 GASKET, oilpan ............ e e e v mEme & e » b cens w e 064349
4 5158868 1 PLUG, drain
5 040942 1 GASKET, drainplug .........00utunnn. S FRUE S FaTes ¥ anw 064349



OIL COOLER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 5165800 1 HOUSING, cooler element
2 047558 2 CAPSCREW, 7/16"NC x 2-1/4"

904207 2 LOCKWASHER, 7/16"
3 5154213 1 GASKET, housing to cylinder block . .. .. ... ... on. 064349
4 8508890 1 CORE, oil cooler
5 5165803 1 GASKET, element to housing . . . . .. ... v VAR § R snae w e ... . 064349
6 5165799 1 COVER, oil cooler

912191 6 CAPSCREW, 7/16'"NC x 2-3/4"

913878 2 CAPSCREW, 7/16"NC x 1-3/8"

904207 8 LOCKWASHER, 7/16"

7 5165801

-

GASKET, oil cooler cover. ........ s Wi somm e $iane e ...064349

19



OIL PUMP

20



OIL PUMP

PART . .
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5171434 1 PUMP ASSEMBLY, oil (Consists of items 3 thru 17)
2 037450 4 CAPSCREW, 5/16"NC x 1-1/4"
904205 4 LOCKWASHER, 5/16"
3 5154202 1 BODY ASSEMBLY (Includes items 4 and 5)
4 5153154 1 BUSHING, pump body
5 5152376 1 SHAFT, lower
6 5153301 2 DOWEL, pump body
7 5152374 1 GEAR, upper
8 5152405 1 GEAR ASSEMBLY, lower (Includes item 9)
9 5153154 1 BUSHING, lower gear #
10 5152373 1 SHAFT, upper
905119 2 KEY, #3 woodruff, 1/8" x 1/2"
11 5172193 1 COVER ASSEMBLY (Includes item 13)(When required for engines
prior to #271-8326 also furnish 1 CUP 5171003 and 1 PIN 910274)
910274 1 PIN, groove, 1/2" x 3/4" (Used on engines #271-8326 and up)
12 037450 4 CAPSCREW, 5/16"NC x 1-1/4"
904205 4 LOCKWASHER, 5/16"
13 5153154 1 BUSHING, pump cover
14 5152380 1 VALVE, pressure relief '
15 5152381 1 SPRING, pressure relief valve
5152382 1 PLUG, retaining, relief valve spring (5/8" thread. Not illustrated)
(Used on engines prior to #271-8326)
16
5171003 1 CUP, retaining, relief valve spring (plain)(Used on engines #271-
8326 and up)
5152377 1 GEAR, driving (Used on engines prior to #271-6646)
17 :
5172207 1 GEAR, driving (Used on engines #271-6646 and up)
L}
18 5152387 1 PIPE, inlet
19 054130 2 CAPSCREW, 5/16"NC x 7/8"
904205 2 LOCKWASHER, 5/16"
20 5150144 2 GASKET, inlet pipe . « . . v . o v v v v s v v s o ws==s 6 T B T . e 064349
21 5152385 1 SCREEN, oil
22 5152383 1 COVER, oil screen
23 5152386 1 RETAINER, oil screen
24 5152388 1 PIPE, extension
25 045312 2 CAPSCREW, 5/16"NC x 3/4"
904205 2 LOCKWASHER, 5/16"

21



TO CYLINDER
BLOCK

ADAPTER

QIL FILLER

ITEM

—

10

PART
NUMBER QTY.
064128 1
043646 4
910335 8
904205 4
913636 4
040742 1
040744 4
054097 1
078926 2
047852 1
054104 1
042575 1

OIL FILTER

USAGE: All tractors except those equipped with the special HEAVY-
DUTY OIL FILTER listed on page 25.

DESCRIPTION KIT NUMBER
FILTER ASSEMBLY, oil (See page 28 for repair parts)

CAPSCREW, 5/16"NF x1-1/4"

WASHER, plain, SAE std., 5/16"

LOCKWASHER, 5/16"

NUT, 5/16'"NF
ELBOW, oil return line (900, 1/4"NPT male and female, restricted)
CONNECTOR, oil lines (1/4"NPT and 5/8"-24 male ends)
TUBE ASSEMBLY, oil return (Includes NUTS)
ELBOW, oil lines {900, 1/4"NPT male and female)
ELBOW, oil supply line (90°, 1/8"NPT male, 1/4"NPT female)
TUBE ASSEMBLY, oil supply (Includes NUTS)

TEE, oil supply line (1/4'NPT and 5/8'"-24 male ends, 1/4'NPT
female side)

HOSE, oil pressure gauge (See INSTRUMENTS)

22




3
—

ITEM

PART

NUMBER QTY.

5169891
914645

5150568
5154541
5150147

5174697

5156498

1543853

1543857
5169892

1
1
1

OIL FILLER

DESCRIPTION KIT NUMBER
ADAPTER, oil filler tube

CAPSCREW, 7/16"NC x 3-1/2"

WASHER, plain (copper)
GASKET, oil filler tube adapter . . .. . . ... . st v o v v nwennnn 064349
STRAINER, oil filler tube

TUBE, oil filler (When required for engines prior to #2A-097 also
order CAP ASSEMBLY 1543853)

CAP ASSEMBLY, oil filler (Screw type. Includes GASKET (Used
on engines prior to #2A-097)

CAP ASSEMBLY, oil filler (Hinged type. Includes item 8)(Used on
engines #2A-097 and up)

GASKET, oil filler cap (For CAP ASSEMBLY 1543853 only)

CHAIN, oil filler cap (For CAP ASSEMBLY 5156498 only)

OIL BY-PASS VALVE
NOTE: Mounted on right side of engine.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 5165697 1 HOUSING, oil-by-pass valve

913878 2 CAPSCREW, 7/16"NC x 1-3/8"

904207 2 LOCKWASHER, 7/16"
2 5153945 1 GASKET, housing to block . ...... 064349
3 5154270 1 SPRING

905365 1 BALL, steel, 5/8" diam.
4 5154269 1 PLUG

23




dALTIA TIO ALNA-XAAVIH

24



ITEM NUMBER QTY,

10

11

12
13
14

15

16
17
18
19

20
21
22

23

PART

061817

082442

904271
910167
904205
913636

061975
079774
061976
036032
911115
904206
911041
055245
915293
905014
036888
040744
061979
061978

041163

052918
061968
078926
043026

047852
061962
061963
040796
910332
910335
913636

051857

1

b o e e ] 0o oo

N NN

Lol S R oY )

—

HEAVY-DUTY OIL FILTER
USAGE: Special Equiprﬁent. See page 22 for standard filter.
DESCRIPTION

FILTER ASSEMBLY (Used prior to October, 1954, Order FILTER
ASSEMBLY 082442)(See page 29 for repair parts)

FILTER ASSEMBLY (Effective October, 1954)(See page 29A for
repair parts)

BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
CAPSCREW, 5/16"NF x 3/4"

LOCKWASHER, 5/16"
NUT, 5/16"NF (Tractors prior to #19856)

BRACKET, filter protecting
PLATE, filter mounting (Started with tractor #19856)
GUARD, f{ilter lines

CAPSCREW, 3/8"NF x 3/4"

WASHER, plain, SAE std., 3/8"

LOCKWASHER, 3/8"

NUT, 3/8"NF
ELBOW, oil filter {900, 3/3"NPT male and female)

NIPPLE, pipe, 3/8'NPT x 13-3/4"

ELBOW, pipe reducing, 3/8"NPT to 1/4'NPT
GROMMET, nipple protecting (rubber)
CONNECTOR, filter lines (1/4"NPT and 5/8"-24 male ends)
TUBE ASSEMBLY, oil return, rear section (Includes NUTS)
TUBE ASSEMBLY, oil supply, rear section (Includes NUTS)

CLIP, tube supporting (closed type, for three 3/8" diam. tubes,
7/16" bolt-hole)

HOSE, oil return line (8" long)
HOSE, oil supply line (10-1/2" long)

ELBOW, oil line (90°, 1/4"NPT male and female)

‘TEE, oil supply line (1/4"NPT female side and end, 5/8'"-24 male

end) .
ELBOW, oil supply line (90°, 1/8"NPT male, 1/4"'NPT female)
TUBE ASSEMBLY, oil supply, front section (Includes NUTS)
TUBE ASSEMBLY, oil return, front section (Includes NUTS)
CLIP, tube supporting (closed type, 3/8'" diam., 13/32" bolt-hole)
CAPSCREW, 5/16'"NF x 2"
WASHER, plain, SAE std., 5/16"
NUT, 5/16"NF
BLOCK, spacing, tube supporting clip
HOSE, oil pressure gauge (See INSTRUMENTS)
ADAPTER (See OIL FILLER)

TRANSFER, warning (See PAINTING AND MARKING)

25

KIT NUMBER



——pz

HILTIA TENT ALDA-ZAVIH

MNVL T3N4

O i~

———

SL FL EL

e

Al

— =
¢l

PR

9

26



ITEM NUMBER QTY.

Ul W

0 o

10
11
12

13

14
15
16
Lt

18
19

20

21
22
23
24
25
26

27
28

PART

061814

082441

904271
910167
904205

061975
079774

061976
036032
911115
904206
911041

055245
915278
901678
905014

036888

207091
035336
911115
911041

062072
064831
055247
064322

082189

055245
061812
040744
061966

040796
036032
911115

042963
901652

040744
061964
052917
060816
040745

064534
915368
915366
915367

078926

1

—

—_— I e e

S I I I

— DD e e e e e e DY e DO DY b e e~ N =~ 0o

HEAVY-DUTY FUEL FILTER

USAGE: Special Equiprﬁent. See page 30 for the standard first
stage fuel filter which this installation replaces.

DESCRIPTION

FILTER ASSEMBLY (Used prior to October 1954. Order FILTER
ASSEMBLY 082441)(See page 29 for repair parts)

FILTER ASSEMBLY (Effective October 1954)(See page 29A for re-

pair parts)

BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT
CAPSCREW, 5/16"NF x 3/4"
LOCKWASHER, 5/16"

BRACKET, f{ilter protecting
PLATE, filter mounting (Started with tractor #19856)

GUARD, filter lines

CAPSCREW, 3/8'NF x 3/4"
WASHER, plain, SAE std., 3/8"

LOCKWASHER, 3/8"
NUT, 3/8'"NF

ELBOW, fuel filter (90°, 3/8"NPT male and female)
NIPPLE, pipe, 3/8"'NPT x 12-1/2"
ELBOW, pipe, 90°, 3/8"NPT
ELBOW, pipe reducing, 90°, 3/8'NPT to 1/4"'NPT

GROMMET, nipple protecting (rubber)

CLIP, tube supporting (closed type, 1/2" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 1-3/4"
WASHER, plain, SAE std., 3/8"

NUT, 3/8"'NF

BLOCK, spacing, tube supporting clip

TUBE ASSEMBLY, tank ta filter (Includes NUTS)

CONNECTOR, fuel supply tube (3/8"NPT and 3/4"EF male ends)
COCK, fuel shut-off (3/8"NPT male and female ends)(Includes

HANDLE 082189)

HANDLE only, fuel shut-off cock

ELBOW, shut-off cock (900, 3/8"NPT male and female)

BUSHING, fuel tank

CONNECTOR, filter tube (1/4"NPT and 5/8''-24 male ends)
TUBE ASSEMBLY, filter to pump, rear section (Includes NUTS)

CLIP, tube supporting (closed t

e, 3/8" diam., 13/32" bolt-hole)

CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE std., 3/8"

TEE, filter line (1/4"NPT female side, 5/8'"-24 male ends)
PLUG, pipe, 1/4'NPT (Required on units equipped with

PRIMER)

*CONNECTOR, air heater tube (1/4'"NPT and 5/8'"-24 male ends)
*TUBE ASSEMBLY, air heater pump (Includes NUTS)

#CLIP, air heater pump tube (closed type, 3/8'" diam., 1/2" bolt-hole)
*HOSE, air heater pump (13-1/2" long)

NUT, fuel tube (5/8''-24)

TUBE, filter to pump, front section
CONNECTOR, Sealastic, 3/8" tube, 1/4"NPT male
NUT, Sealastic fitting, 3/8" tube
RING, Sealastic fitting, 3/8" tube (Includes FERRULE)

ELBOW, fuel pump (90°, 1/4"'NPT male and female)
PUMP ASSEMBLY (See AIR HEATER SYSTEM)

*Not required when PRIMER SYSTEM is used.

27

KIT NUMBER



Lo
OPTIONAL |
YARN TYPE

FILTER ASSEMBLY 064128 -

USAGE: See pages 22 and 30 for listing of complete Filter Assembly.

PART -
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 062166 1 BRACKET, filter mounting (Started with tractor #1010)
914826 1 CAPSCREW, f{il-hd., 5/1 6'"'NC x 3"
904205 1 LOCKWASHER, 5/16"
901151 1 NUT, square, 5/16"NC
2 062165 1 SHELL ASSEMBLY (Includes COCK indented below)(When making
first replacement on tractors prior to #1010 also furnish item 5)
915433 1 COCK, drain, 1/4"NPT
078230 1 ELEMENT KIT (Can type. Original equipment)(Includes items 4,5
3 and 7)
078231 1 ELEMENT KIT (Yarn type. Optional replacement)(Includes item 7)
4  wmeese 1 GASKET, filter element
Not serviced separately
5 @ e----- 1 WASHER, filter element
6 056594 1 SPRING, element retaining
7 040327 1 GASKET, filter cover
8 047029 1 COVER, oil filter
9 040330 1 GASKET, cover screw
10 040788 1 SCREW, retaining

28



2 3 4 5 6 7 8 9

HEAVY-DUTY FILTER PARTS (First Type)

QUANTITY
« 1~ 061814 FILTER ASSEMBLY, fuel (See page 27)
= = 061817 FILTER ASSEMBLY, oil (See page 25)
PART 2 2
ITEM NUMBER e ° DESCRIPTION KIT NUMBER
| 1 1 COVER, housing (Not serviced}
901652 1 1 PLUG, pipe, 1/4"NPT
2 045312 12 12 CAPSCREW, 5/16'"'NC x 3/4"
910335 12 12 WASHER, plain, SAE std., 5/16"
3 063896 1 1 GASKET, housing cover
063892 1 1 TAKE-UP ASSEMBLY, element (Serviced only as a unit)
5 063893 - 1 PLUG, orifice
6 063897 1 1 PLATE, element centering
7 082508 1 1 ELEMENT KIT, filtering (Includes item 3)

076668 1 1 TUBE ASSEMBLY, outlet (Includes NUT)

9 063888 1 1 PLATE, reinforcing, housing bottom
10 c-ee-- 1 1 HOUSING ASSEMBLY (Includes bolt RING)(Not serviced)
11 063899 2 2 BAND, mounting bracket '
903771 4 4 CAPSCREW, 5/16"NC x 7/8"
906652 4 4 NUT, jam, 5/16"NC
12 082444 2 2 BRACKET, mounting
13 070590 1 1 CAPSCREW, 5/8'"NF x 1-1/8" (drain plug)
063889 1 - BOLT, hollow
14
080758 - 1 VALVE ASSEMBLY, outlet check (Includes 1 SPRING, 1RING and
1 CUP. Serviced only as a unit)
063890 - 1 VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)
15
063889 1 - T BOLT, hollow - . =

16 063891 3 3 GASKET

- NOTE: Also see page 29A for Second Type Filter Parts.

29



ITEM NUMBER

17

18

19

20
21
22

PART

082505

082486
914173

082449
082492
082493
082489
082490
082487
082488
082491
082508
076668
082967
082444

082443
900576
911024

063891
063890

063889
080758

063889
070590
084897
084899

QUANTITY

—_ e [08244

W 0000 D D e e e e e e e e

- e

~

1
3
1
1
1
1
1
1
1
1
1
2
2
8
8
3
1

—

I

20

17 1819
\ \
\ b
b 16
V) Y
HEAVY-DUTY FILTER PARTS (Second Type)
082441 FILTER ASSEMBLY, fuel (See page 27)
082442 FILTER ASSEMBLY, o0il (See page 25)
DESCRIPTION KIT NUMBER

COVER

RING ASSEMBLY, cover retaining (Includes CAPSCREW 914173)
CAPSCREW, 5/16"NF x 1-3/4"

GASKET, cover

HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 9)
HOLD-DOWN ASSEMBLY, filter element (Includes items 5 thru 10) -
WASHER, element hold-down

SPRING, element hold-down

SEAL, element hold-down

HANDLE, element hold-down

STUD, element hold-down (Not serviced separately)
PLUG, orifice, element hold-down

ELEMENT KIT. filtering

TUBE ASSEMBLY, outlet (Includes NUT)
SUPPORT, f{ilter element

HOUSING (Not serviced separately)

BRACKET, mounting

BAND, mounting bracket
SCREW, machine, 1/4"NC x 3/4"
NUT, 1/4'"NC

GASKET

VALVE ASSEMBLY, inlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)

BOLT, hollow

VALVE ASSEMBLY, outlet check (Includes 1 SPRING, 1 RING and
1 CUP. Serviced only as a unit)

BOLT, hollow

CAPSCREW, 5/8"NF x 1-1/8" (drain plug)
PLUG, venting

WASHER, venting plug

NOTE: Also see page 29 for First Type Filter Parts

29A



MEMO

29B



5

«ZZER

‘e TRACTORS PRIOR TO #20932 =——-q

~TRACTORS PRIOR TO #8510~

ITEM NUMBER QTY.

1

2

PART

064128
040744
079348
078926
040796
036032
904206
911115
911041

050717

1

2

FIRST STAGE FUEL FILTER

USAGE: All tractors except those equipped with the HEAVY-DUTY
FUEL FILTER listed on page 27. .

DESCRIPTION KIT NUMEBER
FILTER ASSEMBLY, fuel (See page 28 for repair parts)

CONNECTOR, fuel tube (1/4'"NPT and 5/8'"-24 male ends)

TUBE ASSEMBLY, filter to pump (Includes NUTS)

ELBOW, fuel line (900, 1/4"NPT male and female)(Used on tractors
prior to #20932. 1 additional required on tractors prior to #8510)

CLIP, fuel line (closed type, 3/8" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF
PLATE, supporting, fuel line clip
LINE, fuel supply (See FUEL TANK AND LINES)

NOTE: See PAINTING AND MARKING for instruction transfer
applied to filter.

30



e TRACTORS PRIOR TO ——————
SERIAL NO. 7950

z )
b 10
7

e
/;ch

il
Ly

TRACTORS "28991 AND UP

SECOND STAGE FUEL FILTER

# Tractors prior to serial No. 7950
*% Tractors serial No. 7950 thru approx. No. 28990
#%% Tractors approx. serial No. 28991 and up
PART QUANTITY
ITEM NUMBER * *% *%* DESCRIPTION KIT NUMBER

044091 1 - - FILTER ASSEMBLY (See page 32 for repair parts)(Used prior
to tractor #5651. Order FILTER ASSEMBLY 065587)

065587 1 1 1 FILTER ASSEMBLY (See page 32 for repair parts)(Effective
with tractor #5651)

2 035439 2 2 2 CAPSCREW, 3/8"NC x 1"
904206 2 2 2 LOCKWASHER, 3/8"

3  ececeee 1 - - TUBE ASSEMBLY, fuel pump to filter (Order item 4)

4 068516 - 1 - TUBE ASSEMBLY, fuel pl:i.‘rnp to filter (Includes nuts)

5 049693 - - 1 HOSE, fuel pump to filter

6 sea=a- 1 - - TUBE ASSEMBLY, filter to engine (Order item 7)

7 068515 - 1 - TUBE ASSEMBLY, filter to engine (Includes nuts)

8 049693 - - 1 HOSE, f{ilter to engine

9 040744 4 4 e CONNECTOR, fuel lines (1/4"NPT and 5/8"-24 male ends)
10 078926 3 - 2 ELBOW, fuel line (90°, 1/4"NPT male and female)
141 068518 1 1 1 ELBOW, fuel line {900. 1/4"NPT female side and end, 1/4"

NPT male end)
901652 1 1 1 ) PLUG, pipe, ]./4"NP‘I' (Remove to install Fuel Pressure
Gauge)

- — 1 1 1 TRANSFER, instruction (See PAINTING AND MARKING)

31



FILTER ASSEMBLY 044091

USAGE: Tractors prior to serial No. 5651.
7 ? See page 31 for listing of complete
_—

Filter Assembly.
& ; PART )
\\‘" i ITEM NUMBER QTY. DESCRIPTION

pguiny
= 1 040929 1 SHELL
915433 1 COCK, drain, T-handle, 1/4'"NPT
2 040891 1 SPRING
078242 1 ELEMENT KIT (Can type. Original equipment)
(Includes item 4)
3
078241 1 ELEMENT KIT (Yarn type. Optional replacement)
(Includes item 4)
4 040931 1 GASKET, shell
5 047024 1 COVER
901652 2 PLUG, pipe, 1/4''NPT
6 040896 1 GASKET, shell retaining capscrew
7 040897 1 CAPSCREW, shell retaining

FILTER ASSEMBLY 065587
USAGE: Tractors serial No. 5651 and up. See
page 31 for listing of complete Filter
Assembly.
PART £
ITEM NUMBER QTY. DESCRIPTION
1 065582 1 SHELL
915433 1 COCK, drain, T-handle, 1/4"NPT
2 065585 1 SPRING
e 1 WASHER, steel (Not serviced separately)
N 1 WASHER, cork (Not serviced separately)
5 065584 1 PLATE, element seating
6 065583 1 ELEMENT KIT (Includes items 3, 4 and 8)
7 067481 1 GUIDE, element centering
8 043130 1 GASKET, shell
9 065580 1 HEAD, filter
10 065579 1 GASKET, shell retaining nut
11 065578 1 NUT, shell retaining
915432 1 SCREW, machine, 1/4'""NC x 5/16'" (For
/ bleeding filter)
% 12 065577 1 GASKET, bleeding screw

32



ITEM NUMBER QTY.

10

11

PART

5170574

4369765

5152121
904205

913636

4369766
5154216
5154220
5154217
5153616

5154218
905119

5154229
5152122

1

Wi W

FUEL PUMP AND DRIVE
DESCRIPTION KIT NUMBER
PUMP ASSEMBLY, fuel (Eaton rotor type. See page 34 for repair

parts)(Used on engines prior to #271-14936. Order PUMP

ASSEMBLY 5175668)

PUMP ASSEMBLY, fuel (Barnes gear type. See page 35 for repair
parts)(Used on engines #271-14936 and up)

STUD (5/16"NC x 5/16"NF x 1-1/2")
LOCKWASHER, 5/16"
NUT, 5/16"NF
GASKET, pump to adapter. . . . . . v v v v v v v v v i vt v e e a e e ... 064349
COUPLING, fuel pump
SHAFT ASSEMBLY, pump drive (Consists of items 6 thru 10)
ADAPTER ASSEMBLY, pump drive (Includes items 7 and 8)
BUSHING, pump drive adapter

PIN, locating (Furnished only as part of item 6)

SHAFT, pump drive
KEY, #3 woodruff, 1/8" x 1/2"

PINION, pump drive shaft

GASKET, adapter to cylinder block ............. ¢ et 9 s .. 064349

33



=

ITEM NUMBER QTY.

—

o~ wu

10
11
12
13

14

PART

5191838
047478

904204

5191849
5191842
5191843
5192250
5191850
5191854

5191844
905356

5191845
5191851
5192279
5191853
5191855

—

FUEL PUMP 5170574

USAGE: See page 33 for listing of complete PUMP ASSEMBLY

DESCRIPTION

BODY ASSEMBLY, fuel pump (Includes COVER and items 3 thru 7)
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

PIN, dowel, pump body

BUSHING, pump body

SEAL, pump shaft, outer (1-1/8'"0.D.)

SEAL, pump shaft, inner (1O, D.)

GASKET, pump shaft inner seal

GASKET, pump body cover

SHAFT, pump
BALL, steel, 1/8" diam.

ROTOR KIT, pump (Consists of 1 outer ROTOR and 1 inner ROTOR)
VALVE, pressure relief

SPRING, pressure relief

PLUG, pressure relief

GASKET, pressure relief plug

34

KIT NUMBER



FUEL PUMP 4369765

USAGE: See page 33 for listing of complete Pump Assembly.

ITEM Ngﬁggﬂ QTY. DESCRIPTION KIT NUMBER
1 —-ee-- 1 STATOR (Not serviced. Order complete Pump Assembly)
2 { ------ 1 HOUSING (Not serv'iv:_.:ed. Order complete Pump Assembly)

914590 2 PLUG, expansion, 11/16" diam.

3 5192813 8 BOLT ASSEMBLY (Includes LOCKWASHER)
ks 2225347 2 PIN, dowel, stator to housing (3/16'" x 1)

5 5192505 2 SEAL, pump shaft

6 5192504 1 SHAFT, driving gear

7 5192506 1 GEAR, driving

8 5192786 1 PIN, shear (1/8" x 13/16")

9 5192§OB 1 GEAR, driven

10 2225351 1 PLUNGER, pressure relief

11 5192509 1 SPRING, pressure relief plunger

12 2225353 1 PIN, guiding, pressure relief spring (5/32" x 1")
13 2225354 1 PLUG, pressure relief spring

14 2225355 1 GASKET, pressure relief spring plug

35



SHNIT ANV MNVLI TdE3NA

w iz oze s | 5=

VA
= ~J
<J

m

_ ] .

v

' 1

F-

N Sa——
. __
§—&D _
| __tv982 'ON 0oL —_—y
HOldd SHOLOWwHL ‘I
= S

36



ITEM NUMBER QTY.

1
2

2ZA

10
11
12
13
14
15
16
17
18
19
20
21
22
23

24

25
26

27

28

PART

050525
035018
911043

064531
081589

050632
065613

065612

050561
053576
5153357
051456
050594
050595
U-1671
209359
052360
036034
904206
050787
078926
042639
040810
040744
050723
050724
042672
036032
911115
911041
049694
048145

047569

059262

W M~ oo

FUEL TANK AND LINES

DESCRIPTION" - KIT NUMBER
TANK, fuel _

CAPSCREW, 1/2"NF x 1-1/2¢

NUT, 1/2"'NF

WASHER, plain
SHIM, tank mounting (Use as req'd)
GAUGE, fuel level (18-1/2" long)
GASKET, fuel tank cap (Tractors #2864 and up)

CAP, fuel tank (When making first replace.ment on tractors prior
to No. 2864 also furnish item 4)

NOTE: Items 6 thru 9 were used only on tractors prior to No. 2864.
GASKET, fuel tank cap
CLIP, fuel tank cap chain
VALVE ASSEMBLY, vent, fuel tank cap (Serviced only as a unit)
C‘HAIN. fuel tank cap
PLUG, clean-out, fuel tank drain elbow
GASKET, clean-out plug
COCK ASSEMBLY, fuel tank drain (Includes item 13)
STEM, drain cock
ELBOW, fuel tank drain
CAPSCREW, 3/8"'NFx 1"
LOCKWASHER, 3/8"
GASKET, fuel tank drain elbow
ELBOW, fuel line (90°, 1/4"NPT male and female)
BUSHING, fuel tank outlet
COCK, fuel shut-off (1/4'"'NPT male and female)
CONNECTOR, fuel lines (1/4'"'NPT and 5/8"-24 male ends)
TUBE ASSEMBLY, fuel supply (Includes NUTS)
TUBE ASSEMBLY, fuel return (Includes NUTS)
CLIP, fuel tubes (closed type, for two 3/8'" diam. tubes, 7/16"
bolt-hole)
CAPSCREW, 3/8'NF x 3/4"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF
HOSE, engine to fuel tube (29" long)
CLIP, fuel hose (closed tvpe, 1/2" diam., 17/32" bolt-hole)

CONNECTOR ASSEMBLY, fuel hose (1/4'"'NPT and 5/8"-24 male
ends. Includes restriction PLUG)

HOSE, fuel tube to filter (11" long)

37



ENGINES PRIOR TO NO, 271-13448

CYLINDER HEAD

GOVERNOR

38



PART

ITEM NUMBER

1

10
11
12

13

14
15
16
17
18

19
20

21

22
23
24

25

26

27

28
29

5174498
905662
913189
045295
904205

5152465

5152464

5151519
905657
904204

5174497

5155571
5152461
5152460
040391

5150884
5150897

5154355
910002

5152462
043021
5154407

5150898
910267

5159080

042990
901171
904203
910243

5185605
913889

5150394
040403
5150941

5154881
910980

5150942
5150889

5153407
904204

QTY.

o

—

Lol ol

GOVERNOR
DESCRIPTION ' ' KIT NUMBER

GOVERNOR ASSEMBLY (Consists of items 6 thru 56)
CAPSCREW, 5/16'"NC x 1-1/8"-
CAPSCREW, 5/16"NC x 2-7/8"
CAPSCREW, 5/16''NC x 1"
LOCKWASHER, 5/16"

GASKET, governor to blOWer . .. .....cecoaesnsnnnsnss.. 064349
. 5192433
GASKET, governor to cylinder head .......... c e e e .. 064349
5192433

LEVER, variable speed
CAPSCREW, 1/4"NC x 1"
LOCKWASHER, 1/4"

WEIGHT AND CARRIER ASSEMBLY (Consists of 1 SHAFT, 1
CARRIER, 2 WEIGHTS, 2 PINS. 4 WASHERS, 2 SPACERS,
88 ROLLERS, 4 CLIPS and items 7 thru 12)

RISER ASSEMBLY (Includes thrust BEARING)

KEY, governor shaft (half only)

RETAINER, governor shaft key

BEARING, ball, weight shaft

SCREW, retaining
LOCKWASHER, retaining screw

HOUSING
PLUG, expansion, 3/4" diam.

PLUG, cup, governor housing (1-1/8" diam.)

BEARING, needle, operating shaft, lower

SHAFT ASSEMBLY, operating (Includes items 17 thru 20)
LEVER, operating shaft (Not serviced separately. Order item 16)

SCREW, adjusting (hex-hd., 1/4 NF x 5/8")
NUT, jam, 1/4"NF

WASHER, operating shaft upper bearing

BEARING, ball, operating shaft, upper
SCREW, machine, #10NC x 3/8"
LOCKWASHER, #10
WASHER, plain, SAE std., #10

FORK, operating shaft :
SETSCREW, socket-hd., cup-point, 1/4"NF x 1/2"

LEVER ASSEMBLY, differential (Includes PIN)
CLIP, spring
WASHER, plain

SCREW, differential lever stop
NUT, jam, 5/16"NF

PIN, dowel, governor cover (3/16" x 7/16'")

GASKET, control housing cover . . ...... S SRR § e e e 064349
5192433

NOTE: Items 28 thru 33 comprise the FIRST TYPE COVER
ARRANGEMENT as used on engines prior to serial
No. 271-13448.

COVER ASSEMBLY, control housing (Order items 34, 35 and 36)

CAPSCREW, fil-hd., 1/4''NC x 7/8"
LOCKWASHER, 1/4"

(Continued)

39



GOVERNOR (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
30 5153865 1 LEVER ASSEMBLY, shut-off (1 SHAFT, 1 LEVER, 2 PINS)
914479 1 PIN, taper, #l x 7/8" .
31 5152942 1 STOP, shut-off lever
32 040403 1 CLIP, spring
33 5150946 1 WASHER, plain
NOTE: Items 34 thru 36 comprise the SECOND TYPE COVER
ARRANGEMENT as used on engines serial No. 271-13448
and up.
34 5174411 1 COVER ASSEMBLY, control housing (Includes item 37 and 1 SEAL
5176557)
901228 4 CAPSCREW, fil-hd., 1/4"NC x 3/4"
904204 4 LOCKWASHER, 1/4'"
35 5174425 1 SHAFT ASSEMBLY (1 SHAFT, 1 LEVER, 2 PINS)
36 5174429 1 RING, shaft retaining
37 043021 2 BEARING, needle, shut off lever shaft
5153059 1 PACKING shut-off lever shaft (felt)(Used on engines prior to
#2A-3856) . .. ... ..... e - S & LA A S 064349
38 .
5176557 1 SEAL, shut-off lever shaft (rubber)(Used on engines #2A-3856
and up)
39 5153060 2 RETAINER shut-off lever shaft packing !
40 5151519 1 LEVER, shut-off
905657 1 CAPSCREW, 1/4'NC x 1"
904204 1 LOCKWASHER, 1/4"
4i 5171784 1 STOP, variable speed spring retainer (Use only when necessary to
limit high speed)
42 5152939 1 GUIDE, variable speed spring plunger
43 5152938 1 PLUNGER, variable speed spring ’
44 5152940 1 SPRING, variable speed 3
45 5152941 1 RETAINER, variable speed spring
5152962 - SHIM, variable speed spring (. 010" thick. Use as req'd)
46
5153904 - SHIM, variable speed spring (. 078" thick. Use as req'd)
5153003 1 HOUSING ASSEMBLY, variable speed spring (Includes 2 BUSHINGS
47 5153004)(Used on engines prior to #271-11743)
5172557 1 HOUSING, variable speed spring (Used on engines #271-11743 and up)
910230 1 PLUG, pipe, slotted-hd., 1/8'"'NPT (Used on early engines)
911081 1 PLUG, pipe, slotted-hd., 1/4 NPT (Used on late engines)
910002 1 PLUG, expansion, 3/4" diam.
48 040378 2 CAPSCREW, 5/16'"NC x 3-1/2"
904205 2 LOCKWASHER, 5/16"
49 5152944 1 GASKET, variable speed spring housing ........ e e cee ... 064349
50 5179613 1 BOLT, idling speed adjustment (1/4"NC x 1-1/4")
911325 1 NUT, jam, 1/4"'NC
5153004 2 BUSHING, variable speed spring housing (Used on engines prior to
#271-11743)
51
043021 2 BEARING. needle, variable speed spring housing (Used on engines
#271-11743 and up)
52 5176629 1 LEVER, variable speed spring

(Continued)

40



PART

ITEM NUMBER

53

54

55
56

57

58

51.52239
915476
5173964
910173

5153007

5152932

QTY.

1

GOVERNOR (Continued)
DESCRIPTION ' ' KIT NUMBER

SETSCREW, variable speed lever (taper point, 5/16'"NF x 1/2")
(Used on engines prior to #2A-2119]

SETSCREW, socket-hd., dog-pt., 5/16"NF x 1/4" (Used on engines
#2A-2119 and up)

SHAFT, variable speed lever (When required for engines prior to
#2A-2119 also furnish 1 LEVER 5176629, 1 SETSCREW 915476
and | KEY 910173)
KEY, #2 woodruff, 3/32" x 1/2" (1 less used on engines
prior to #2A-2119)
PACKING, variable speed lever shaft . . ... ... ... ... 064349
WASHER, variable speed lever shaft packing

STOP, variable speed spring retainer (Not used on A-C units.
Remove and discard)

See BLOWER

BREATHER TUBE

NOTE: Attaches to Governor

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 5165692 1 TUBE, breather
912182 2 CAPSCREW, 1/4'"'NC x 1-3/4"
904204 2 LOCKWASHER, 1/4"
2 5150900 1 GASKET, breathertube ... ............. 064349
5192433
3 5151189 1 CLIP, breather tube

41



A e
S N VL VU

| -';I;l' ©°
I‘N‘- I,'I IIIll
| I_.-Illf'
0 ! ,'Ill'I
o = I,'f
__i_::- .'.lf
& Il
- ;'/
Q
&
g 2
Y
. 8,
;rr %ggff_im__rim_#
o ] ! I | e ,’
i _.IJ ) ! .“."'3\:::

TQP VIEW

LATE TYPE
EARLY TYPE

20

42

ENGINE CONTROL (Early Type)




ITEM NUMBER

1
2

LS

o~

10
11

12
13
14

15

16
17
18
19
20
21

22

23

24

25

26

27

28
29

30

31

32

PART

054107
041981
904205
913636
905121
050698
071798
071810
071808
071799
072369
036032
036034
911041
904206
071800
901651

917646
900942

054102

917645
904001

054100
900970

054103
054099
206456
050703
068617
911041
050656
068611

040160
900805

070385

917645
904001

043811
910244
900802

917664
068618
911115
300942

QTY.

— g

o0 W~ -

[3¢]

ol At Rl

ENGINE CONTROL

USAGE: Tractors prior to serial No.
DESCRIPTION
LEVER, throttle control
CAPSCREW, 5/16'"NF x 1-1/2"
LOCKWASHER, 5/16"
NUT, 5/16"NF
KEY, #5 woodruff, 1/8" x 5/8"
SHAFT, throttle control
PLATE, pressure, throttle control
SPRING, pressure plate
DISC, friction
COVER ASSEMBLY, throttle control,
COVER ASSEMBLY, throttle control,
CAPSCREW, 3/8"NF x 3/4"
CAPSCREW, 3/8"NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"
BUSHING, throttle control cover
PLUG, pipe, 1/8"NPT

PIN, yoke, 3/8" diam.
PIN, cotter, 3/32" x 5/8"

ROD, throttle control

PIN, yoke, 5/16" diam.
PIN, cotter, 3/32" x 1/2"

ROD, retracting spring
PIN, cotter, 1/16" x 1/2"

SPRING, control rod retracting

10193.

left (Includes item 13)

right (Includes item 13)

PLATE, attaching, control rod retracting spring

KNOB, engine shut-off rod

ROD, engine shut-off (30-1/2" long)(Tractors prior to #8464)

ROD, engine shut-off (29-3/4" long)(Started with tractor #8464)

NUT, hex, 3/8'NF

RO]j, engine fuel shut-off (Tractors prior to #8464)

ROD, engine fuel shut-off (Started with tractor #8464)

WASHER, plain
PIN, cotter, 1/8" x 3/4"

SPRING, engine fuel shut-off rod

PIN, yoke, 5/16'" diam.
PIN, cotter, 3/32" x 1/2"

LEVER, engine air shut-off (Tractors prior to #8464)

WASHER, plain, SAE std., 1/2"
PIN, cotter, 3/32" x 1"

YOKE, rod end, adjustable, 3/8"NF (Started with tractor #8464)

PIN, shut-off rod yoke (Tractors #8464 and up)

WASHER, plain, SAE std., 3/8"
PIN, cotter, 3/32" x 5/8"

43

KIT NUMBER



TO GOVERNOR

TO AR SHUT-OFF VALVE

ENGINE CONTROL (Late Type)

44



e

ITEM NUMBER QTY.

1

2

13
14
15
16

17

18

19

20

21
22
23
24

25
26

27

29
30

31

PART

054107
905121
041981~
913636
904205

068871
036034
911041
904206

068866
914892
911040
904204

071800
068865
068859
069998
069996
068861

068864
915707

068869
068911
069349

068862
904020
901150

054102

917646
900942

917645
904001

054100
900970

054103
054099
206456

068617
911041

917664

- 068618

900942
911115

068611
040160
900805

070385

917645
904001

080197
U-3188
012992
904206
911041

1

1
1
1
1
1
2
2
2
2
5
5
5
2
2
1
1
2
1
1
4
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1

ENGINE CONTROL
USAGE: Tractors serial No. 10193 and up.
DESCRIPTION KIT NUMBER

LEVER, throttle control
KEY, #5 woodruff, 1/8" x 5/8" ’ )

- -CAPSCREW, 5/16"NF x 1-1/2" 2 g =
NUT, 5/16"NF
LOCKWASHER, 5/16"

THROTTLE ASSEMBLY (Consists of items 5 thru 16)
CAPSCREW, 3/8"'NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

PLATE ASSEMBLY, cover, throttle housing (Includes item 6)
CAPSCREW, 1/4"NF x 1-3/4"
NUT, 1/4"NF
LOCKWASHER, 1/4"

BUSHING, throttle shaft

GASKET, throttle housing cover plate
HOUSING, throttle

DRUM AND SHAFT, throttle

WASHER, thrust

BAND ASSEMBLY, friction (Includes item 12)

LINING, friction band
RIVET, tubular, brass, 3/16" x 9/64"

PIN, friction band
SPRING, friction band
COLLAR, friction band spring

CAPSCREW, friction band adjustment
PIN, cotter, 1/16" x 1"
NUT, square, 1/4"NC

ROD, throttle control

PIN, yoke, 3/8" diam.
PIN, cotter, 3/32" x 5/8"

PIN, yoke, 5/16" diam.
PIN, cotter, 3/32" x 1/2"

ROD, retracting spring
PIN, cotter, 1/16" x 1/2"

SPRING, control rod retracting
PLATE, attaching, retracting spring
KNOB, engine shut-off rod

ROD, engine, air shut-off
NUT, 3/8"NF

YOKE, rod end, adjustable, 3/8"NF

PIN, engine zir shut-off rod yoke
PIN, cotter, 3/32" x 5/8"
WASHER, plain, SAE std., 3/8"

ROD, engine fuel shut-off
WASHER, plain
PIN, cotter, 1/8" x 3/4"

SPRING, engine fuel shut-off rod
PIN, yoke, 5/16" diam.
PIN, cotter, 3/32" x 1/2"

CLAMP, stop, shut-off rod
CAPSCREW, 3/8"NF x 1-1/2*‘ (Tractors prior to #21423)
CAPSCREW, 3/8"NF x 1-1/4" (Tractors#21423 and up)
LOCKWASHER, 3/8"
NUT, 3/8"NF

45



BLOWER

46



N PART _
J ITEM NUMBER QTY.
1 5158159 1
2 044249 4
911115~ 4
3 040382 8
911115 8
£ { 064465 1
5150238 1
5 5154133 1
6 5154971 1
913886 1
7 5152640 1
8 5154340 1
9 5157933 4
10 5154877 2
11 5154338 1
913025 1
904205 1
12 045295 6
904205 6
13 5154339 1
14 045295 8
904205 8
[ 5154224 4
5125427 4
15 <
)
' 5125428 4
16 5154222 1
i 045312 2
904205 2
18 5154223 1
19 5190012 1
20 206494 2
21 047560 2
22 5154113 2
1901228 6
904204 6
23 5154225 2
24 5155050 1
5154226 &
25 5154227 -
5154228 .
26 5154114 2
27 5154115 2
; 28 5152437 1
# 29 034964 4
904204 4
} 30 5152438 1

BLOWER

DESCRIPTION

BLOWER ASSEMBLY (Consists of items 8 thru 30)
CAPSCREW, 3/8"NC x 1-1/8"
“WASHER, plain, SAE std., 3/8"
CAPSCREW, 3/8"NC x 1-3/8"
WASHER, plain, SAE std., 3/8"
CAPSCREW, 7/16"NC x 7-1/2"
WASHER, plain

GASKET, blower to cylinder block . ... ... I EREET R .

TUBE ASSEMBLY, blower drain(Includes NUT)

CONNECTOR, male, inverted flare, 3/16" tube, 1/8'"NPT

CLIP, drain tube supporting

HOUSING ASSEMBLY (Includes item 9)

PIN, dowel, end plate to housing

PLUG, expansion (aluminum, 1-3/8" diam.)

PLATE ASSEMBLY, front end (Includes item 15)
CAPSCREW, 5/16"NC x 3-1/4"
LOCKWASHER, 5/16"
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

PLATE ASSEMBLY, rear end (Includes item 15)
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

SEAL, oil, blower rotor

SEAL, oil, blower rotor (1-5/32" shaft diam. For use when rotor
shaft is too worn to permit use of standard SEAL 5154224. Also

order SLEEVE 5125428 to make initial installation)

KIT NUMBER

064349

SLEEVE (Provides new seal surface for worn rotor shafts. Requires

use of oil SEAL 5125427)

COVER, rear end plate
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

GASKET, end plate COVET . . . . vt v i v i vn i e s

ROTOR SET ( 2 matched rotors)
BEARING, ball, blower rotor, rear
BEARING, ball, blower rotor, front
RETAINER, rotor front bearing
SCREW, machine, fil-hd., 1/4"NC x 3/4"
LOCKWASHER, 1/4"
RETAINER, rotor rear bearing
GEAR SET, blower rotor (2 matched gears)
SHIM, adjusting, rotor mesh [. 002" thick, Use as req'd)
SHIM, adjusting, rotor mesh (. 005" thick. Use as req'd)
SHIM, adjusting, rotor mesh (. 010" thick. Use as req'd)
NUT, rotor
WASHER, rotor nut locking
COVER, air heater opening

CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"

064349

GASKET, air heater opening cover . . ... .. ..o vivinionsens 064349

47



e R
u—" % n
EARLY TYPE
LEVER—™ —
AIR CLEANER
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
(056093 1 PRE-CLEANER ASSEMBLY, air (DONALDSON. See page 50 for
repair parts)(Used on tractors #1857 thru #1946 only. Order
1 . PRE-CLEANER ASSY. 044988)
050743 1 PRE-CLEANER ASSEMBLY, air (UNITED. See page 51 for repair
L parts)(Used on all tractors except #1857 thru #1946)
(056092 1 CLEANER ASSEMBLY, air (DONALDSON.. See page 50 for repair
parts)(Used on tractors #1857 thru #1946 only)
2 <
050744 1 CLEANER ASSEMBLY, air (UNITED. See page 5] for repair parts)
(Used on all tractors except #1857 thru #1946)
3 050764 2 BAND, air cleaner mounting
068438 1 ANCHOR, air cleaner mounting band
036034 2 CAPSCREW, 3/8'"NF x 1" ;
4 904206 2 LOCKWASHER, 3/8" Used prior to tractor #7516 only
900805 1 PIN, cotter, 1/8" x 3/4" (Tractors #7516 and up)
(Continued)

48



AIR CLEANER (Continued)

PART .
ITEM NUMBER QTY. DESCRIPTION - — - N KIT NUMBER =
056094 2  CAPSCREW, mounting band (3/8"NC x 5-1/2")(For DONALDSON
Cleaner only)
5
053668 2 CAPSCREW, mountmg band {3/8"NC x 5"}{For UNITED Cleaner
only) . .
6 053667 2 SPACER, mounting band capscrew
7 050735 2 PIN, mounting band (plain hole)
8 050734 2 PIN, mounting band (threaded hole)
9 052193 1 HOSE, air pipe, upper (3"I. D. x 4-1/4" long)
10 605828 2 CLAMP, hose, 3-3/8" diam.
11 052194 1 PIPE, air
056091 1 HOSE, air pipe, lower (3"I.D. x 3-1/16"}(F0r DONALDSON
Clcaner only)
12 !
052192 1 HOSE, air pipe, lower (3"I, D. x 2-1/2")(For UNITED Cleaner only)
13 605828 2 CLAMP, hose, 3-3/8" diam.
065968 1 TUBE, air intake (Used on tractors prior to #8464. When re-

quired for tractors prior to #4208 also order 1 PLUG 901652)

=]

14 068614 TUBE, air intake (Used on tractors #8464 and up)

901652 1 PLUG, pipe, 1/4"NPT (Not used when primer installed)
910001 1 PLUG, expansion, 5/8" diam.
15 044249 4 CAPSCREW, 3/8'NC x 1-1/8"
904206 4 LOCKWASHER, 3/8"
16 5154406 1 SCREEN, blower air inlet (Also serves as GASKET) . ... ....... 064349
17 043717 1 VALVE, air shut-off
18 040162 2 SCREW (drl.lled fil-hd., #10-24NC x 1/2")
19 040163 1 WIRE, locking (1/32" x 7")
20 050720 1 SHAFT, air shut-off valve
21 040302 1 SEAL, dust, air shut-off valve shaft
NOTE: Items 22 thru 26 comprise the EARLY TYPE AIR SHUT-
OFF LEVER ARRANGEMENT as used on tractors prior
to No. 8464.
22 050704 1 LEVER, air shut-off valve shaft
035336 1 CAPSCREW, 3/8"NF x 1-3/4"
23 904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF
24 905360 1 BALL, air valve lever locking (steel, 3/8" diam.)
25 014704 1 SPRING, air valve lever locking ball
26 043460 1 SLEEVE, air valve lever locking ball
NOTE: Items 27 thru 30 comprise the LATE TYPE AIR SHUT-
OFF LEVER ARRANGEMENT as used on tractors No.
8464 and up.
27 068612 1 LEVER, air shut-off valve shaft
035336 1 CAPSCREW, 3/8"NF x 1-3/4"
28 904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF
29 605603 1 SPRING, valve shaft lever
30 068613 1 PIN, stop, valve shaft lever
911034 1 NUT, jam, 3/8"NC

.49



= i

| 4
|
d.uiilIIIHﬂIIIIllII“IIll_l| I-Illlullilllu';.'
i s
. R 4 3
2
L LEVEL ‘
-
-
AIR CLEANER 056092 AIR PRE-CLEANER 056093
DONALDSON AIR CLEANER 056092
USAGE: Early units only. See page 48.
PART
ITEM NUMBER QTY. DESCRIPTION
1 eeeee- 1 BODY (Not serviced. Use CLEANER ASSEMBLY 050744 and PRE-
CLEANER ASSEMBLY 050743)
2 056860 1 TRAY, oil
3 056861 1 CUP, oil
4 056862 2 BOLT (sq-hd., 5/16"NC x 4-1/2")
5 056863 2 NUT, wing (5/16'"NC)
6 910335 2 WASHER, plain, SAE std., 5/16"
" DONALDSON AIR PRE-CLEANER 056093
USAGE: Early units only. See page 48.
12 —-ee-- 1 *BODY (Not available. See NOTE below)
13 —-e--- 1 *RING, spacilng (Not available. See NOTE below)
14 ------ 1 *HOOD (Not available., See NOTE below)
15 915015 1 NUT, wing, 1/4"NC
16  ------ 1 *CLAMP, body (Not available. See NOTE below) .
17 914692 1 BOLT, machine, 1/4"NC x 1-1/4" :
18 911024 1 NUT, 1/4"NC

NOTE: When any of the above parts indicated by asterisk (*)
require replacement, the entire unit should be replaced

by PRE-CLEANER ASSEMBLY 044988.

50

KIT NUMBER



Sl

Nl

ITEM NUMBER QTY.

1
2

= N

o =

10

PART

054539
054542
054540

054541

044255
044256
044918
043852
043860
043853

043991
043856

053425
065410

AIR CLEANER 050744

1

1

77770

AIR PRE-CLEANER 050743
UNITED AIR CLEANER 050744

NOTE: See page 48 for lisb‘:ng of complete Cleaner Assembly.

DESCRIPTION KIT NUMBER
BODY (Not serviced)

GASKET, oil cup

BAFFLE, oil

CUP, oil

BAIL ASSEMBLY, oil cup (Includes ROLLER)

UNITED AIR PRE-CLEANER 050743
NOTE': See page 48 for listing of co;nplete Pre-Cleaner Assembly.
CAP ASSEMBLY (Includes wing NUT)
GASKET, cap
SHELL ASSEMBLY (Includes items 4 thru 8)
GASKET, shell window glass
GLASS, shell window
RETAINER, shell window glass

RING, shell window glass retainer
SCREW ASSEMBLY (Includes LOCKWASHER)

BODY

CLAMP ASSEMBLY (Includes SCREW)

51




FUEL INJECTOR

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

5226710 2 INJECTOR ASSEMBLY (Low-valve type. Used on engines prior to
#2A-25927. Order INJECTOR ASSEMBLY 5228310)(See page 53
for repair parts)

1< 5228330 2 INJECTOR ASSEMBLY (Tandem-valve type. Used on engines
$2A-25927 thru #2A-30635. Order INJECTOR ASSEMBLY 5228310)
(See page 54 for repair parts) -
5228310 2 INJECTOR ASSEMBLY (High-valve type. Effective with engine #30636)
L (See page 55 for repair parts)
2 5150251 2 STUD, injector clamp (3/8'"NC x 3/8"NF x 2-1/2")
911041 2 NUT, 3/8"NF
3 5150249 2 CLAMP, injector
4 5150250 2 WASHER, injector clamp stud
5 5154013 4 PIPE ASSEMBLY, fuel (Includes NUTS)
6 5152138 4 CONNECTOR, fuel pipe
7 5152148 4 WASHER, fuel pipe connector
8 5193171 - CONTAINER (For shipping and storing injector)

52



R

24 23

Ll

ZO\Zj

18

a_be

(-

é 7

mI12 13 14

PART

ITEM NUMBER

1

[=- TN N S

10
11

12
13

14

15
16
17
" 18

19
20
21
22
23
24
25

5226394

5226397
5228292
5226717
5226400
5226567
5226570
5228319

5226411
5227323

5227210
5227318
5227321
5226565
5226564
5226563
5227931

5226719
5227276
5228013
5226415
5226186
5226413
5226414

QTY.

T e e

e = e

NN NN N = =

1

0@r =202 ( )
\

|

16

]

INJECTOR ASSEMBLY 5226710 (Low-valve)

USAGE: See page 52 for listing of complete Injector Assembly
DESCRIPTION

FOLLOWER, plunger

PLUNGER ASSEMBLY (1 PLUNGER and 1 BUSHING 1-15/16" long.
Original equipment)(Order PLUNGER ASSEMBLY 5228306 and
SPACER 5228319)

PLUNGER ASSEMBLY (1 PLUNGER and 1 BUSHING 1-11/16" long.
Used for service replacement only. Also see item 9)

GUIDE, plunger follower (Order GUIDE 5228104)
PIN, plunger follower guide
SPRING, plunger follower

PIN, plunger stop

GEAR, plunger

RETAINER, plunger gear
SPACER, check valve (1/4" high.

SPACER, check valve (3/8" high.
only. See item 2)

VALVE, check

VALVE ASSEMBLY, fuel spray tip (1 VALVE and 1 SEAT.. Serv-
iced only as a unit)

Original equipment)

Used as service replacement

SPRING, spray tip valve
STOP,
TIP; 0l BPTEY 1ovr o s = somims o widod 5 ospmys 5 Sushe o & sl & BB B eoe
DEFLECTOR, fuel spill

RING, nut sealing
NUT

BODY ASSEMBLY (Consists of 1 BODY and 1 PIN.
as a unit)

RACK, control

TAG,. identification (60mm., blue)
ELEMENT, fuel filtering . ... ..+ 0 0o vt vt o uunooon o Eimieie .
SPRING, retaining, fuel filtering element

GASKET, f{uel filtering element cap

spray tip valve

Serviced only

CAP, fuel filtering element
CAP, shipping (Remove when installing INJECTOR)

NOTE: Quantities indicated are for one (1) Injector Assembly only.

53

KIT NUMBER

5227324
5227324
5227324
5227324

5193221

5193221

5193221

5193221




2 21 20 19 18 17 1615

pliny s
TN T

8 910 12 13 14
INJECTOR ASSEMBLY 5228330 (Tandem Valve)

USAGE: See page 52 for listing of complete Injector Assembly.

ITEM Nﬁﬁi’gl{ QTY. DESCRIPTION ; KIT NUMBER
1 5228104 1 FOLLOWER, plunger
2 5228292 1 SPRING, follower
3 5228306 1 PLUNGER ASSEMBLY (Each consists of 1 PLUNGER, 1 BUSHING
and 1 PIN. Serviced only as a unit)
4 5226717 _ 1 PIN, follower stop
5 5226400 1 GEAR, plunger
6 5226567 1 RETAINER, plunger gear
T  —==e==- 1 VALVE ASSEMBLY, upper (Order 1 TIP KIT 5228301, 1 VALVE
5226411 and 1 CAGE 5228294)
8 5227210 2 SPRING. valve
9 5227318 2 STOP. valve
10 ==--=-- 1 VALVE ASSEMBLY, lower (Order 1 TIP KIT 5228301, 1 VALVE
5226411 and 1 CAGE 5228294)
11 5227321 1 TIP, spray :
12 5228109 1  DEFLECTOR. fuel spill
13 5226564 1 RING. nut sealing: .. « - v w5 5 s o 509 . ¥ wimoE s e W Gy W % eyele % 8 5193221
14 5228102 1 NUT. retaining
15 5226719 1 °~ RACK, control :
16 e 1 TAG identification (TV6)(Not available)
17 5227931 1 BODY ASSEMBLY (Includes 1 PIN. Serviced only as a unit)
18 " 5228013 2 ELEMENT, fuel filtering .. .. .ot vo e seianesseneasea.s 5193221
19 5226415 2 SPRING. retaining, fuel filtering element
20 5226186 2 GASKET, fuel filtering element cap . .... - 1 K Y4 |
21 5226413 2 CAP, fuel filtering element
1 5226414 2 CAP, shipping (Remove when installing SRJEEEGRY ivsss w sw 5 s s 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only.

54



INJECTOR ASSEMBLY 5228310 (High-valve)

USAJGE: See page 52 for listing of complete Injector Assembly

ITEM NE:‘[%TER QTY. DESCRIPTION KIT NUMBER

1 5228104 1 FOLLOWER, plunger

2 5228292 1 SPRING, follower

3 5228306 1 PLUNGER ASSEMBLY (Each consists of 1| PLUNGER, 1 BUSHING

and 1 PIN. Serviced only as a unit)

4 5227931 1 BODY ASSEMBLY (Includes 1 PIN, Serviced only as a unit)

5 5226717 1 PIN, follower stop

6 5228102 1 NUT, retaining

7 5226564 1 }IRING, nut sealing ...... e W asesiaNA & S AR RIS eadas v eeres w D13 3EA1
8 5228109 1 DEFLECTOR, fuel spill

9 5228296 1 TIP, APRaAY: i i e 00 3 Saea e Lk Geee s D E e 3 5228301
10 5226411 1 VALVE, check

11 5228294 1 CAGE, valve

12 5227318 STOP, valve « . « « v o o e e e ene e A e St B SR ST & 5228301
13 5227210 1 SPRING, valve ., ... .:¢4044 v SR RN W i B PSS B e W08 ... 5228301
14 5228316 1 VALVE ASSEMBLY (1 VALVE and 1 SEAT. Serviced only as a

what) i @ ais e aAE 8 B VRS SN wRRE T e s R Sl . 5228301

15 5226567 1 RETAINER, plunger gear

16 5226400 1 GEAR, plunger

17 5226719 1 RACK, control

18 5228298 1 TAG, identification HV6)

19 5228013 2 ELEMENT, fuel filtering .......... W AP W e BIRIEE € SRR 5193221
20 5226415 2 SPRING, retaining, fuel filteripg element

21 5226186 2 GASKET, fuel filtering element cap . . G S PAG & NeieE GENIS B it 5193221
22 5226413 2 CAP, fuel filtering element
23 5226414 2 CAP, shipping (Remove when installing injector) .............. 5193221

NOTE: Quantities indicated are for one (1) Injector Assembly only.

55



TO GOVERNOR

ITEM NUMBER QTY.

+

12

Ny

14
15
16

PART
5153887

5170067

047478
904204

5192233

5170676

5172895
5153891
913884

5157506
913884

5170080
5153886
5150033

5153885
901230

5150942

5154414
910267

5154411
5150941
040403

2

L S

—

INJECTOR CONTROL LINKAGE
DESCRIPTION

BRACKET, control shaft (Cast iron type)(Used on engines prior to
$271-7891)

BRACKET ASSEMBLY, control shaft (Pressed steel riveted type.
Includes BEARING)(Used on engines #271-7891 and up)
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

SHAFT ASSEMBLY, injector control (Includes 2 PINS 913884 and
item 6. Originally included 1 SPACER 5170676)

SPACER, control shaft (3/8" long)(Furnished as part of 5192233
SHAFT ASSEMBLY and is to be discarded when installing on
engines equipped with cast iron shaft brackets)

SPACER, control shaft (11/32" long)(Used on engines #271-7891
and up)

LEVER ASSEMBLY, injector control (Includes PIN)
PIN, tapered groove, 1/8'" x 7/8"

WEIGHT, balance .
PIN, tapered groove, 1/8" x 7/8“

SPRING, control shaft
LEVER ASSEMBLY, injector control (Includes item 10)
PIN, control lever

CAP, control lever
CAPSCREW, fil-hd., 1/4"NC x 1"

PIN, dowel, control lever cap

LINK ASSEMBLY, injector control {Includes item 14}
NUT, jam, 1/4"NF

EYE, injector control link
WASHER, control link retaining

CLIP, spring, control link retaining

56

KIT NUMBER



————RAIN SHIELD

MUFFLER 2

STUD (3/8"'NC x 3/8"'NF x 7-11/16")
STUD (3/8"NC x 3/8"NF x 1-11/16")

GASKET, muffler to cylinder head .. . ... R 8 RIRGE A OGS 6 BUSE W @

NOTE: The following items are Special Equipment

CAPSCREW, 3/8'NF x 1-1/2"

4 2
o
PART
ITEM NUMBER QTY. DESCRIPTION
1 082942 1 MUFFLER, exhaust
. 2 055537 4
3 5150362 2
& 065939 6 NUT (bronze, 3/8'NF)
5 5154210 1
6 068963 1 RAINCAP, exhaust pipe
T 077250 1 SHIELD, rain, exhaust pipe
8 077247 1 CLAMP, exhaust pipe rain shield
9 U-3188 1
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF

57

KIT NUMBER

064349
5192433



WHLSAS HALVIH HIV

—diind 3dALl ATV3

FNTT

g 2 1 o 6

58



Ly

PART

ITEM NUMBER

1
2

10
11
12
13

i4

15

16

17

18

19
20
21
22
23

24

26
27

28

5182171
034964
904204

5152438

048661

040740
5151910
048604

048607
048603
048608
048606
5151910
048605

066782

050767

913676
910268

051391

066831

042575

078926
031337

066582
066581

AM-8763
911114

U-479

035979
904206
911115
911041

040796
060660

059635

QTY.

— b

— .

e et e et b

AIR HEATER SYSTEM

USAGE: Standard equipment on tractors prior to serial No. 4208.
Optional equipment on later machines in place of standard
Engine Primer System. Pre-heats inflow of air to facili-
tate cold-weather starting. ~

DESCRIPTION ) . o KIT NUMBER

HEATER ASSEMBLY, engine air (See page 62 for repair parts)
CAPSCREW, 1/4"NC x 3/4"
LOCKWASHER, 1/4"

GASKET, air heater toblower . . ... ...... S W SRIEE W A e e ... 064349

NOTE: Items 4 thru 13 comprise the EARLY TYPE PUMP AR-
RANGEMENT as used on tractors built prior to May 1949.

PUMP ASSEMBLY, fuel (See page 64 for repair parts)(Order items
14 and 17, and 1 ELBOW 910268)

CONNECTOR, fuel hose (1/8"NPT female, 5/8'"-24 male)

WASHER, pump outlet check valve

VALVE ASSEMBLY, check, pump outlet {Clonsists of items 8 thru
13)

BODY, outlet check valve

SPRING, outlet check valve

PLUNGER, outlet check valve

DISC, outlet check valve

WASHER, outlet check valve

PLUG, seat, outlet check valve

PUMP ASSEMBLY, fuel (See page 65 for repair parts)(Used May
1949 and after)

TUBE ASSEMBLY, pump to air heater (39" long. Includes 2 NUTS
913676)
NUT, flared, long, 3/16" tube
ELBOW, flared, 3/16" tube, 1/8"NPT male (Used May 1949
and after)

HOSE, pump to fuel filter (24" long)(For all units except those
equipped with Heavy-Duty Fuel Filter)

HOSE, pump to fuel line tee (13-1/2" long)(Special. See HEAVY-
DUTY FUEL FILTER)

ELBOW, pump hose [900, 1/8"NPT and 5/8"-24 male ends)(Used
May 1949 and after)

TEE, fuel line (1 /4"NPT male end and female side, 5/8''-24 male
end)

ELBOW, fuel line (90°, 1/4'NPT male and female)
SWITCH, push-button

CABLE, switch to ammeter (6'' long)
CABLE, switch to air heater (39" long)(This cable is a part of the
main wiring harness on early units)

CLIP, pump tube (closed type, 3/16'" diam., 9/32" bolt-hole)
WASHER, plain, SAE std., 1/4"

CLIP, pump tube (closed type, 3/16'" diam., 13/32" bolt-hole)
CAPSCREW, 3/8'NF x 5/8"
LOCKWASHER, 3/8"
WASHER, plain, SAE std., 3/8"
NUT, 3/8'NF

CLIP, pump tube (closed type, 3/8'" diam., 13/32" bolt-hole)

CLIP, pump hose and oil gauge hose (closed type, for two 1/2"
diam. lines, 17/32" bolt-hole)

CLIP, pump hose and oil gauge hose (closed type, for two 1/2"
diam. lines, 13/32" bolt-hole)

NOTE: See PAINTING AND MARKING for instruction transfer
which is applied to dash.

59



—

r YIASNIISIa
IdAL ATuv3

HAWIYd ANIDNJA

dWnd 3dAL AHV3

39N1L 3UVLINI "IV

60



ENGINE PRIMER

USAGE:- Tractors-serial No. 4208 and up, except on units ordered
with Air Heater as a substitute.

PART
ITEM NUMBER QTY. DESCRIPTION ) KIT NUMEBER
s NOTE: Items 1 thru 3 comprise the EARLY TYPE DISPENSER
ARRANGEMENT as used on tractors prior to No. 7300,
- o and on tractors No. 13495 thru 13532,
1 066242 1 DISPENSER ASSEMBLY, priming fuel (See page 63 for repair
parts)(Not available. Order items 4 thru 7)
913464 B SCREW, machine, hex-hd., #10-24NC x 7/8"
904203 4 LOCKWASHER, #10
901310 4 NUT, #10-24NC
2 068496 1 BOOT, dispenser, upper
068495 1 BOOT, dispenser, lower
NOTE: Items 4 thru 7 comprise the LATE TYPE DISPENSER
ARRANGEMENT as used on tractors No. 7300 and up,
with exception of tractors No. 13495 thru 13532.
4 075771 1 DISPENSER ASSEMBLY, priming fuel (See page 63 for repair
) PATES) . . . i i e e e e ah R 066122
913464 4 SCREW, machine, hex-hd., #10-24NC x 7/8"
904203 4 LOCKWASHER, #10
901310 4 NUT, #10-24NC
5 915556 1 CONNECTOR, Sealastic, male, 1/8"NPT, 1/8"tube . .......... 066122
915488 1 NUT, Sealastic fitting, 1/8" tube . ... ... e s o RETETEH SE 066122
7 915486 1 RING ASSEMBLY, Sealastic fitting, 1/8" tube (Includes FERRULE} 066122
NOTE: Items 8 thru 13 comprise the EARLY TYPE PUMP AR-
RANGEMENT as used on tractors prior to No. 5319.
8 048661 1 PUMP ASSEMBLY (See page 64 for repair parts)(Not available.
Order items 14 thru 16)

9 5151910 1 WASHER, check valve adapter .. ........ e e e a e 066122
10 066516 1 ADAPTER, outlet check valve . . . v v o v v v v v vt v vt v v v s i e e e v 066122
11 5153358 1 VALVE ASSEMBLY, outlet check (Serviced only as a unit) . ... .. 066122
12 915492 1 ELBOW, Sealastic, female, 1/8"NPT, 1/8" tube. . . . ... ....... 066122
13 915490 1 CONNECTOR, Sealastic, female, 1/8"NPT, 1/8" tube. . ........ 066122

NOTE: Items 14 thru 16 comprise the LATE TYPE PUMP AR-
RANGEMENT as used on tractors No. 5319 and up.
14 066782 1 PUMP ASSEMBLY (See page 65 for repair parts)
15 915557 1 ELBOW, Sealastic, male, 1/8"NPT, 1/8" tube
16 915556 1 CONNECTOR, Sealastic, male, 1/8"NPT, 1/8" tube
17 © 915488 2 NUT, Sealastic fitting, 1/8" tube . ... ........... e e .. .. 066122
18 915486 2 RING ASSEMBLY, Sealastic fitting, 1/8'" tube (Includes FERRULE) 066122
19 066517 1 ELBOW ASSEMBLY, fuel spray (Includes check VALVE, NUT and
SLEEVE. Servicedonlyasawunit) .................. ... 066122
20 066253 1 TUBING, copper, 1/8"0O, D., 10 ft. roll (Use as req'd) Sl S R 066122
21 065946 1 GROMMET, tube protecting (rubber) . ................. ... 066122
22 065868 2 CLIP, tube supporting (single, 1/8" diam., 9/32" bolt-hole}. ... .. 066122
23 066260 1 CLIP, tube supporting (single, 1/8'" diam., 13/32" bolt-hole) . . . .. 066122
24 036032 1 CAPSCREW, 3/8"NF x3/4" . . i iaisassssionsans 066122
904206 1 LOCKWASHER, 3/8" .. ...... Smis a womow w aoimie @ sloe m s .. 066122
911041 1 NUT,: SF0UNE = o » sne 5 oo s R ¥ D N S H B SR 066122
25 066261 6 GASKET, dispenser mounting ... ....... s socmn susseis Breimie 8 066122

NOTES: The primer arrangement shown above may also be in-
stalled on earlier machines. PRIMER KIT 066122 has
been made available for this purpose. This Kit includes
all items shown above with the exception of the pump
which is identical to the pump used with the Air Heater
arrangement. Care should be taken that the Air Heater is
rendered inoperative before putting the primer system in
use. Using the two systems simultaneously may resultin
serious engine damage.

See PAINTING AND MARKING for instruction transfer
which is applied to dash.

61



PART

ITEM NUMBER

w

O WV @ - oV

12
13

14

15

16
17
18

5182170
023176

5155594
913876
904204

1115485
5152779
5154125
5569546
5155587
5153395

5153390
904204

5153388
5155586
5077489

5077487

5231331

5076204
5231329

5151921
910268

QTY.

e e e = e e e e = D e e

AIR HEATER ASSEMBLY 5182171

USAGE: See page 59 for listing of complete Heater Assembly.

DESCRIPTION ’ KIT NUMBER
BODY
GROMMET, cable protecting (rubber) ‘

COVER ASSEMBLY (Includes 1 SPRING and | RIVET)
CAPSCREW, 1/4"NC x 1-1/8"
LOCKWASHER, 1/4"

COIL, ignition

LEAD, coil to ground

LEAD, coil to insulator

INSULATOR ASSEMBLY (Includes terminal NUT)

WASHER. insulator (copper)

NUT, insulator retaining ‘

SCREW ASSEMBLY, electrode (1 SCREW, | ELECTRODE)
LOCKWASHER, 1/4"

FILTER, fuel (Used on tractors prior to #11162)
SPRING, filter retaining (Used on tractors prior to #11162)

SCREEN. fuel {iltering (Started with tractor #11162. Used with
BODY 5077487 and NOZZLE 5076204 prior to January 1955 only)

BODY,. fuel filtering screen (Has 11/32"-48 threaded end)(Used with
SCREEN 5077489 and NOZZLE 5076204 on units prior to January
1955)

STRAINER ASSEMBLY (Includes integral screen. Has 13/32"-36
threaded end)(Effective January 1955)

NOZZLE, spray (Used prior to January 1955)

NOZZLE, spray (Includes STRAINER ASSEMBLY 5231331)(Effective
January 1955)

WASHER, spray nozzle
ELBOW, male, flared, 3/16" tube. 1/8"NPT
NUT (Part of purnp TUBE ASSEMBLY. See page 61) ‘

62 l



-

1

9 2 7 8
DISPENSER ASSEMBLY 066242
USAGE: See page 61 for listing of complete Dispenser Assembly.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 066248 1 BODY, fuel dispenser
2 066249 1 GASKET, fuel dispenser chamber
E R 1 CHAMBER, fuel dispenser (Not available. Use 075771)
4 905357 1 BALL, steel, 3/16" diam.
5 066251 1 SPRING, plunger locking ball
[ 066252 1 PLUG, retaining, locking ball spring
7 066255 1 PLUNGER, fuel dispenser
8 066254 1 KNOB, fuel dispenser plunger
9 066256 1

CONNECTOR ASSEMBLY (Includes SCREEN, NUT and SLEEVE.
Serviced only as a unit) - :

3 i

ITEM NUMBER QTY.

0 0, o e W N

11
12

PART

068878
068879
069164
905357
066251
066252
066255
068881

068875
915432

075770
068876

075769
901781

—— e g e b e b b el e e

DISPENSER ASSEMBLY 075771

USAGE: See page bl for listing of complete Dispenser Assembly.
DESCRIPTION KIT NUMBER

BODY, fuel dispenser

CHAMBER, fuel dispenser

GASKET, fuel dispenser chamber
BALL, steel, 3/16" diam.

SPRING, plunger locking ball

PLUG, retaining, locking ball spring
PLUNGER, fuel dispenser

KNOB, fuel dispenser plunger

STRAINER, fuel dispenser
SCREW, machine, 1/4'"NC x 5/16"

PLUG, fuel dispenser strainer
GASKET, fuel dispenser strainer plug

CHAIN, strainer plug retaining (Started with tractor #12931)
SCREW, machine, fil-hd., #10-32NF x 1/2")

63




[ T —

([T

PUMP ASSEMBLY 048661

USAGE: Tractors prior to serial No. 5319. See pages 59 and 61.

ITEM Nﬁﬁll:;TER QTY. DESCRIPTION ' KIT NUMBER
1 —eeee-- 1 PLUNGER ASSEMBLY
2 eeceaa 1 PLUNGER (Not available)
3 5151907 2 PISTON, plunger (leather)
4 5151909 1 SEPARATOR, plunger piston
5 5151908 1 SCREW, plunger piston retaining I
6  a-e--- 1 NUT, plunger
T Gesaes 2 BALL, plunger

------ 2 SPRING, plunger ball

L S A — 2 PLUG, expansion, 3/16" diam.
10 ------ R | ADAPTER, pump knob
11 —----- 1 PIN, pump knob adapter
12 5152674 1 KNOB
13 5151920 1 BODY, pump
‘14 911049 1 NUT, jam, 5/8'"NF
15 5153357 1 VALVE ASSEMBLY, inlet check (Serviced only as a unit)

NOTE: Items listed above without part number are no longer
available. Use complete PUMP ASSEMBLY 066782.

64



L

PUMP ASSEMBLY 066782

USAGE: See pages 59 and 61 for listing of complete Pump Assembly.

ITEM Nﬁ:ﬂ%TER QTY. DESCRIPTION KIT NUMBER
1]  eeeeea 1 PISTON ASSEMBLY (Not serviced. Order complete Pump Assembly)
2 066878 2 RING, plunger packing (rubber)
3 066873 1 WASHER, mounting
4 066872 1 NUT, mounting
5 @ cace-- 1 BARREL ASSEMBLY (Not serviced. Order complete Pump Assembly)
[ 066876 2 BALL, check valve (5/32" diam.)
7 066875 2 SPRING, check valve
8 066874 2 RETAINER, check valve

65



ITEM NUMBER QTY.

™~

{

PART

050571
057926
043646

057927
904205
050633
057921
074265
074266
033138

074293

060800

1

-

Lo

FAN

DESCRIPTION

FAN (Suction type)(Standard on all tractors except Model HD5G)

FAN (Push type)(Standard on Model HD5G)
CAPSCREW, 5/16"NF x 1-1/4" (For FAN 050571)
CAPSCREW, 5/16'"NF x 3/4" (For FAN 057926)
LOCKWASHER, 5/16"

PULLEY, fan (5-3/4" diam., 3-13/16" long)(For use with FAN
050571)

PULLEY, fan (5-3/4" diam., 3-5/16" long)(For use with FAN
057926)

PULLEY, fan (6-7/8'" diam., 3-5/8" long)(Special slow speed.
For use with FAN 050571)

PULLEY, fan (6-7/8" diam., 3-1/8" long)(Special slow speed.
For use with FAN 057926)

BELT, fan and generator (21/32" wide, 60" long)(Standard equip-
ment, Used with PULLEYS 050633 and 057921 only)

BELT, fan and generator (17/32" wide, 60" long)(Special. Used
with slow speed PULLEYS 074265 and 074266 only)

GUARD, fan (Standard on Model HD5G. For use with FAN 057926)

66

KIT NUMBER



i

20 15 16 19 17 18 14

PART
ITEM NUMBER QTY.

1 5170627 1
913878 3
904207 3
2 5150191 1
3 5173730 1
914173 2
913636 2
904205 2
4 5178944 1
915274 1
5 5178319 1
6 5166129 1
908295 [
914686 6
7 5166130 1
8 064818 2
9 5151227 1
10 2104593 1
11 5151226 1
905122 1
12 2082032 1
13 2082031 2
14 5170626 1

15 5155555 1

16 1307479 1
17 2007105 1
18 1307480 1
19 1307481 1
20 1307368 1
21 5155599 1
22 047562 1

WATER PUMP

DESCRIPTION KIT NUMBER
PUMP ASSEMBLY, water (Consists of items 4 thru 21)

CAPSCREW, 7/16'NC x 1-3/8"

LOCKWASHER, 7/16"

PACKING, pumpoutlet . . . .. ... ........ SR RIS SRR § R B s 064349
FLANGE, pump outlet
CAPSCREW, 5/16'"NF x 1-3/4"
NUT, 5/16"NF
LOCKWASHER, 5/16"
BODY ASSEMBLY (Includes itera'l 5)
FITTING, lubricating, 45, 1/8"NPT
INSERT, water pump body (Started with engine serial #2A-5731)
COVER, water pump body
CAPSCREW, cd-pltd., 1/4"NC x 1/2"
WASHER, plain (copper)
GASKET, body COVET . . v v v v v v v v v v ne e v AR e c... . 064349

BEARING, ball, pump shaft
SPACER, pump shaft bearings
RING, snap, bearing retaining

SHAFT, pump
KEY, #7 woodruff, 1/8" x 3/4"

SLINGER, shaft

RING, shoulder, pump shaft (half only)
IMPELLER ASSEMBLY (Includes items 15 thru 20)
WASHER, sealing (carbon)

SEAL (neoprene)

RING, seal clamping

SPRING, seal

GUIDE, seal spring

RETAINER, seal

HUB, fan pulley

NUT (self-locking, 9/16''NF)

67



RADIATOR

68



‘PART

ITEM NUMBER

1

b Wi

o

-0 D0 0w -

b

13
14

15

16
17

18
19

20

21

050618
T 074495
907859
012992
035336

904206
911041

074263
U-1671
209359

050676
059850

050635

050677
059850

3121451

5165826

041250
904207

5154271

5169896

054130
904205

5165808
223255
5169998

914685
913888

—
C OO

o= - e —

W W =

™=

RADIATOR

DESCRIPTION KIT NUMBER
RADIATOR ASSEMBLY, cooling (Standard)

RADIATOR ASSEMBLY, cooling (Has heavy-duty core)(Special
Equipment) . A

PLUG, pipe, socket-hd., 1/4"NPT

CAPSCREW, 3/8"NF x 1-1/4"

CAPSCREW, 3/8"NF x 1-3/4"

LOCKWASHER, 3/8"

NUT, 3/8"NF

NOTE: Each Radiator Assembly listed above includes item 4 and
1 PLUG 907859

CAP ASSEMBLY (Includes GASKET)
COCK ASSEMBLY, radiator drain (Includes item 6)
STEM, radiator drain cock .

HOSE, radiator outlet (1-3/4"I, D, x 2-1/2" long)
CLAMP, hose, adjustable, 1-9/16“ diam. to 2-9/16" diam.

TUBE, water inlet

HOSE, radiator inlet (1-1/2"L D, x 6" long)
CLAMP, hose, adjustable, 1-9/16" diam. to 2-9/16" diam.

THERMOSTAT

HOUSING, thermostat
CAPSCREW, 7/16"NC x 1-1/4"
LOCKWASHER, 7/16"

GASKET, thermostat housingtohead ................... .. 064349
5192433
COVER, thermostat housing
CAPSCREW, 5/16"NC x 7/8"
LOCKWASHER, 5/16"

GASKET, thermostat housingtocover................0 ... 064349
5192433
VALVE ASSEMBLY, thermostat housing drain (Serviced only as
a unit)
TUBE ASSEMBLY, water by-pass (Includes NUTS)
CONNECTOR, male, inverted flare, 1/2" tube, 3/8"NPT
ELBOW, male, inverted flare, 90°, 1/2" tube, 3/8"NPT

PUMP ASSEMBLY (See WATER PUMP)



DONISNOH ANV HOLNTD ANIDNA

|

1

N Anior

AVSHIAINN

70



N

ITEM NUMBER QTY.

10

11
12

13

14

17
18
19
20

21
22

PART

211013
050629

035439
013058
904206

053899
911044
915274

050579
057927
904205

052376
070960
904206
062168
906960
036034
904206
050540
035439
904206
050748

051589
083091

051598
013058
904206
042847
030123
030197
050647
051597
035733

904208
915273

1
1
12
12
12

1
1

oo -

12

= D e

o O =

=

oo~

—

e ]

ENGINE CLUTCH AND HOUSING

DESCRIPTION
BEARING, ball, clutch shaft, front

CLUTCH ASSEMBLY, engine (AUBURN type. See page 75 for re-
pair parts. Also see page 73 for repair parts for ROCKFORD
clutch used optionally on early units)

CAPSCREW, 3/8'"NC x 1" (For AUBURN clutch)
CAPSCREW, 3/8'"NC x 1-1/4" (For ROCKFORD clutch)
LOCKWASHER, 3/8"

HOSE, lubricating, clutch shifter bearing (10-1/2" long) . & civs &
NUT, 5/8"NF "
FITTING. lubricating. 45 1/8"NPT

DISC, clutch brake
CAPSCREW, 5/16'"NF x 3/4"
LOCKWASHER, 5/16"

HOUSING, engine clutch
CAPSCREW, 3/8'NC x 1-1/2"
LOCKWASHER, 3/8"

STRAP, ground, clutch housing to frame
LOCKWASHER, int-tooth, 3/8"

CAPSCREW, 3/8'NF x 1"
LOCKWASHER, 3/8"

COVER, clutch inspection .
CAPSCREW, 3/8'NC x 1"
LOCKWASHER, 3/8"

BREATHER, clutch housing

SHAFT, clutch (Used on tractors prior to #5627. Has tapered
splines for U-Joint)

SHAFT, clutch (Used on tractors #5627 and up. Has straight
splines for U-Joint)

RETAINER, clutch shaft rear bearing
CAPSCREW, 3/8'NC x 1-1/4"
LOCKWASHER, 3/8"

BEARING, ball, clutch shaft, rear

WASHER, locking, rear bearing nut

NUT, clutch shaft rear bearing

GASKET, rear bearing cap

CAP, rear bearing
CAPSCREW, 1/2"NC x 1-3/8"

LOCKWASHER, 1/2" .
FITTING, lubricating, 30°, 1/8"NPT

71

KIT NUMBER

... 082877



SLYVd HODLNTD Y04 AD0H

. GL9.| ON Ol —

72



ITEM NUMBER QTY.

11

12

13
14
15
16
17

18

19

20
21
22
23
24
25
26
27

28

PART

073895 .

082908

078669
223585
901226
914593
030805
078667
078668
073927
073906
914465
073626
040221
901165
913984
040220
901165
913984
073625
078670
030795
056297
040782
040784
040783

040781
900764

077697
914465
073739
045312
904205
073647
030801
078052
056864
074752
045312
904205

074751
911005

1

oo o —

w

W oW W [P VR VA

—

Lol ™~

00 =

ROCKFORD CLUTCH PARTS

- USAGE: O:Il‘igina.l equipment as a possible alternate at factory option on tractors

serial Nos. 9488 thru 21135 only. See page 75 for AUBURN clutch parts.
DESCRIPTION KIT NUMBER

PLATE ASSEMBLY, driven (Has woven facings which are cemented
and not serviced separately){Original equipment)

PLATE ASSEMBLY, driven (Has ceramic friction discs){Used for
heavy-duty service only)

PLATE ASSEMBLY, pressure (Includes item 3)

BLOCK, cam (Recommend replacementin sets). ............ . . 043397
SCREW, machine, fil-hd., 1/4"NCx1/2" ... ........ ... . 043397
LOCKWASHER, external teeth, 1/4" . .. .. .. ... unnnn 043397

SPRING, pressure plate retracting (Tractors prior to #17675)
SPRING, retracting (Started with tractor #17675)
SCREW, retracting spring (Started with tractor #17675)
NUT, retracting spring screw (Started with tractor #17675)
CAMSHAFT ASSEMBLY (Includes Fitting 914465)(Recommend
replacement in sets)
FITTING, lubricating, straight, 1/8"NPT
LINK, connecting
PIN, connecting link (short)
WASHER, plain, U.S. std., 5/16"
PIN, cotter, 1/8" x 5/8"
PIN, connecting link (long)
WASHER, plain, U.S. std., 5/16"
PIN, cotter, 1/8" x 5/8"
PLATE, back (Tractors prior to #17675)
PLATE, back (Started with tractor #17675)
PLATE, adjusting ring
RING ASSEMBLY, adjusting (Includes items 15 thru i8)
LOCK, adjustment
PIN, hinge, adjustment lock
SPRING, adjustment lock

BRACKET, mounting adjustment lock
RIVET, fl-hd., 3/16" x1/2"

SLEEVE ASSEMBLY, shifting (Incl. 2 BUSHINGS which are not serv-
iced separately. Also includes FITTING indented below)
FITTING, lubricating, straight, 1/8"NPT (Started with tractor
#15540)

PLATE, retaining, shifting sleeve bearing
CAPSCREW, 5/16'""NC x 3/4"
LOCKWASHER, 5/16"
BEARING, ball, shifting sleeve
RING, retaining, shifting sleeve bearing
CARRIER ASSEMBLY, shifting sleeve beaﬂng (Includes item 25)
RACE, shifting yoke needle bearing ........... A & e W . 082877
PLATE ASSEMBLY, clutch brake (Includes item 28)
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

FACING, brake plate
RIVET, tubular, brass, fl-ctsk-hd., 3/16" x 5/16"

73



8 1
—
™

AUBURN CLUTCH PARTS

74




e

ITEM NUMBER QTY.

SN0 00 =1 O U ke W N

—

11
12

13
14

15
16

17
18

19
20

21
22
23
24
25
26
27
28
29
30

31

33
34

PART
042122

082909

042124

078278
044753
055754
055758
055757
052354

042128
045312
904205

055761
055755

055753
055756
913238
904001
055759

048173
904001

048195
078116

055760
906960
900801
042130
042129
074614
042141
042994
042144
056864
078134
050578

081756
911131

050575
057927
904205

042142
035979
904206

1

—

—
= mou

o= o o~ v O

[ oS

——
Land = DTN o B S = L S 0 A

N - ol I e T I L Il o O

AUBURN CLUTCH PARTS

USAGE: Original equipment on all tractors except serial Nos. 9488 thru 21135 on
which the ROCKFORD clutch (See page 73) was a possible alternate as a
factory option. :

DESCRIPTION 7 KIT NUMBER

PLATE ASSEMBLY, driven (Has woven facings-Wh_i.ch are cemented
and not serviced separately)(Original equipment)

PLATE ASSEMBLY driven (Has ceramic friction discs)(Used for
heavy-duty service only)
PLATE, pressure

SPRING, pressure

CUP, pressure spring

RING, pressure

LEVER, actuating

SPACER, adjusting ring retaining screw

PIN, actuating lever (3/8'" diam., 1-1/8" long)

SPACER, pressure ring guiding
CAPSCREW, 5/16"NC x 3/4"
LOCKWASHER, 5/16"

PLATE, locking, adjusting ring

RING ASSEMBLY, adjusting (Includes 6 wear PLATES, 6 BRACK-
ETS, 6 CLIPS, 24 RIVETS. Serviced only as a unit)

PLATE, back

CAPSCREW, retaining, adjusting ring (fil-hd., 5/16"NF x 1",
drilled end)
NUT, castle, 5/16'"NF
PIN, cotter, 3/32" x 1/2"

LINK, actuating lever

PIN, actuating lever link (5/16" diam., 1" long)
PIN, cotter, 3/32" x 1/2"

BUSHING, shifting sleeve (steel)

SLEEVE ASSEMBLY, shifting (Includes items 17 and 19; also
FITTING indented below)
FITTING, lubricating, straight, 1/8"NPT

BUSHING, shifting sleeve (bronze)(Furnished only as part of item 18)

SCREW (hex-hd., 3/8'NF x 1", drilled end)
LOCKWASHER, internal teeth, 3/8"
PIN, cotter, 3/32" x 3/4"

SPRING, pressure plate retracting

RETAINER, pressure plate retracting spring

CAPSCREw: spring retainer (dog-pt., 5/16"NC x 1-1/16")

RING, sealing, shifting sleeve (felt)

BEARING, ball, shifting sleeve

RING, locking, shifting sleeve bearing

RACE, shifting yoke needle bearing . . ... ... ... o v .. 082877
YOKE ASSEMBLY, shifting sleeve (Includes item 27)

DISC ASSEMBLY, clutch brake, front (Includes item 30)

FACING KIT, brake disc (Includes RIVETS indented below)
RIVET, tubular, brass, flat-hd., 3/16" x 7/16"

SHIELD, grease
APS w 4 "
(I-.;.OCK%JRESHE-:;/ISE/IBLE ®3/4 } Also attach brake disc

RETAINER, shifting sleeve bearing
CAPSCREW, 3/8'NF x 5/8"
LOCKWASHER, 3/8" '

75



— —— s

TFOUYILNOD HOLNTD INIDNAE

s
i % €L08 ML
) . oL Homd
/ % .
oL
oGIL WL

\\%@MVQHU | £l n__p 0l Holdd
e T

| edl |
0L Holdd

Q—'::

76




S

ITEM NUMBER QTY.

1
2

11

12
13

14
15
16
17
18

19
20

21
22
23
24
25
.26

PART

078620

050424

" 051513

053926
049988

049993
900805

050626
911159
910302

068512
911043

049991
068389
049991
068511
046419
904206
911041
049988
036997
053930
053926
604925
053925
035068
904208
911043
053931
053929
050442

053927

1
1

)

—

— -

ENGINE CLUTCH CONTROL

DESCRIPTION ' = - = - - KIT NUMBER

GRIP, operating lever

"CLEVER ASSEMBLY, clutch operating (Includes item 5) .
BEARING, needle, operating lever

SEAL, dust, operating lever

BUSHING, operating lever (steel)

PIN, operating rod yoke
PIN, cotter, 1/8" x 3/4"

SHAFT, operating lever ;
WASHER, plain, SAE std., 1"
PIN, cotter, 5/32" x1-1/4"

ROD, clutch operating
NUT, 1/2"NF

BUSHING, clutch operating rod (Used on tractors prior to #8073)
YOKE, operating rod
BUSHING, operating rod yoke (Used on tractors prior to #7156)
LEVER, clutch control

CAPSCREW, 3/8'NF x 2"

LOCKWASHER, 3/8"

NUT, 3/8"NF
BUSHING, clutch control lever (Used on tractors prior to #7717)
KEY, #13 woodruff, 3/16" % 1", hardened
SHAFT, clutch shifting yoke, left side
SEAL, dust, shifting yoke shaft
BEARING, needle, shifting yoke shaft
YOKE, clutch shiftin

CAPSCREW, 1/2"NF x 2-1/4"

LOCKWASHER, 1/2"

NUT, 1/2"NF
SHAF T, clutch shifting yoke, right side
BLOCK, sliding, shifting yoke . ........... e e as e e w e
BEARING, needle, shifting yoke . .. .. .« .t v vt v v v vt nmnennon
SEAL, dust, shifting yoke bearing ... .. ...+t
RACE, shifting yoke needle bearing (See CLUTCH PARTS)

LEVER, gear shift lock (See GEAR SHIFT)

77

082877
082877

082877



3

3

L

ATTACHING PARTS ——

ITEM NUMBER QTY.

1

B W

~0 w -] o~ U

10
11
12
14
15
16
17
18
19
20
21
22
23

24

25

i

PART

050584

052425
052423
050569
054228
911041
904206
052414
052415
054224
052418
052417
912808
054225

052416-

914465
050548
050547
070162
050546

023633

1

Woh W

—

UNIVERSAL JOINT
USAGE: Tractors prior to serial No. 5627,

DESCRIPTION

JOINT ASSEMBLY , universal, clutch to transmission (Consists of

items 2 thru 20)

YOKE, front
YOKE ASSEMBLY, rear (Includes item 4)
PIN, driving, transmission oil seal ring
U-BOLT, front and rear yoke

NUT, 3/8"NF

LOCKWASHER, 3/8"
YOKE, shaft
YOKE ASSEMBLY, sleeve (Includes pressed-in PLUG)
WASHER, yoke shaft sealing (cork)
WASHER, split, yoke shaft seal (steel)

CAP, yoke shaft sealing washer

CROSS,. journal. (Order JOURNAL KIT 080470)

FITTING, lubricating, straight, 1/4''NF tapered thread . ......

VALVE, relief, journal cross

GASKET, journal cross (Order JOURNAL KIT 080470) .......
RETAINER, journal cross gasket (Order JOURNAL KIT 080470) . . .
BEARING, needle (Order JOURNAL KIT 080470) . ..........

RING, snap, journal Cros8s . . .. o c e e s oo co s ananssnasaena

FITTING, lubricating, straight, 1/8"NPT
SEAL, front yoke
WASHER, front yoke retaining

CAPSCREW, front yoke retaining (drilled-hd., 5/8"NF x 1-3/4'"")

LOCK, yoke retaining capscrew (Used on tractors prior to #4506)

WIRE, locking, yoke retaining capscrew (1/16" x 12")(Used on
tractors #4506 and up)

78

KIT NUMBER

... 080470

.. . 080470

.. 080470

. 080470

... 080470

... 080470




=~ @
9
EARLY UNITS
UNIVERSAL JOINT
USAGE: Tractors serial No. 5627 and up.
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 065478 1 JOINT ASSEMBLY, universal, clutch to transmission (Consists
of items 2 thru 8)
2 065481 1 YOKE, front
3 eeeeaa 2 CROSS, journal (Order JOURNAL KIT 080470) . e v e e ... . 080470
912808 2 FITTING, lubricating, straight, 1/4"NF, tapered thrcad .....080470
L 8 BEARING, needle (Order JOURNAL KIT 080470) . . . . ... ... ..... 080470
5 052416 4 RING, snap, journal Cross . ....... «.... Sy v ¥ etve 3 ate . 080470
6 e----- 8 GASKET, journal cross (Order JOURNAL KIT 080470). . ......... 080470
7 054228 2 U-BOLT, front yoke
. 911041 4 NUT, 3/8"N
904206 4 LOCKWASHER, 3/8"
8 065479 1 SHAFT
9 054225 2 VALVE, relief, journal cross (Used on early units only)
10 054228 2 U-BOLT, rear yoke
911041 4 NUT, 3/8'NF
904206 4 LOCKWASHER, 3/8"
11 052423 1 YOKE ASSEMBLY, rear (Includes item 12)
12 050569 3 PIN, driving, transmission oil seal ring

79



— — S

NOISSIWSNVY.L

14¥YHS NOINId

i jm_ w@

14dVYHS 1ndNI

i)

or I ZveEvvee

14VHS dol

Y

o9l L8l €2 22 2

80



g

b

ITEM

10
11
12
13
14
'15
16
17
18
19

20

3

22
23
24
25

26

.|

TRANSMISSION

* Used on all tractors except Model HD5G units, serial No. 13309

and up. Provides 5 forward speeds and 1 reverse speed.

*% Standard on HD5G tractors serial No. 13309 and up. Optional on
other Models. Provides 4 forward speeds and 2 reverse speeds.

PART QUANTITY

NUMBER

075745
075746
035733
904208
050298
075711
901653
080808
901653
901652
035244
904206
050304
035250
035249
050297
013058
904206
050296
049938
051344
051346
051345
053237
050295~
049915
049924
049916
068797
049934
049944
057415
052231
081670
052272

052273
052274

»* L E
1 =
-1
12 12
12 12
1 1
|
- 1
1 1
1 1
1 1
1 1
8 8
8§ 8
1 1
1 1
1 1
1 1
5 5
5 5
1 1
11
2 i
1 1
1 1
1 1
2 2
1 1
1 1
1 -
- 1
11
1 1
1 1
1 1
1 1
2 2
2 2
3 3

DESCRIPTION i .

TRANSMISSION ASSEMBLY (Consists of items 4 thru 50, Also

includes gear shift mechanism)

TRANSMISSION ASSEMBLY (Consists of items 4 thru 54. Also

includes gear shift mechanism)

CAPSCREW, 1/2"NC x 1-3/8"
LOCKWASHER, 1/2"

GASKET, transmission case to steering clutch housing ... ...

CASE only (Not serviced. Order CASE ASSEMBLY 075711)

CASE ASSEMBLY (Includes one each of items 45, 46, 52, 53 and 54)

PLUG, pipe, 3/8"NPT (oil drain)

COVER, side
PLUG, pipe, 3/8"NPT (Tractors prior to #22005)
PLUG, pipe, 1/4"NPT (Tractors #22005 and up)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

. .

KIT NUMBER

.. 069628

GASKET, SUd€ COVET .4+ comis o simisin & wusie €isioss o eisie s osuwin s sowie 4 s 069628

PLUG, oil filler

GASKET, oil filler plug . v« vt v v v v n v s ue - Gl § S T Eve e 069628

COVER, top shaft front bearing
CAPSCREW, 3/8'NC x 1-1/4"
LOCKWASHER, 3/8"

GASKET, top shaft front bearing cover . ....... st

SHAFT, top

RING, snap, top shaft

BEARING, ball, top shaft, front (Includes snap RING)

BEARING, roller, top shaft, rear

RING, snap, top shaft rear bearing

WASHER, top shaft

GEAR, constant mesh, top shaft (43 teeth)

GEAR, 3rd speed, top shaft (35 teeth)

GEAR, 4th speed, top shaft (38 teeth)

GEAR, high speed reverse, top shaft (36 teeth)

GEAR, second speed, top shaft (30 teeth)

GEAR, low speed, top shaft (22 teeth)

PINION AND SHAFT (9 teeth)

SHIELD, pinion shaft rear bearing

BEARING, ball, pinion shaft, rear (Includes snap RING)

SHIM, pinion shaft rear bearing (. 005" thick. Use as req'd)

SHIM, pinion shaft rear bearing (.007" thick. Use as req'd)

SHIM, pinion shaft rear bearing (.010" thick. Use as req'd)
(Continued)

81

. .

.. 069628



TRANSMISSION (Continued)
PART QUANTITY ) B

ITEM NUMBER * ** DESCRIPTION i KIT NUMBER

28 052247 1 1 RETAINER, pinion shaft rear bearing

29 013058 6 6 CAPSCREW, 3/8"NC x 1-1/4"

30 052281 3 3 STRIP, capscrew locking

31 053209 3 3 SHIM, bearing retainer (.005" thick. Use as req'd)
053206 3 3 SHIM, bearing retainer (. 007" thick. Use as req'd)

—

32 048693 1 NUT, retaining, pinion shaft rear bearing

33 048694 1 1 LOCKWASHER, bearing retaining nut
34 049921 1 1 GEAR, low speed and reverse, pinion shaft (44 teeth)
35 049922 1 1 GEAR, 2nd speed, pinion shaft (36 teeth)
049920 1 - GEAR, 4th speed, pinion shaft (28 teeth)
% { 068807 - 1 GEAR, high speed reverse, pinion shaft (26 teeth)
37 049919 1 1 GEAR, 3rd and 5th speeds, pinion shaft (31 teeth)
38 050272 1 1 BEARING, roller, pinion shaft, front
39 050291 1 1 RING, snap, pinion shaft front bearing

40 049943 1 1 SHAFT, input (23-tooth gear)

41 050270 1 1 BEARING, ball, input shaft, rear (Includes snap RING)

42 050292 1 1 RING, snap, input shaft, rear
43 042847 1 1 BEARING, ball, input shaft, front
44 050293 1 1 RING, snap, input shaft, front
45 073000 1 2 SHAFT, reverse gear (When making first replacement on tractors
prior to #12261, also furnish item 46
905359 1 2 BALL, steel, 5/16" diam. i
46 051496 1 2 PLUG, reverse gear shaft (Tractors #12261 and up)
47 050271 1 2 ROLLER ASSEMBLY, reverse gear bearing
48 051300 1 2 WASHER, thrust, reverse gear, inner ;
49 051301 1 2 WASHER, thrust, reverse gear, outer
50 049933 1 1 GEAR, low speed reverse (18 teeth)
51 073001 - 1 GEAR, high speed reverse (28 teeth)
52 069999 - 1 PLUG, high speed reverse shaft hole :
53 067768 - 1 RING, sealing, reverse shaft hole plug
54 056362 - 1 RING, snap, reverse shaft hole plug
55 049110 1 1 RING, seal, input shaft (steel) .. .........cuiuuunnunnn.a. 082876
56 056589 1 1 RING, seal, input shaft (bronze) ......... swiE e ssee @ s ee  DSSBTH
57 049836 1 1 GASKET, input shaft seal Ting . . v o e v s e e vmnsennnnnennn 069628
: 082876
58 056588 1 1 SPRING ASSEMBLY, input shaft seal (Serviced only as a unit) . ... 082876
59 082795 1 1 BOOT, input shaft seal .......... i % St S SR S F 082876
(] 1 1 YOKE (See UNIVERSAL JOINT)
61 050548 1 1 SEAL, universaljointyoke ... .. ... .00t nnenaen .. 082876

(Continued)

82



(o

TRANSMISSION (Continued)
PART QUANTITY

ITEM NUMBER * #**% DESCRIPTION - ' KIT NUMBER
62 050547 1 1 WASHER, retaining, universal joint yoke
63 ~ 070162 1 1 ~ CAPSCREW, retaining, universal joint yoke (drilled-hd., 5/8'"NF
: x1-3/4")

050546 1 1 LOCK, yoke retaining capscrew (Tractors prior to #4506)

023633 1 1 WIRE, locking, yoke retaining capscrew (1/16" x 12'")(Started with
tractor #4506)

83



GEAR SHIFT

84



ITEM NUMBER QTY.

1
2
3

10

11

12
13

14

15
16
17
18
19
20
21
22
23
24
25
26

27

28

29

30

PART

049961
035733
AM-8801
904208
050294
050280
049964
049963

049962
904209

076130
916995
050282
068843
035244
904206
049986
059997
035073
904208
911043
U-17

050206
050207
050205
905362
037195
035159
049918
050266
050209
050211
035018
029752
050252
076850
049977
076846

050267

1
8.
1
9

GEAR SHIFT

DESCRIPTION

HOUSING, shift lever
CAPSCREW, 1/2"NC x 1-3/8"
CAPSCREW, 1/2"NC x 2"
LOCKWASHER, 1/2" - -

GASKET, shift lever housing . .. ... fomie a S SuEENE d e
LEVER, shift . . . . .. .. . 0 it i it ittt e s amas o
SHAFT, lever pivot ...... e e e Ea s e WA TR B e
PIN, lever pivot shaft .. .. .. Pingins g W B e S
SCREW, lever pivot ., .... & W EiE W SUEEE Wowie @ sisie 8 Getela w siee e

LOCKWASHER,; 5/8" . . isi s v wias » 9iais s v aialy & 6 @ &

BOOT, shift lever (When required for tractors prior to #2244, also

GUIDE, shift lever (For transmission with 5 forward speeds. Used
on all tractors except Model HD5G units #13309 and up)

GUIDE, shift lever (For transmission with 4 forward speeds.
Standard on HD5G tractors #13309 and up)

CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

LEVER, gear shift (For all tractors except Model HD5G)
LEVER, gear shift (For Model HD5G only)
CAPSCREW, lever clam iné (1/2"NF x 1-3/4")
LOCKWASHER, 1/2"
NUT, 1/2"NF
KNOB, gear shift lever
SHAFT, shifting, upper
SHAFT, shifting, intermediate
SHAFT, shifting, lower
BALL, steel, 1/2" diam.
SPRING, shifting shaft ball
CAPSCREW, shifting shaft ball spring (5/8"NC x 1")
WASHER, shifting shaft ball spring capscrew (copper)
PIN, shifting shaft interlock
FORK, shifting, upper and lower shafts
FORK, shifting, intermediate shaft
CAPSCREW, clamping, shifting fork (1/2"NF x 1-1/2")
LOCK, shifting fork capscrew
PLUNGER, locking (12-1/2" IDng)(Tracto;s prior to #15215)
PLUNGER, locking (13-3/16")(Tractors #15215 and up)
SLEEVE, locking plunger (1-3/8'" long)(Tractors prior to #15215)

SLEEVE, locking plunger (1-5/8" long)(Tractors #15215 and up)

WASHER, locking plunger sleeve (copper) . .. .. .............

(Continued)

85

KIT NUMBER

- 069628
. 082878
. 082878 .
. 082878
. 082878
. 082878

. 082878
. 082878

. 069628



ITEM NUMBER QTY.

31

33

34
35

36

37
38

39
40

4]

_ PART

049966
065573
901173
901310

080166
916897

050254
076847
050253

917646
900942

050255
076848
911041
035910
050265
910244
910967
050566
035068
904208
911043

051447

NN~

-

—

—

GEAR SHIFT (Continued)
DESCRIPTION

BOOT, locking plunger (1-1/2" long)(Used prior to tractor #15215)
CLAMP (wire type)(Started with tractor #5307)
SCREW, machine, #10-24NC x 5/8"
NUT, #10-24NC

BOOT, locking plunger (2" long)(For tractors #15215 and up) , . ...

CLAMP, hose, 1"L D,
NUT, locking plunger (9/16" long)(Tractors prior to #15215)
NUT, locking plunger (13/16" long)(Tractors #15215 and up)
END, locking plunger

PIN, yoke 3/8" diam.
PIN, cotter, 3/32" x 5/8"

ROD, locking plunger (20" long)(Tractors prior to #15215)
ROD, locking plunger (19-1/2" long)(Tractors #15215 and up)
NUT, 3/8'NF
SPRING, locking plunger rod
SWIVEL, locking plunger rod
WASHER, plain, SAE std., 1/2"
PIN, cotter, 1/8" x 7/8"
LEVER, shift lock
CAPSCREW, 1/2"NF x 2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

BREATHER ASSEMBLY (INIPPLE, 1 FILTER, 1 CAP and 1 cotter
PIN)(Started with tractor #15106)

86

KIT NUMBER

. 069628



N

87



STEERING CLUTCH AND FINAL DRIVE HOUSING

* 44" tread Models
** 60" tread Models
PART QUANTITY
ITEM NUMBER * #*%* DESCRIPTION KIT NUMBER

053690 1 HOUSING ASSEMBLY (Includes items 2 thru 5)

1 053688 - 1 HOUSING ASSEMBLY (Includes items 2 thru 5)(When making first
replacement on tractors prior to #814 also furnish 2 BEARINGS
063912 and 2 snap RINGS 040831)

901670 - 2 PLUG, pipe, ctsk-hd., 2-1/2"NPT (Tractors prior to #16223)
904223 4 4 PLUG, pipe, ctsk-hd., 1/2"NPT

911081 2 2 PLUG, pipe, slotted-hd., 1/4"NPT

912726 2 2 PLUG, pipe, 3/4"NPT (clutch compartment drain)

(Continued)

88



R

2

LS LI R T

15
16
17
18
19
20
21
22
23

24
25

26
27

28

- 29

30
31
32
33
34

35

STEERING CLUTCH AND FINAL DRIVE HOUSING (Continued)

PART QUANTITY — - =
ITEM NUMBER *

076726

050357
051858
037332
904209
050312

035190
904208

035249
035250

050368

049910
035190
012871
045253
904208

150786
050785
035439
904206

066566

051403 .

081335
035439
904206
051408

035439
904206

081336
035439
904206
051308
035244
904206
066594
051447
907059
038454
040181
050369
050370
035392
904209

051496

2

[ 3] 0o 02 W L]

oo oo

DD = o

—

10
10

D D =

Lo S

—

™~ W s

%

2

0o 0o [\ 00 00 ™~

™~

—— —
O D — [N ™~ Wb b O DY

—

10
10

[N O D

(3]

o Land o~ (o]

™~

DESCRIPTION

WICK ASSEMBLY, pivot shaft lubricating (Consists of 1 PIN and
1 WICK 050357. Also serves as dowel PIN for pivot shaft)

WICK, pivot shaft lubricating (felt)

CAP, truck frame pivot shaft
CAPSCREW, 5/8"NC x 3"
LOCKWASHER, 5/8"

GUARD, track sprocket, lower (Standard on Models HD5D, HD5E,
HD5F and HD5G. Special on Models HD5A and HD5B)
CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

GASRET, dralnplag = 5 se v s @ eo & e ¥ 990 § S © w3

PLUG, drain, bevel gear and final drive compartment

GASKET, final drive compartment bottom cover . . . . ... .. .. ..

COVER, f{inal drive compartment, bottom
CAPSCREW, 1/2"NC x 1-1/2"
CAPSCREW, 1/2"NC x 2-3/4"
CAPSCREW, 1/2"NC x 3-3/4"
LOCKWASHER, 1/2"

GASKET, final drive compartment front cover

COVER, f{inal drive compartment, front
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

GASKET, steering clutch compartment covers

GASKET, bevel gear compartment top cover. . . . ... .........

COVER, left steering clutch compartment
CAPSCREW, 3/8"NCx 1"
LOCKWASHER, 3/8"

COVER, bevel gear compartment, top (See page 138 for special
Cover used on tractors equipped with ODOMETER)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

COVER, right steering clutch compartmenf
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
COVER, brake band adjusting nut
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"
GASKET, brake band adjusting nut cover
BREATHER ASSEMELY, final drive compartment (1 NIPPLE,
1 FILTER, 1 CAP, 1 cgtter PIN. Serviced only as a unit)
ELBOW, street, 90°, 1/8"NPT
PLUG, thread protecting (1"NC)

PLUG, thread protecting (7/8'"NC)

GASKET, bevel gear compartment rear cover . . ... ... ......

COVER, bevel gear compartment, rear
CAPSCREW, 5/8"NC x1-1/4"
LOCKWASHER, 5/8"

PLUG, thread protecting (5/8"NC)

KIT NUMBER

. . 069625

.. 069625

081460

. . 069625



16—0y0u0

15—

10 11 12 14

17 1819 21 20

BEVEL GEAR AND STEERING CLUTCHES

90



BEVEL GEAR AND STEERING CLUTCHES

= % PART —= e
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 057414 1 GEAR, driving, steering clutch shaft (44 bevel teeth)
2 030547 12 CAPSCREW (1/2"NF x 2'") ST
3 038234 12 NUT, high, 1/2"NF
4 035065 6 LOCK, nut
5 050234 1 COLLAR, locking, bevel gear attaching bolts
[ 050231 2 SLEEVE, steering clutch shaft
7 064530 1 SHAFT ASSEMBLY, steering clutch (Includes item 6)
8 050445 2 CONE ASSEMBLY, steering clutch shaft bearing
9 050444 2 CUP, steering clutch shait bearing
050228 12 SHIM, adjusting, clutch shaft bearing (. 005" thick. Use as req'd)
10 050229 12 SHIM, adjusting, clutch shaft bearing (. 007" thick. Use as req'd)
050230 12 SHIM, adjusting, clutch shaft bearing (. 010" thick. Use as req'd)
11 051292 2 RETAINER ASSEMBLY, clutch shaft bearing (Includes item 13)
12 035190 10 CAPSCREW, 1/2"NC x 1-1/2"
904208 10 LOCKWASHER, 1/2"
13 051291 2 PIN, wear, clutch shaft bearing retainer
14 050443 2 SEAL, oil, steering clutch shaft
15 059260 2 HOSE, lubricating, throwout bearing
901722 2 ELBOW, street, 90°, 1/4"NPT
16 050233 2 WICK, lubricating, throwout bearing hose (8-1/4" long)
1.7 050249 2 CAGE ASSEMBLY, throwout bearing (Includes item 18)
901652 2 PLUG, pipe, 1/4"'NPT
18 050227 4 BUSHING, pivot, throwout bearing (steel)
19 050440 2 BEARING, ball, steering clutch throwout
20 050215 2 HUB, steering clutch driving
21 035236 20 CAPSCREW, 1/2"NC x 1-3/4"
904208 20 LOCKWASHER, 1/2"
22 050223 2 SLEEVE, steering clutch throwout
23 035793 2 PIN, clutch hub retaining washer (1/4" x 3/4")
24 064520 2 WASHER ASSEMBLY, clutch hub retaining (Includes item 23)
25 050225 2 WASHER, locking, clutch hub retaining capscrew
26 050226 2 CAPSCREW, clutch hub retaining (1" NF x 1-3/4")
27 050244 2 CLUTCH ASSEMBLY, steering (Consists of items 28 thru 36)
28 050214 2 PLATE, steering clutch throwout
29 045066 16 SPACER, steering clutch throwout plate
30 050236 16 SPRING, pressure, steering clutch
31 060649 2 HUB ASSEMBLY, steering clutch (Consists of 1 HUB, 1 RING,
4 SCREWS. Serviced only as a unit)
32 066360 20 DISC, friction, steering clutch (Raybestos)
33 041781 20 DISC, friction, steering clutch (steel)
34 050218 2 PLATE, pressure, steering clutch
35 049978 16 CAPSCR/EW, steering clutch throwout plate (drilled head, 1/2"NC
x 3-1/2")
36 023633 8 WIRE, locking (1/16" x 12")
37T meee-- - DRUM, brake (See FINAL DRIVE PINION SHAFT)

91



|

a

TRACTORS PRIOR TO NO. 8877

l

STEERING CLUTCH THROWOUT

92



o

ITEM NUMBER QTY.

10
11

12

13

14

15

16
17

18
19
20
21
22
23
24

26
27
28
29
30
31
32

PART

078620

051297

051298

051513
053926
049994
050287
031990
904209

031854
900942

064942
049988

049993
900806

069684

069673

911043
049991
050309
035068
904208
911043
049988
050311
050289
035061
904208
053927
050442
050310
035068
904208
911043
050308
035878
050248
050221
047478
904204
050222

050220

.2

1

(3] NN NN L oo (3] NN (=] LA A

Lo ™

3]

STEERING CLUTCH THROWOUT

DESCRIPTION N ’ T

KIT NUMBER
GRIP, operating lever

LEVER ASSEMBLY, operating, left (Includes item 11)(When re- — —
quired for tractors prior to #2888 also order item 10)

LEVER ASSEMBLY, operating, right (Includes item 11)(When re-
quired for tractors prior to #2888 also order item 10)

BEARING, needle, operating lever

SEAL, dust, operating lever

SHAFT, pivot, operating levers

BRACKET ASSEMBLY, operating lever (Includes item 6)
CAPSCREW, 5/8"NC x 2-1/2"
LOCKWASHER, 5/8"

PIN, retaining, operating lever
PIN, cotter, 3/32'" x 5/8"

COVER, operating lever (Started with tractor #2888)
BUSHING, operating lever (steel)

PIN, control rod yoke
PIN, cotter, 1/8" x 1"

YOKE, throwout rod

ROD, control
NUT, 1/2"NF

BUSHING, control rod yokes (steel)(Tractors prior to #9877)
LEVER ASSEMBLY, intermediate, upper (Includes item 18)
CAPSCREW, 1/2''NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
BUSHING, intermediate upper lever (steel)
SHAF T, intermediate lever
CAGE, intermediate shaft bearing
CAPSCREW, 1/2"NC x1-1/4"
LOCKWASHER, 1/2"
SEAL, dust, intermediate lever shaft
BEARING, needle, intermediate lever shaft
LEVER ASSEMBLY, intermediate, lower (Includes item 26)
CAPSCREW, 1/2"'NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
BUSHING, intermediate lower lever (steel)
BALL, throwout yoke
YOKE ASSEMBLY, clutch throwout (Includes items 27 and 32)
BLOCK, trunnion pin locking
CAPSCREW, 1/4"NC x 5/8"
LOCKWASHER, 1/4"

PIN, trunnion

PIN, wear, throwout yoke

93



21 20

19

18

60" TREAD MODEL

Jug)|m— =
L\ T \

17 16 15 14

I
|

13

12

ITEM NUMBER

12
13
. 14

15
16

17

FINAL DRIVE PINION SHAFT

* 44" tread Models
*% 60" tread Models

PART QUANTITY

050216
049937
035221
904208
050264
050226
050225
064520
035793
053670
049820
013058
904206
051245
050274

049945

040831
063912
049899

*

2

L |

12
12

ek

DESCRIPTION
DRUM, brake

HUB, brake drum

CAPSCREW, 1/2"NC x 1"

LOCKWASHER, 1/2"

SEAL, oil (neoprene)

CAPSCREW, hub retaining (1I"'"NF x'1-3/4")

WASHER, locking, hub retaining capscrew

WASHER ASSEMBLY, hub retaining (Includes item 8)

PIN, hub retaining washer
SEAL, oil

CAGE, inner bearing

CAPSCREW, 3/8'"NC x 1-1/4"

- LOCKWASHER, 3/8"
GASKET, inner bearing cage

BEARING, roller, inner

SHAFT (When making first replacement on tractors prior to #1630
also furnish WASHER ASSEMBLY 064520)

RING, snap, intermediate bearing

BEARING, roller, intermediate

RING, snap, pinion shaft

(Continued)

94

KIT NUMBER

069625



FINAL DRIVE PINION SHAFT (Continued)

PART QUANTITY" - -

ITEM NUMBER #* **x DESCRIPTION KIT NUMBER

18 049881 2 2 PINION (20 teeth)
19 050273 2 2 BEARING, roller, outer
20 049903 2 2 GASKET, outer bearing COVET . . . .. .. vt s v v v s oo v G E aed s 069625
21 049818 2 2 COVER, outer bearin
22 013058 8 8 CAPSCREW, 3/8"NC x 1-1/4"

904206 8 8 LOCKWASHER, 3/8"
23 049822 2 - HUB, brake drum
24 207781 16 - CAPSCREW, 1/2"NC x 1" (thin head)

904208 16 - LOCKWASHER; 1/2"

13 12 1

--J-
) PART
ITEM NUMBER QTY.

1 050275 2

2 064200 2

3 068501 2

4 049829 4

5 { 036032 4

035244 4

6 049936 4

7 051246 2

8 049886 2

9 051438 2

10 051347 2
" 051450
11 051448

051449 10

12 051243 2

13 013058 12

904206 12

FINAL DRIVE INTERMEDIATE SHAFT

DESCRIPTION
CUP, inner bearing
CONE ASSEMBLY, inner bearing

GEAR (44 teeth)(When making first replacement on tractors prior
to #6893 also furnish 2 CAPSCREWS 035244)

LOCK, gear retaining .
CAPSCREW, 3/8"NF x 3/4" (Used on tractors prior to #6893)
CAPSCREW, 3/8'"NC x 3/4" (Used on tractors #6893 and up)
LOCK, capscrew

SHAFT

PINION (20 teeth) .

CONE ASSEMBLY, outer bearing

CUP, outer bearing

SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
COVER, inner bearin

CAPSCREW, 3/8'NC x1-1/4"
LOCKWASHER, 3/8"

95

KIT NUMBER



0000

(=]
P

—

&

SHAFT AND GEAR

FINAL DRIVE SPROCKET,

96



ITEM NUMBER

—

-1 o w W

10

11

12

13

14
15

- 16
17

18

PART

051400
051395
036034
051396
051238
049834
210740
043491

076709

080954

621238

050278

179826

050276
051240
051241
051242
051244
049851
035190
904208
049826

049825

082883

096158

FINAL DRIVE SPROCKET, SHAFT AND

QTY.

™~ 1] 1] Db IV ]

DESCRIPTION

GEAR (51 teeth) e —

LOCK, gear retainin
CAPSCREW, 3/8"NF x 1"

GEAR

KIT NUMBER

LOCK, CapPSCTEW . i v v v s s s s st noononoannss 081460

SEAL, shaft end cover
COVER, shaft end, inner
CUP, inner bearing

CONE ASSEMBLY, inner bearing

SHAFT, track sprocket (6 splines)(For tractors prior

to #22985. Used with FIRST TYPE OUTBOARD
BEARING ARRANGEMENT only. When making
first replacement on tractors prior to #4126 fur-

RING, inner seal (stationary, 5-1/16"I1.D.)(Service
replacement only. Required with 20-spline track

sprocket)
(Continued)

97

nish SHAFT KIT 066258) 066258
SHAFT, track sprocket (6 splines)(Tractors #22985

and up. Used with SECOND TYPE OUTBOARD

BEARING ARRANGEMENT only) . .. .. v v v v v s 081460
SHAFT, track sprocket (20 splines)(Used for re-

placement only)

" CONE ASSEMBLY, intermediate bearing (3-1/4"1.D.)

(Original equipment)
CONE ASSEMBLY, intermediate bearing (3-3/8"I1.D.)

(Service replacement. Used with 20-spline shaft

only)
CUP, intermediate bearing
SHIM, bearing adjustment (.005" thick. Use as req'd). ... 081460
SHIM, bearing adjustment (.007" thick. Use as req'd). ... 081460
SHIM, bez;uring adjustment (.010" thick. Use as req'd)
RETAINER, intermediate bearing
GUARD, inner seal

CAPSCREW, 1/2"NC x 1-1/2"
LOCKWASHER, 1/2"

POOT,; innet® B€aL. . . « v s o5 o m s s v wsnmennnsans 073762
FOLLOWER ASSEMBLY, inner seal (Serviced only

A8 AEEIEL i o e e aee ke 6 e s e W e R e e N e 073762
RING, inner seal (stationary, 5"I.D.)(Original equip-

INEDE) o wiiaiernie e © % e e e e B % W N e e e e 4 W 073762



FINAL DRIVE SPROCKET, SHAFT AND GEAR (Continued)

PART :

ITEM NUMBER QTY. DESCRIPTION _ KIT NUMBER

082859 2 RING, inner seal (rotating, 6-13/16"O.D.)(Original

: equipment) . .... R R R M S R TR 073762
19 «

096159 2 RING, inner seal (rotating, 7-1/2"0.D.)(Service re~

L ' placement only. Required with 20-spline track
sprocket)

[ 053594 2 RING, packing, seal ring (rubber, 4-15/16"1.D.)

J (Original equipment) . . . ¢ v v v v o v o0 v o v oo an . ... 073762
20

096160 2 RING, packing, seal ring (rubber, 5-5/8'"I.D.)

{ (Service replacement only. Required with 20-spline
track sprocket)

049853 2 LOCK, sprocket retaining nut (3-3/4'hex)(Original
equipment)

21 .

621243 2 LOCK, sprocket retaining nut (4''thex)(Service re-
placement only. Required with 20-spline track
sprocket)

22 035439 4 CAPSCREW, 3/8'"NC x 1"

904206 4 LOCKWASHER, 3/8"

23 meeee- - NUT, sprocket retaining (See FINAL DRIVE OUT-
BOARD BEARING AND SEAL)

[ 049817 2 SPROCKET ASSEMBLY, track (6 splines. Includes
item 25)(Standard. Has flat tooth-base)(Original
equipment)

056188 2 SPROCKET ASSEMBLY, track (6-splines. Includes
item 25)(Special. Has skeleton tooth-base to min-
imize packing of track)

24 9

621237 2 SPROCKET ASSEMBLY, track (20-splines. Includes
item 25)(Service replacement only)

097960 2 SPROCKET RIM only (Standard type. Requires welding

L to install)

25 042930 6 PIN, driving, inner seal ring

97TA



~

MEMO

97B



\
TRACK SPROCKET """"V-\L

B

FINAL DRIVE OUTBOARD BEARING AND SEAL (First Type)

USAGE: Tractors prior to serial No. 22985.

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 051397 2 NUT ASSEMBLY, track sprocket retaining (Includes item 2)
2 049835 6 PIN, driving, seal ring
3 049836 2 GASKET, sealring ........ Se s BN E e s e ey e e oo s meen . 073763
4 049110 E RING; seal cae s cuinan v aas 5 semrs & iiais & sadg @ @0 & <505 260 Ve 0w QT3S
5 049111 2 SPRING ASSEMBLY, seal (Servicedonlyasawunit) . ............073763
6 049109 2 BOOT; seal wiuu v i v o T A T W AT w0 I 073763
7 079014 2 BRACKET, outboard bearing
8 070282 8 CAPSCREW, 5/8"NF x 4-1/4"
904209 8 LOCKWASHER, 5/8"
9 069075 2 BEARING, roller (3-35/64"0.D. Each consists of ] ROLLER
ASSEMBLY and 2 CUPS. Serviced only as a unit)
10 049832 2 NUT, retaining, outboard bearing
901344 2 PIN, cotter, 1/4" x 2" (Tractors prior to #4126)
915513 2 PIN, roll, 1/4" x 3/4" (Tractors #4126 andup) .. ... ...... 066258
050262 4 SHIM, bearing adjustment (. 005" thick. Use as req'd) '
11 081240 4 SHIM, bearing adjustment (. 007" thick. Use as req'd)
049897 10 SHIM, bearing adjustment (. 010" thick. Use as req'd)
12 066118 2 CAP, outboard bearing (When making first replacement on tractors
prior to #4126 also furnish 1 PLUG 915739) . ... ... ....... .. 066258
- 915739 2 PLUG, pipe, ctsk-hd., 3/8"NPT (Tractors #4126 and up) .. .. 066258
13 036707 10 CAPSCREW, 5/8'"NC x 1-3/4"
904209 10 LOCKWASHER, 5/8"
14 049904 2 GUARD track sprocket (Standard on Models HD5D, HD5E and
HD5G. Special on other Models)
15 070469 4 CAPSCREW, 1/2"NF x 1-1/4"
904208 4 LOCKWASHER, 1/2"
910244 4 WASHER, plain, SAE std., 1/2"
16 070109 4 CAPSCREW, 3/4"NC x 1-1/2"
910255 4 WASHER, plain, SAE std., 3/4"
17 079010 8 SHIM, bracket adjustment (1/32" thick. Use as reg'd)
18 053306 2 BLOCK. tapped, bracket attaching capscrews
19 035067 2 CAPSCREW, 1/2"NF x 2"
904208 2 LOCKWASHER, 1/2"
910244 2 WASHER, plain, SAE std., 1/2"

98



TRACK SPROCKET

19

FINAL DRIVE OUTBOARD BEARING AND SEAL (Second-Type)
USAGE: Tractors approximately No. 22985 and up

* Original equipment
*%* Service replacemént. Used with 20-spline track
sprocket only.
PART QTY,

ITEM NUMBER #* %% DESCRIPTION : KIT NUMBER
081369 2 - NUT, sprocket retaining . ... ... o0 vt v v ev o onsoon 081460
1
621241 - 2 NUT, sprocket retaining
049109 2 = BOOT: BREL iwriiwmiis e sranases o rass s w somoamwi amwd i » 073763
2 081460
051112 = 2 DBOOT, Bal . . ¢ s oo oo e soaismmias s som s’ 088665
049111 2 - SPRING ASSEMBLY, seal (Serviced only as a unit) .. ... 073763
3 : 081460
051121 - 2 SPRING ASSEMBLY, seal (Serviced only as a unit)
049110 4 =  RING, 8€AL . . . c woeswimreisn sme ons o e eosin e s s smis i 073763
4 081460
051124 - 4 RING, seal . ... ... ..ttt tuninnenennenn s 088665
049836 2 = (GASKET, 8l TIHG . u iu o ever eonwommeesiosiome weaiv b o wiene 073763
5 081460
051125 = 2 GASKET, seal Ting . .. .t vt vt vt v s o v s s oot o o n oo 088665
6 081194 12 12 STUD, locating, seal ring (Rivets to bracket)
081370 2 - BRACKET ASSEMBLY, outboard bearing (Includes
7 item 6) ... e e 081460
622787 - 2 BRACKET ASSEMBLY, outboard bearing (Includes
item 6)
8 070282 8 8 CAPSCREW, 5/8''NF x 4-1/4"
904209 8 8 LOCKW ASHER, 5/8"
(Continued)

- 99




FINAL DRIVE OUTBOARD BEARING AND SEAL (Continued)

- PART QTY. e
ITEM NUMBER * #¥ DESCRIPTION KIT NUMBER

9 080101 2 2 BEARING, roller (3-15/16"0.D. Each consists of -
) 1 ROLLER ASSEMBLY and 2 CUPS. Serviced .
onlyasaunit) o eien e iiiie s vaaiewe e e R Ty 081460
10 081242 2 2 NUT, retaining, outboardbearing . ............... 081460
915513 2 2 PIN, roll, 1/4"= 3/4" s c..vviwvvisavaseiias 081460
081239 4 4 SHIM, bearing adjustment (.005" thick., Use as req'd)... 081460
11 081240 4 4 SHIM, bearing adjustment (.007" thick. Use as req'd)... 081460
081241 10 10 SHIM, bearing adjustment (. 010" thick. Use as req'd)... 081460
12 081250 2 2 CAP, outhoardbearing . .. .+ . v v v v v v v v v v v v onons 081460
13 036707 10 10 CAPSCREW, 5/8"NC x 1-3/4"
904209 10 10 LOCKWASHER, 5/8"
14 049904 2 2 GUARD, track sprocket (Standard on Models HD5D,
HDS5E and HD5G. Special on other models)
15 070469 4 4 CAPSCREW, 1/2'"NF x 1-1/4"
” 904208 4 4 LOCKWASHER, 1/2"
910244 4 4 WASHER, plain, SAE std., 1/2"
16 070109 4 4 CAPSCREW, 3/4"NC x 1-1/2"
910255 4 4 WASHER, plain, SAE std., 3/4"
17 053306 2 2 BLOCK, tapped, bracket attaching capscrews
18 035067 2 2 CAPSCREW, 1/2"NF x 2"
904208 2 2 LOCKWASHER, 1/2"
910244 2 2 WASHER, plain, SAE std., 1/2"
19 079010 8 8 SHIM, bracket adjustment {1/32" thick., Use as req'd)... 081460

99A



MEMO

99B



— — —

SHAVYH

€e FE

PPIL 'ON OL YOMd SYOLOWYL

@1||||1°.V
4
©_ J

pi--

SE 9

100



!

ITEM NUMBER QTY.

’
1

11
12
13
14
15

16
17

18

19
20
21

22
23

PART

076428

911097
911098

076435

911097
911098

050325
900805

058614
076427

911097
911098

076434

911097
911098

079013
916227

079230
079203
079229
050326
050328
050323
049988
050313
035892
035068
904208
911043
068267
913830
910244
072438
050316
903774
906652

033074
910967

050315
035018
904208

2

o O e W 0o

™ oo (3]

™o

b

BRAKES
DESCRIPTION - E KIT NUMBER
BAND ASSEMBLY, lower half (Includes LINING)
LINING, lower band (woven type, 21'-long)(Used on tractors prior
to #15994, Order LINING KIT 076552)
RIVET, tubular, brass, flat-hd., 3/16" x 3/8"
RIVET, tubular, brass, flat-hd., 3/16" x 9/16"

LINING, lower band (mculded type, 10" long)(Started with tractors

BEBOGR) . o wiwin & swits & siau B e STTER SISTEE snasene siEe e.....076552
RIVET, tubu.lar, bra.ss. flat-hd.; 3/16"™x 3/8Y . .vi v . ... 076552
RIVET, tubular, brass, flat-hd., 3/16" x 9/16" . ... ...... . 076552

PIN, band hinge
PIN, cotter, 1/8'" x 3/4"

WASHER, band hinge pin
BAND ASSEMBLY, upper half (Includes LINING)
LINING, upper band (woven type, 19-1/2" long)(Used on tractors °
prior to #15994. Order LINING KIT 076552)
RIVET, tubular, brass, flat-hd., 3/16" x 3/8"
RIVET, tubular, brass, flat-hd., 3/16" x 9/16"

LINING, upper band (moulded ‘type. 9-7/8" long)(Started with

tractor BI6994) © soone o esma o S oI S ® eV S SHETE W WIS w ¥ 076552
RIVET, tubular, brass, flat-hd ; 3/16" 2B B @ vae @ s o 076552
RIVET, tubular, brass, flat-hd., 3/16" x9/16" . ... ... ....076552

NOTE: Items 7 thru 10 were not separately serviceable on
tractors prior to serial No. 20096, being an integral
part of a welded adjuster assembly. All of these items
must be used when replacing the original welded adjust-
er assembly.

ADJUSTER, brake band
PIN, roll, 1/4" x 1"

BLOCK, adjuster spring
SPRING, adjuster
WASHER, adjuster spring
PIN, band end
FORK, band adjustment
BELLCRANK ASSEMBLY (Includes item 14)
BUSHING, bellcrank (steel)
BRACKET, bellcrank
CAPSCREW, 1/2"NF x 2-1/2"
CAPSCREW, 1/2"NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
CLIP, parking brake lock spring
NUT, jam, 1/2"NF
WASHER, plain, SAE std., 1/2"
SPRING, parking brake lock
LOCK, parking brake
CAPSCREW, 5/16"NC x 2"
NUT, jam, 5/16'"NC

PIN, parking brake lock
PIN, cotter, 1/8" x 7/8"

BRACKET, parking brake lock
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

(Continued)
101



ITEM
24
25

26
27

29
30

31

32
33

34

35
36

37

38

39

40

PART

NUMBER QTY.

051288

049993
900805

050434
050433
911044
904209
052409
052410
054182
034514
054158
911159
915276
049988
068389

049993
900805

079742
070343

068361
911043

078908

050268
911028

049991

914932
914966
914933
914967

915884

050761

074583

034076
069407

[aU AU

NN e NN

N NN

[

BRAKES (Continued)
DESCRIPTION
BAR, locking, parking brake

PIN, parking brake locking bar
PIN, cotter, 1/8" x 3/4"

PAD, pedal
BOLT, eye, pedal pad
NUT, 5/8"NF
LOCKWASHER, 5/8"
PEDAL ASSEMBLY, left brake (Includes items 30 and 32)
PEDAL ASSEMBLY, right brake (Includes items 30 and 32)
RING, snap, pedal shaft
BUSHING, pedal (bronze)
SHAFT, pedal
WASHER, plain, SAE std., 1"
FITTING, lubricating, 90°, 1/8"NPT
BUSHING, pedal (steel)
YOKE, operating rod

PIN, brake operating rod
PIN, cotter, 1/8'" x 3/4"

CLIP, pedal spring
SPRING, pedal retracting

ROD, brake operating
NUT, 1/2"NF

BOOT, brake operating rod (rubber)

SCREW, band supporting (hex-hd., 1/2"NC x 3-1/4")
NUT, 1/2''NC

BUSHING, operating rod yoke (steel)(Tractors prior to #7144)

PAINTING AND MARKING
(Not Illustrated)

For spraying. Approximate
requirements: 3-1/4 gal. for
HD5G; 2-1/4 gal. for other
Models.

ENAMEL, persian orange, quart can
ENAMEL, persian orange, gallon can
ENAMEL, persian orange, quart can

For brushing
ENAMEL, persian orange, gallon can

ENAMEL, persian orange, 12 ounce pressurized spray-type can
(For touch-up)

NOTE: All plates and transfers listed below are English language
printings unless otherwise indicated.

PLATE, general instructions (7" x 7-1/2")(Attached to lower right
side of dash)

PLATE, general instructions (Spanish translation, 7" x 7-1/2")
(Attached to lower right side of dash)

SCREW, thread-cutting, cross-recessed-hd., #8 x 1/2"

* TRANSFER, instruction, engine primer (1-3/4" x 6'")(Applied to

KIT NUMBER

dASH) © » srens w v oenein seneis @ O S e T 061486

(Continued)

102

(



PAINTING AND MARKING (Continued)

- PART- T
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
[ 053624 1 TRANSFER, instruction, air heater operation (2" x 6'")(Applied to
D dash) e
8 9 g
074579 1 *TRANSFER, instruction, air heater operation {Spanish translation,
L 2" x 6")(Applied to dash)
[ 050842 1 TRANSFER, instruction, air cleaner (1-1/2" x 3-3/4")(Applied to
air cleaner) ...cv sttt n et e e wowaa w ageis @ eeeoe w0 o 061486
9 <
074578 1 *TRANSFER, instruction, air cleaner (Spanish translation, 1-5/8"
> x 4")(Applied to air cleaner)
[ 050838 1 TRANSFER, instruction, air pre-cleaner (Applied to air-pre-
cleaner) ......... SraiE s wretels e slwieie @ wiasesi waies w e UOTEEE
10 9
074577 1 *TRANSFER, instruction, air pre-cleaner (Spanish translation,
1-5/8" x 4'")(Applied to air pre-cleaner)
[ 069335 1 # TRANSFER, instruction, oil filter (1-1/8" x 4")(For application to
either old or new-type filters) . ... v i v v v o v v e eneens ... 061486
11 9
074582 1 *TRANSFER, instruction, oil filter (Spanish translation of 069335
L TRANSFER, 1-1/8" x 4")(Applied to oil filter)
12 078709 1 *TRANSFER, instruction, oil filter (7/8" x 3-1/4")(For application
to oil FILTER ASSY. 064128 only)
081776 1 *TRANSFER, warning, special heavy-duty oil filter (Includes
Portuguese translation. 2' x 10'")(applied to filter)
13
081777 1 *TRANSFER, warning, special heavy-duty oil filter (French and
Spanish translation. 2'" x 10'')(applied to filter)
069336 2  *TRANSFER, instruction, fuel filter (1-7/16" x 4")(For application
to either old or new-type filters) . ... ... oo uv v v v v v unon .. 061486
14 .
074581 2 *TRANSFER, instruction, fuel filter (Spanish translation of 069336
TRANSFER, 1-7/16" x 4'")(Applied to fuel filters)
15 074735 1 *TRANSFER, instruction, fuel filter (2-1/4" x 3")(For application
to fuel FILTER ASSY. 065587 only)
16 078708 1 *TRANSFER, instruction, fuel filter {1—1/8" x 3-1/2"){For application
to fuel FILTER ASSY. 064128 only)
17 077246 1 *TRANSFER, caution, engine shut-off (1" x 3")(Applied to dash)
18 068832 2  *TRANSFER, name, "ALLIS-CHALMERS" (3-3/4" x 30-1/4")(Applied
toRood) e o i o dal B s s G v W wEies §aen B alen 5 ani0el48e
19 068830 3 *TRANSFER, name, "ALLIS-CHALMERS" (1-3/4" x 12-3/4")
(Applied to sides of seat and to rear of fuel tank. Additional 2
are applied to sides of hood when air pre-cleaner extension is
installed) i < so o aie i % itma W SiacE BAGET GRET § FReG B 8RR v B 061486
20 080191 3 *TRANSFER, identification,"HD5 DIESEL" (1-11/16" x 12-1/4")
: (Applied to sides of seat and to rear of fuel tank) . . .......... 061486
21 067937 CEMENT, transfer application, 1/2 pint jar (Makes solution by
adding 4 parts water. Required to apply transfers indicated by
asterisk (*) above)
A 1 MONOGRAM, "A-C'" (See RADIATOR SHELL and HEAVY RADI-

ATOR GUARD)

*Indicates permanent-type transfer. See item 21,

103



—

]
I
I

—




EQUALIZING SPRING

USAGE: For 60" tread Models HD5B and HD5E only.

PART
ITEM NUMBER QTY. DESCRIPTION s KIT NUMBER
053409 1 SPRING ASSEMBLY (Consists of items 2 thru 8. Has seven 1/2"
thick leaves)(Standard equipment)
1
069145 1 SPRING ASSEMBLY (Consists of items 2 thru 6, and 8. Has six
5/8'" thick leaves)(Special equipment for heavy-duty use)
{ 053410 2 LEAF, first and second (51" long, 1/2'" thick)(Standard)
2
069146 2 LEAF, first and second (51" long, 5/8" thick)(Special)
053411 1 LEAF, third (45" long, 1/2" thick)(Standard)
3
069147 1 LEAF, third (45" long, 5/8" thick)(Special)
053412 1 LEAF ASSEMBLY, fourth (42" long, 1/2" thick. Includes rebound
CLIP)(Standard)
4 i
069148 1 LEAF ASSEMBLY, fourth (42" long, 5/3" thick. Includes rebound
CLIP)(Special)
{ 053413 1 LEAF, fifth (39" long, 1/2" thick)(Standard)
5 ;
069149 1 LEAF, fifth (39" long, 5/8" thick)(Special)
{ 053414 1 LEAF, sixth (36" long, 1/2" thick)(Standard)
6 :
069151 1 LEAF, sixth (36" long, 5/8" thick)(Special)
7 053415 1 LEAF, seventh (33" long, 1/2" thick)
050346 1 BOLT, center (7/16"NF x 4". Includes NUT 911042)(For SPRING
ASSEMBLY 053409 only)
8
069152 1 BOLT, center (7/16"NF x 4-5/16". Includes NUT 911042)(For
SPRING ASSEMBLY 069145 only)
911042 1 NUT, 7/16"NF
9 069157 2 SEAT, equalizing spring
10 013465 4 CAPSCREW, 3/4'NF x 2-1/2"
904369 4 LOCKWASHER, 3/4"
053332 2 BLOCK, tapped, seat attaching capscrews (8-1/2" long)(Used on
Model HD5B only)
11 :
054968 4 BLOCK, tapped, seat attaching capscrews (3-1/2" long){Used on
Model HD5E only)
12 035018 2 CAPSCREW, 1/2"NF x 1-1/2"
904208 2 LOCKWASHER, 1/2"
13 075940 1 SADDLE ASSEMBLY (Includes item 14)
14 050421 2 BUSHING, spring saddle
15 050452 1 PIN, pivot
16 050453 1 PIN, pivot pin locking
900810 1 PIN, cotter, 3/16" x 1-1/4"
17 070400 8  NUT, saddle U-bolt (high, 7/8"NF)
18 053408 2 STOP, spring
19 035440 4 CAPSCREW, 5/8''NC x 1-1/2"
911100 4 WASHER, plain, SAE std., 5/8"
20 053406 4 U-BOLT, saddle
21 053407 4 SEAT, saddle U- bolt .

105



ITEM

13

14
15

PART

NUMBER QTY.

053437
053438
053439
053440
053441
053442
. 053443

050346
911042

053406
053407
053408
071113
911100
053491
069157

013465
904369

1
2

B ™

Lo

EQUALIZING SPRING

USAGE: For 44" tread Models HD5A and HD5D only.

DESCRIPTION KIT NUMBER
SPRING ASSEMBLY (Includes items 2 thru 8) (

LEAF, first and second (35" long)

LEAF, third (29" long)

LEAF ASSEMBLY, fourth (26" long. Includes rebound CLIPS)

LEAF, fifth (23" long)

LEAF, sixth (19" long)

LEAF, seventh (16" long)

BOLT, center (7/16"NF x 4". Includes NUT 911042)
NUT, 7/16"NF

U-BOLT, spring

SEAT, spring U-Bolt

STOP, spring
CAPSCREW, 5/8"NC x 2"
WASHER, plain, SAE std., 5/8"

SPACER, spring stop

SEAT, equalizing spring
CAPSCREW, 3/4''NF x 2-1/2"
LOCKWASHER, 3/4"

(Continued)
106




-

PART

ITEM NUMBER QTY.

16
17
18
19
20

21

22

053332
035018
904208
053484
050421
050452

050453
900810

070400

EQUALIZING SPRING (Continued)
DESCRIPTION
BLOCK, tapped, seat attaching capscrews
CAPSCREW, 1/2'NF x 1-1/2"
LOCKWASHER, 1/2"
SADDLE ASSEMBLY (Includes item 19)
BUSHING, spring saddle
PIN, pivot

PIN, pivot pin lockin
PIN, cotter, 3/16" x 1-1/4"

NUT, spring U-bolt (high. 7/8"NF)

KIT NUMBER

3. E <’

ITEM NUMBER

—

O - O

10

11

12
13

PART

083412
013465
910200
023618
060910
023633
602448
072366
082274
083879
054962
059552
082273
054968

035018
904208

o m

RIGID BEAM

~LATE TYPE MOUNTING -

USAGE: Models HD5F and HD5G, Binds both truck frames together
rigidly, Not used on tractors equipped with equalizing spring.

*Tractors prior to serial No. 24018
*%Tractors serial No. 24018 thru 25212
#**Tractors serial No. 25212 and up

QUANTITY

*

1
16
16

4 -

* ¥

[ 4¥]

o o

#%% DESCRIPTION
1 BEAM, rigid
16 CAPSCREW, 3/4"NF x 2-1/2"
16 LOCKWASHER, external teeth, 3/4"

- CAPSCREW, beam to main frame (5/8"NF x 2-1/2")

4 CAPSCREW, beam to main frame (5/8"NF x 2-1/4", drilled-

hd.)
2 WIRE, locking (1/16" x 12")

- WASHER, plain, beam attaching capscrew

- NUT, beam attaching capscrew (5/8"NF, high type)

- PLATE, capscrew locking

2 BLOCK, tapped, beam attaching capscrews (main frame)
-  SHIM, spacing (1/8" thick. Use as req'd)

- SHIM, spacing (1/16'" thick. Use as req'd)

2 PLATE, washer

8 BLOCK, tapped, beam attaching capscrews (truck frame)

8 CAPSCREW, 1/2"NF x 1-1/2"
8 LOCKWASHER, 1/2"

107

KIT NUMBER




L HD5D, HDSE AND HDSF —

FINAL DRIVE HOUSING

15 14 13

ITEM NUMBER QTY.

1
2

o b

11
12
13
14
15
16

PART

050501
070792
904369

065729
047137
904369
911045

057933

012742
904369

050543
.{ 070285
013465
904369
911045

050683
035018
035073
064531
911043
050861

070467
904208

1
6
6

- ad =

o

b s b —

| OoONm

MAIN FRAME

DESCRIPTION KIT NUMBER
FRAME ASSEMBLY, main (Includes items 3 and 4)

CAPSCREW, 3/4"NC x 2-1/2"

LOCKWASHER, 3/4"

SHAFT, brake pedal (See BRAKES)
SHAFT, clutch lever (See ENGINE CLUTCH CONTROL)

BUMPER, front (For Models HD5A and HD5B)
CAPSCREW, 3/4"NF x 4-3/4"
LOCKWASHER, 3/4"

NUT, 3/4'NF

BUMPER, front (For Models HD5D, HD5E and HD5F, Also used on
tractors prior to #7411.
CAPSCREW, 3/4'"NF x 2-1/4"
LOCKWASHER, 3/4"

HOOK, front pull (Special equipment)
CAPSCREW, 3/4"NF x 3" (Not for Model HD5G)
CAPSCREW, 3/4'NF x 2-1/2" (For Model HD5G only)
LOCKWASHER, 3/4"
NUT, 3/4"NF

GUARD ASSEMBLY, engine crankcase (Includes items 14 and 15)
(See page 157 for special Wide Guard)
CAPSCREW, 1/2''"NF x 1-1/2"
CAPSCREW, 1/2"NF x 1-3/4"
WASHER, plain
NUT, 1/2"NF

COVER, engine crankcase guard (See page 157 for special cover
used with Wide Crankcase Guard)
CAPSCREW, 1/2"NF x 1"
LOCKWASHER, 1/2"

108



LONG-TRACK MODELS

TRACK RELEASE

ITEM NUMBER QTY.

1

PART

053317
910016
066063

049849

‘035067

904208
049840
054952
077418
049863
049864
049782
053331

070467
064531

BN

(%]

o M

DESCRIPTION

YOKE ASSEMBLY (Includes PLUG 910016)
PLUG, expansion, 2-1/4" diam.

SEAL, protecting, adjusting screw threads (rubber)
LOCK, adjusting screw

CAPSCREW, 1/2"NF x 2"

LOCKWASHER, 1/2"
SCREW, adjusting (Models HD5A and HD5B)
SCREW, adjusting (Models HD5D, HD5E, HD5F and HD5G)
SEAT, release spring, front
SPRING, inner
SPRING, outer
SEAT, release spring, rear
GUARD, release spring

CAPSCREW, 1/2"NF x 1"
WASHER, plain

109

KIT NUMBER



—
—

dAdT1dl ADOVHL

110



TRACK IDLER

PART :
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
089036 2 IDLER ASSEMBLY (Consists of item 2, and items 4 thru 18)
(Standard equipment)
1
089155 2 IDLER ASSEMBLY (Consists of items 3 thru 18)(Special equipment)
2 049799 2 IDLER only (Standard equipment)
3 081401 2 IDLER only (Special heavy-duty type)
4 049896 2 SHAFT
5 034043 Z GASKET, shaft oil hole plug
6 034042 2 PLUG, shaft oil hole
7 043491 4 CONE ASSEMBLY, bearing %
8 210740 4 CUP, bearing
050245 8 SHIM, bearing adjustment (. 007" thick. Use as req'd)
9 050246 4 SHIM, bearing adjustment (. 010" thick. Use as req'd)
050247 4 SHIM, bearing adjustment (. 031" thick. Use as req'd)
10 073646 4 RETAINER, bearing
11 035018 16 CAPSCREW, 1/2''NF x 1-1/2"
904208 16 LOCKWASHER, 1/2"
12 048665 4 BOOT, idler seal . ..o « sfoie s simine s e T 083213
13 048666 4 SPRING ASSEMBLY, idler seal (Serviced only as aunit) .. ...... 083213
14 048658 8 RING; adlerigeal: = wiovon agiis ¢ ot § S@an QUi Dk ¢ S J e 083213
15 050251 4 GASKET, seal Ting ..o o wwe s cowes o s S @ e & woase ® voeza & mree © OOIGLY
16 049877 12 PIN, seal ring locating
17 088538 el BRACKET ASSEMBLY (Includes items 16 and 18)
18 049914 4 PIN, dowel, idler bracket to release yoke
049855 2 GUARD, left (Standard equipment on all Models except HD5A and
19 HD5B. For use with standard track idler only)
081427 2 GUARD, left (Special. For use with heavy-duty track idler only)
20 035221 4 CAPSCREW, 1/2"NC x 1"
904208 4 LOCKWASHER, 1/2"
049856 2 GUARD, right (Standard equipment on all Models except HD5A and
21 HD5B. For use with standard track idler only)
081428 2 GUARD, right (Special. For use with heavy-duty track idler only)
1
22 035221 4 CAPSCREW, 1/2"NC x 1"
904208 4 LOCKWASHER, 1/2"
23 049859 2 PLATE, inner guide
24 036707 4 CAPSCREW, 5/8'NC x 1-3/4"
904209 4 LOCKWASHER, 5/8"
25 049861 20 SHIM, guide plate spacing (1/64" thick. Use as req'd)
26 049858 2 PLATE, outer guide
27 036707 4 CAPSCREW, 5/8"NC x 1-3/4"
904209 4 LOCKWASHER, 5/8"
28 033288 - CEMENT, 1/2 pint
. neoprene, 1/2 pint can For cementing seal
29 054890 & SOLVENT, neoprene cement, 1/2 pint can | DPOOts and gaskets



TRUCK WHEEL (Standard)




ITEM NUMBER

1

11
12
13
14
15
16

17

19
20

TRUCK WHEEL
USAGE: Standard Equipment.

* Short track Models HD5A and HD5B.
#% Long track Models HD5D, HD5E, HDSF and HD5G.

PART QUANTITY

051434
051427
049885
034043
034042
042888
042887
051432
051433
051431
051430
012992
904206
047605
051429
049877
047151
047581
053305
053346
045524
904209
033288

054890

%

8
8

16
16
32
32
24
16
96
96
48
16
48
32
16
16
16

32
32

E2 ]
10
10
10
10
10
20
20
40
40
30
20
120
120
60
20
60
40
20
20

20
40

DESCRIPTION

WHEEL ASSEMBLY (Consists of items 2 thru 15)
WHEEL-

SHAFT

GASKET, shaft oil hole plug

PLUG, shaft oil hole

CONE ASSEMBLY, bearing

CUP, bearing

SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
SHIM, bearing adjustment (. 032" thick. Use as reqg'd)
RETAINER, bearing

CAPSCREW, 3/8"NF x 1-1/4"
LOCKWASHER, 3/8"

GASKET, seal TIng o wooira wwnin 4 o sae & saies

GUARD ASSEMBLY, seal (Includes item 13)

PIN, seal guard

RING; seal .- wan eaee s aisies o

SPRING ASSEMBLY, seal (Serviced only as a unit) ... ..

BLOCK, tapped, attaching capscrews

BRACKET, attaching
CAPSCREW, 5/8'"NF x 4-1/2"
LOCKWASHER, 5/8"

See page 115 for heavy-duty type.

KIT NUMBER

woue o 0B3536
e » w0 0B3936
.. ....0835306

CEMENT, neoprene, 1/2 pint can }

SOLVENT, neoprene cement, 1/2 pint can

For cementing seal
boots and gaskets



TIIHM MON0Y¥L ALNAJ-AAVHH

8 vL €L 6 4 sL oL Ll

114



HEAVY-DUTY TRUCK WHEEL
USAGE: Special Equipmént. See page 113 for standard type.
* Short track Models HD5A and HD5B.

** Long track Models HD5D, HD5E, HD5F and HD5G.
PART QUANTITY

ITEM NUMBER * #*% DESCRIPTION . KIT NUMBER
1 073631 8 10 WHEEL ASSEMBLY (Consists of items 2 thru 17)
2 073635 8 10 WHEEL
3 073632 8 10 SHAFT
4 034042 8 10 PLUG, shaft oil hole
5 034043 8 10 GASKET, shaft oil hole plug
6 210740 16 20 CUP, bearing
7 043491 16 20 CONE ASSEMBLY, bearing

073024 32 40 SHIM, bearing adjustment (. 007" thick. Use as'req'd)
8 .073025 32 40 SHIM, bearing adjustment (.-010" thick. Use as req'd)

073026 16 20 SHIM, bearing adjustment (. 032" thick. Use as req'd)

9 073023 16 20 RETAINER, bearing
10 012992 96 120 CAPSCREW, 3/8'NF x 1-1/4"
904206 96 120 LOCKWASHER, 3/8"
11 -=eee- 16 20 RING, seal, inner (Order SEAL KIT 073168) . . . .. . vy v 078941
12 i 16 20 RING, seal, outer (Order SEAL KIT 073168) .. ... ..o uuu.n . 078941
13 073029 16 20 RING, seal packing ..... e e § Wl i Wletd @ e eseeassa. 078941
14 905357 16 20 BALL, steel, 3/16" diam. AR R e At P e 078941
15 - 048666 16 20 SPRING ASSEMBLY, seal (Serviced only as a unit)
16 048665 16 20 BOOT, seal spring
17 073634 16 20 RETAINER, seal
18 053346 16 20 BRACKET, attaching
19 045524 32 40 CAPSCREW, 5/8"'NF x 4-1/2"
904209 32 40 LOCKWASHER, 5/8"
20 053305 16 20 BLOCK, attaching capscrews
21 033288 -- -- CEMENT, neoprene, 1/2 pint can For .
cementing
22 054890 -- -- SOLVENT, neoprene cement, 1/2 pint can weal hoss

115



— S S g

HHETTOY DNILYOAANS MOVUL

116



TRACK SUPPORTING ROLLER

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 078750 2 ROLLER ASSEMBLY (Consists of items 2 thru 17)
2 034043 2 GASKET, shaft oil hole plug
3 034042 2 PLUG, oiling hole
4 051435 2 RETAINER, outer bearing
5 012992 12 CAPSCREW, 3/8'NF x 1-1/4"
904206 12 LOCKWASHER, 3/8"
051484 4 SHIM, bearing adjustment (. 007" thick. Use as req'd)
6 051483 6 SHIM, bearing adjustment (. 010" thick. Use as req'd)
051482 6 SHIM, bearing adjustment (. 032" thick. Use as req'd)
7 051481 2 ROLLER
8 078749 2 SHAFT
9 042888 ok CONE ASSEMBLY, bearing .
10 042887 4 CUP, bearing
11 051478 2 RETAINER, inner bearing
12 012992 12 ~ CAPSCREW, 3/8'NF x 1-1/4"
904206 12 "LOCKWASHER, 3/8"
13 047581 2 SPRING ASSEMBLY, seal (Serviced only as aunit) .. .......... 083536
14 047151 4 RING, seal B T e T T A 083536
15 051429 2 GUARD ASSEMBLY, seal (Includes item 16)
16 049877 6  PIN, seal guard
17 047605 6 GASKET, sealring .. .... ... . 3 et B skl & Budians 7 vitsm B eiaum 5 60E 083536
18 072366 2 NUT, roller retaining capscrew (high, 5/8"'NF)
19 035541 2 CAPSCREW, roller retaining (5/8"NF x 3-3/4")
078759 1 BRACKET, left side
20
078760 1 BRACKET, right side
21 023618 8 CAPSCREW, 5/8'"NF x 2-1/2"
904209 8 LOCKWASHER, 5/8"
22 078766 12 SHIM, bracket alignment (1/32" thick. Use as req'd)
23 053304 4 BLOCK, tapped, bracket attaching capscrews
24 035018 4 CAPSCREW, 1/2"NF x 1-1/2"
904208 4 ' LOCKWASHER, 1/2"
25 033288 - CEMENT, neoprene, 1/2 pint can
For cementing seal
26 054890 . SOLVENT, neoprene cement, 1/2 pint can | PoOts and gaskets



ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ




11

12
13

14

15

y

17
18
19

PART QUANTITY
ITEM NUMBER

053283
053284
055049
055050

049884
907070

075594

053315
057488

035018
904208

053326
054901

035067
064531

053305
053299
054971
053300
054972

035067
064531

038234
078176
053322
078178
053321
035892
054824

*

1

1

24
24

20
20

12

A%

P N N N

L

28
28

24
24

12

TRUCK FRAME

* Short track Models HD5A and HD5B.
** Long track Models HD5D, HD5E, HD5F and HD5G.

DESCRIPTION
FRAME ASSEMBLY, left (Includes item 4)
FRAME ASSEMBLY, right (Includes item 4)
FRAME ASSEMBLY, left (Includes item 4)
FRAME ASSEMBLY, right (Includes item 4)

SHAFT, pivot
PLUG, pipe, ctsk-hd., 1/4"NPT

SEAL, pivot shaft
BUSHING, pivot shaft
BLOCK, tapped (Provides threaded holes for mounting Allied Equip-
ment. Not used on Model HDSE)
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
GUARD, outer (Special equipment)
GUARD, outer (Standard equipment)

CAPSCREW, 1/2"NF x 2"
WASHER, plain

BLOCK, tapped, guard attaching capscrews

GUARD, inner, left truck frame (Special equipment)
GUARD, inner, left truck frame (Standard equipment)
GUARD, inner, right truck frame (Special equipment)
GUARD, inner, right truck frame (Standard equipment)

CAPSCREW, 1/2"NF x 2"
WASHER, plain

NUT, slide bar capscrew (high, 1/2''NF)

BAR, slide, track idler, lower

SHIM, adjusting, track idler slide bar (1/32" thick. Use as req'd)
SHIM, adjusting, track idler slide bar (1/16" thick. Use as req'd)
BAR, slide, track idler, upper

CAPSCREW, slide bar (1/2"NF x 2-1/2") !

PIN, dowel, track idler slide bar

NOTE: Also see page 167 for Heavy-duty Truck Frame Guards.

119

KIT NUMBER






TRACK

# Models HD5A and HDSB
#*% Models HD5D, HDSE, HDS5F and HD5G
PART QUANTITY

ITEM NUMBER * *%* DESCRIPTION ‘ KIT NUMBER
. 087180 2 - RAIL ASSEMBLY (33 links)(Consists of items 2 thru 8)
1
088035 - 2 RAIL ASSEMBLY (37 links)(Consists of items 2 thru 8)
2 078835 66 74 BAR. left
3 078836 66 74 BAR. right
4 086509 64 72 BUSHING (4-3/4" long)
5 079617 2 2 BUSHING, master (4" long)
6 086532 4 4 SPACER. master bushing
7 079616 64 72 PIN (6-7/8" long)
8 079618 2 2 PIN, master (7-1/4" long)
9 051843 264 296 . BOLT, track shoe (1/2"NF x 1-11/16")
10 084971 264 296 NUT, high. 1/2"NF
TRACK SHOES COMPLETE TRACK ASSEMBLIES
WITH SHOES (2 Required)
* sk
(33 Links) (37 Links)

NOTE: Track shoes over 13" wide cannot be
used on 44" tread Models or on Model

HDS5G.
[ 054964 66 74 SHOE, grouser. 7" .. .......co.n.. . ..... 085144
051359 66 74 SHOE, grouser, 13" . ... .. .. ..t uennnnn 049999 ... .. 088l24
055019 66 74 SHOE, grouser, 15" . . .. . . . it ittt ittt enanssssas 089048
055063 66 74 SHOE, grouser, 16" .. ... .........cu.on.n 085150
055096 66 74 SHOE, grouser, 18" ............. SR B e 085156
054973 66 74 SHOE, grouser, heat treated, 13" ............ 085146 ..... 089056
11 § 055026 66; 74 SHOE, grouser, heat treated, 15" . ... ... ... ... .00 089062
055073 66 74 SHOE, grouser, heat treated, 16" . ........... 085152 5 « o 088017
055113 66 74 SHOE. grouser, heat treated, 18" .. ... ....... 085115 « i oo 089054
055144 66 74 SHOE, grouser. heat treated, 20" ... ......... 085162 ... .. 088050
081894 66 74 SHOE, grouser, heat treated, 22" .. ... DA B SRE 085182
055189 66 74 SHOE, grouser, heat treated, 24" ... ......... 085164 ... .. 085180
| 085090 66 74 SHOE, grouser, heat treated, 28" ........ o simisiE W EEeTa W wETe w0 088052
055012 66 74 SHOE, grouser, cut-out, 13". .. .. .......... . 085148 ..... 089057
055037 66 74 SHOE, grouser, cut-out. 15" ...... S eaEE ee eis & amee @ ace aoe 089061
29 0ssos9 66 74 smHOE, grouser, cut-out. 16" ......... e ... 085154 ‘ )
055125 66 74 SHOE. grouser, cut-out, 18" . ..... T . 085160 ... .. 089055

{Continued)

121



ITEM

13

14

15

16

17

18

19

20
21

22

TRACK SHOES

PART QUANTITY

NUMBER
056005

056004

054474

054473

055999
064282
053548
064290
056054
064241
053338
064243
056055
064242
053337
064244

081966
038234

080773

*

34

34

32

66
66
66
66
66
66
66
66
66
66
66
66
66

AR

38 _SHOE, grouser, snow and ice,

36

38

36

74
74
74
74
74
74
74
74
74
74
74
74
74

132 148

66

74

DESCRIPTION

cut-out, 13"

SHOE, grouser, snow and ice,

cut-out, 13"

SHOE, grouser, snow and ice,

cut-out, 16"

SHOE, grouser, snow and ice,

cut-out, 16"

(Continued)

single calk,

double calk,

single calk,

double calk,

¢ SHOE, semi-grouser, 13' (Early type)

¢ SHOE, semi-grouser, 13" (Latetype) ..........

¢ SHOE, semi-grouser, 15" (Early type)

¢ SHOE, semi-grouser, 15" (Latetype) ... .......

¢ SHOE, flat, 13" (Early type)

¢ SHOE, flat, 13" (Late type) . . . vt 4 s s s o s s v aw .

¢ SHOE, f{flat, 15" (Early type)

¢ SHOE, flat, 15" (Latetype) .. .... ... .00

¢SHOE, f{flat, cut-out, 13" (Early type)

9 SHOE, flat, cut-out, 13" (Late type) . . .. .. .. ...

? SHOE, flat, cut-out, 15" (Early type)

¢ SHOE, flat, cut-out, 15" (Late type) . ... .. e

PAD, rubber-faced, 13"
NUT, high, 1/2"NF

_WITH SHOES (2 Required)
(33 Ifinks) (37 E?nks)
Oéél;; e .08;h50
085142 ., .., .089053
085176 . .. ..089064
085178 ... .. 089063
085168 . ... .089060
085172 ..... 089051
085170 . .. ..089049
085174 . .... 089052
0BS5S 840 4w 089058

SHOE, adapting, rubber-faced pad

COMPLETE TRACK ASSEMBLIES

¢ Early type Shoes have the holes for attaching demountable grousers spaced
9-1/2" apart, Late type Shoes have the holes spaced 7-1/2'" apart. Change

was effective on Model HD5G tractor serial No. 1053,

on other Models ordered with these special shoes.

NOTE: Complete TRACK ASSEMBLIES with SHOES are furnished only in sizes
and types as listed. Assemblies other than those listed may be made up

Effective January 1948

in the field by ordering the various components.

122



TRACTORS PRIOR
TO NQ. 18052

—— TRACTORS PRICR TO NO. 8727 ——

.1
|

\_cﬂ
v
=

s : g—d 17 16

[N

-}
J
| ] J
ji=a) lglu UM & (o
e 4

/%

C§ A 7"”& 6 NA'S
SEAT
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER

1 050542 1 CUSHION, seat
2 060550 1 BASE. extension, seat cushion (Used on Model HD5G only)
3 050493 1 BOX, tool
4 050476 1 SUPPORT, seat cushion
5 070469 4 CAPSCREW, 1/2"NF x 1-1/4"

904208 4 LOCKWASHER, 1/2"

911043 4 NUT, 1/2"NF
6 067220 1 BOX, right battery
7 070467 2 CAPSCREW, 1/2"NF x 1v
7A 070469 2 CAPSCREW, 1/2"NF x 1-1/4"

911043 2 - NUT, 1/2"NF
8 036034 2 CAPSCREW, 3/8'NF x 1"

911115 2 WASHER, plain. SAE std., 3/8"
9 067219 1 BOX, left battery
10 070467 2 CAPSCREW, 1/2"NF x 1"
10A 070469 2 CAPSCREW, 1/2"NF x 1-1/4"

911043 2 NUT, 1/2"NF
11 036034 2 CAPSCREW, 3/8"NF x 1"

911115 2 WASHER, plain, SAE std., 3/8"
11A ~ 064531 6 WASHER, plain (1/4" thick)

(Continued)

123



MODEL HD5G FENDERS

REAR FENDERS AND FLOOR

124



ITEM NUMBER QTY.

12
13

14

15
16

17
18

19

20
21

D oo =]

10
11

12
13

14
15

16

PART

050551
050510
904208
900802

077385

050552
035244
904206

050539
035244
904206

077298
911028
910244

051319
035244
904206

050465
057947

035221

070469
910244

050466
057948

070469
035221
910244

050672
070467
070469
910244
904208
911043

050674
070469
910244
904208
911043

050668
070469
904208
911043

050669
070469
904208
911043

064531

NN BN RRN N NN

Lo o

NN o OO WwWwWm N W~ W

[ S

—
(=]

SEAT (Continued)
DESCRIPTION

BLOCK, arm rest cushion retaining -
CAPSCREW (1/2"NF x 1-1/2", drilled end)
LOCKWASHER, 1/2"

PIN, cotter, 3/32" x 1"

CUSHION, arm rest

LOCK, arm rest cushion, rear (Tractors prior to #16727)
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

LOCK, arm rest cushion, front (Tractors prior to #16727)
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

CUSHION, back (Includes 2 NUTS 911028)
NUT, 1/2"NC
WASHER, plain, SAE std., 1/2"

CLIP, back cushion supporting (Tractors prior to #16052)
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

REAR FENDERS AND FLOOR
FENDER, left (For all Models except HD5G)
FENDER, left (For Model HD5G only)

CAPSCREW, 1/2"NC x 1"
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE sid., 1/2"

FENDER, right (For all Models except HD5G)
FENDER, right (For Model HD5G only)

CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2"NC x 1"
WASHER, plain, SAE std., 1/2"

PLATE, floor, front
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std,, 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

PLATE, floor, rear
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

PANEL, rear floor plate supporting, right
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"

NUT, 1/2"NF

PANEL, rear floor plate supporting, left
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"

NUT, 1/2"'NF

WASHER. plain (1/4' thick)

125

KIT NUMBER






ITEM NUMBER *

o

10

11

12

13
14
15

16
17
18

19
20

HOOD, FRONT FENDERS AND COWL

# All Modcls except HD5G
** Model HD5G only )

PART QUANTITY

050437
079488

078717

077247
U-3188
904206
911041

078727

078728
034964
900816
911024

051340
911026

050450

030809
900405

044973

053950
035018
070469
904208
911043

053949
070469
035018
904208
911043

050488
070467
910244
904208
911043

W = o W o=

B

ok

[ B o= L L — et

»

W~ N LW WD e

W e

DESCRIPTION

NOTE: See page 168 for special hood parts used with Air Pre-
Cleaner Extension and with Coolant Heater.

HOOD, engine

HOOD, engine (When making first replacement on tractors prior to
#20481 also furnish items 3 thru 8)

NOTE: Items 3 thru 8 were used on tractors No. 20481 and up
only.

SHIELD, dirt, exhaust pipe

CLAMP, exhaust pipe dirt shield
CAPSCREW, 3/8"NF x 1-1/2"
LOCKWASHER, 3/8"

NUT, 3/8"NF

SEAL, air stack (rubber)

PLATE, air stack seal retaining
CAPSCREW, 1/4"NC x 3/4"
WASHER, plain, U.S. std., 1/2"
‘NUT, 1/4'NC

STRAP, engine hood front
NUT, 3/8"'NC

STRAP, engine hood, rear

BOLT, rear hood strap (3/8'NC x 2-1/2")
NUT, square, 3/8'NC

WASHER, hood strap

FENDER, front, right side
CAPSCREW, 1/2"NF x 1-1/2"
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"

NUT, 1/2"NF

FENDER, front, left side
CAPSCREW, 1/2"NF x 1-1/4"
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

COWL
CAPSCREW, 1/2"NF x 1"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

NOTE: Cowl bracing rods, as used on tractors prior to serial

No. 18415, have been deemed unnecessary and are no
longer available for service,

127

KIT NUMBER



3

10

RADIATOR SHELL

* All Models except HD5G tractors No. 7411 and up.
*% Model HD5G tractors No. 7411 and up.

PART QUANTITY
ITEM NUMBER * 3% DESCRIPTION

050615
079550

035018
064531

051328
051329
051326

012992
904206

038009
910867
900806
050685

068642
911611

078724
916780

078723

1

SHELL, engine radiator
SHELL, engine radiator

CAPSCREW, 1/2'"NF x 1-1/2"
WASHER, plain

SHIM, grille latch (1/32" thick. Use as req'd)
SHIM, grille latch (1/16'" thick. Use as req'd)
LATCH ASSEMBLY, radiator grille (1 BRACKET, 1 LEVER,
1 CLEVIS and 2 PINS. Serviced only as a unit)
CAPSCREW, 3/8"NF x 1-1/4"
LOCKWASHER, 3/8"
CAPSCREW, grille hinge (1/2"'NF x 2", drilled end)
NUT, slotted, 1/2"NF
PIN, cotter, 1/8" x 1"
GRILLE, radiator protecting

MONOGRAM, "A-C"
RIVET, button-hd., steel, 3/16" x 3/8"

NOTE: Items 9 and 10 were first used on tractors serial No. 20299
and are recommended for installation on earlier units also.

PLATE, dirt seal retaining
SCREW, thread-cutting, 1/4''NC x 3/4"

SEAL, dirt, radiator neck

128

KIT NUMBER



DRAWBAR

PART

ITEM NUMBER QTY.

11
12
13
14

15

049989
053787
911047
900814

050390
070285
904369

050341
013238
904369
050391
050446
050447
070467
910244
053746
050342
013238
904369
035249

035250

1

—

P o— L= s

W~

DESCRIPTION

DRAWBAR

CAPSCREW, drawbar locking (drilled end, 1''NF x 6-1/2")
NUT, 1'"NF
PIN, cotter, 1/4'" x 1-1/2"

PLATE, drawbar supporting
CAPSCREW, 3/4"NF x 3"
LOCKWASHER, 3/4"

BRACKET, drawbar plate, left
CAPSCREW, 3/4'NC x 2" '
LOCKWASHER, 3/4"

GASKET, drawbar plate bracket (cork)

PIN, hinge

PLATE, hinge pin retaining
CAPSCREW, 1/2"NF x 1"
WASHER, plain, SAE std., 1/2"

PIN, drawbar coupling

BRACKET, drawbar plate, right
CAPSCREW, 3/4'"NC x 2"
LOCKWASHER, 3/4"

GASKET, final drive filler hole plug

PLUG, final drive filler hole

129

KIT NUMBER




PART

ITEM NUMBER QTY.

2 7 060638
3 050678
4 080210
5 050680

911043

904208
6 081403
7 050679
8 042534

™~

12

BATTERIES AND CABLES

DESCRIPTION

BATTERY, storage, 6 volts, 21 plates (AUTOLITE 5H-170R or
EXIDE XH-21. Order from local dealer)

BOARD, side
BOARD, bottom
BOARD, front and back
BOLT, hold-down
NUT, 1/2"NF
LOCKWASHER, 1/2"
SPRING, hold-down bolt
SPACER, hold-down bolt
BLOCK, hold-down (rubber)

(Continued)

130

KIT NUMBER



-

ITEM NUMBER QTY.

9
10
11
12
13
14
15
16
17
18

PART

082677
050662
050692
029466
050691
040842
050686
036032
904206
051311
070467

904208
911043

2

[ 3]

[\l 3] oo~

BATTERIES AND CABLES (Continued)
DESCRIPTION
HOLD-DOWN
CABLE, battery to starting motor (98" long)
CABLE, battery connecting (56'" long)
GROMMET, battery connecting cable (rubber)
CABLE, battery to ground (20" long)
GROMMET, starting motor cable (rubber)
CLIP, battery cables (closed type, 5/8'" diam., 7/16'" bolt-hole)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"
CLIP, battery connecting cable (closed type, 5/8" diam., 17/32"
bolt-hole)
CAPSCREW, 1/2"NF x 1"

LOCKWASHER, 1/2"
NUT, 1/2"NF

KIT NUMBER

ITEM

PART

NUMBER QTY.

605200

035440
035248
904209
911044

078040
917645
904001

068381
901751

1

[ TR )

—

STARTER

DESCRIPTION

MOTOR, starting (DELCO-REMY #1109114. Order parts from
local United Motor Service dealer)(Includes item 4)
CAPSCREW, 5/8'NC x 1-1/2"
CAPSCREW, 5/8"NC x 2-1/4"
LOCKWASHER, 5/8"
NUT, 5/8'NF

SWITCH ASSEMBLY, starting motor (DELCO-REMY #1857519.
Order parts from local United Motor Service dealer)

PIN, yoke, 5/16" diam.
PIN, cotter, 3/32" x1/2"

ROD, operating
CAP, pipe, 1/4'"'NPT (Tractors prior to #6913)

131

KIT NUMBER




FIRST TYPE
GENERATOR BRACKET

ITEM NUMBER QTY.

1

PART

079806

043646
043646
910235
904205
913636
900801

069012
069013
050634

074267

044973
050666
903771
913019
904206
050772
040796

052917

1

— Dd D

—

GENERATOR (Sealed Type)

NOTE: Also see page 133 for ventilated type generator.
DESCRIPTION
GENERATOR ASSEMBLY (DELCO-REMY #1100990. Was former-
ly #1101752 and #1100963. Order parts from local United
Motor Service dealer)(Includes pulley NUT, WASHER and KEY)
CAPSCREW, 5/16"NF x 1-1/4"
CAPSCREW, 5/16''NF x 1-1/4" (Tractors prior to #7484)
CAPSCREW, 5/16"NF x 2-1/4" (Tractors #7484 and up)
LOCKWASHER, 5/16" ’
NUT, 5/16'NF
PIN, cotter, 3/32" x 3/4" (For pulley nut)

BRACKET, mounting (Used on tractors prior to #7484. Order 1
PLATE 069012, 1 PLATE 069013 and 1 CAPSCREW 910235)

PLATE, mounting, rear (Used on tractors #7484 and up)
PLATE, mounting, front (Used on tractors #7484 and up)
CAPSCREW, 3/8"NF x 5-1/2" (See TIMING GEAR COVER)
PULLEY, driving (5-3/4" diam. Standard equipment)

PULLEY, driving (4-3/4" diam. For use with special slow-speed
fan)

WASHER, plain, adjustment link capscrew
LINK, belt adjustment
CAPSCREW, 5/16"NC x 7/8"
CAPSCREW, 3/8'"NC x 3-1/2"
LOCKWASHER, 3/8"
CABLE, generator to ammeter (62" long)
CLIP, generator cable (closed type, 3/8'" diam., 13/32" bolt-hole)

CLIP, generator cable (closed.'type, 3/8" diam., 1/2" bolt-hole)

132

KIT NUMBER



ITEM

PART

NUMBER QTY.

079573
910235
043646
904205
913636
900801
079575
079583
079574
903636
904206
903772
044973
079572
040796
052917
069012

069013

1

— DN

GENERATOR (Ventilated Type)

USAGE: Used only on 50 tractors starting with serial No. 21211.
See page 132 for standard sealed-type generator.

DESCIPTION ' KIT NUMBER
GENERATOR (Includes KEY, WASHER and NUT)(DELCO-REMY
#1100307. Order parts from local United Motor Service dealer)
CAPSCREW, 5/16"NF x 2-1/4"
CAPSCREW, 5/16"NF x 1-1/4"
LOCKWASHER, 5/16"
NUT, 5/16"NF
PIN, cotter, 3/32" x 3/4" (For pulley nut)
PULLEY, driving
FAN, cooling
LINK, belt adjustment
CAPSCREW, 3/8'NC x 2- 3/4"
LOCKWASHER, 3/8"
CAPSCREW, 5/16"NC x 1"
WASHER, plain
HARNESS, wiring, generator to instrument panel (2 cables)
CLIP, generator cable (closed type, 3/8'" diam., 13/32" bolt-hole)
CLIP, generator cable (closed type, 3/8'" diam., 1/2" bolt-hole)
PLATE, mounting, rear
PLATE, mounting, front

CAPSCREW, 3/8"'NF x 5-1/2" (See TIMING GEAR COVER) =

. 133




2
LIGHTS AND WIRING
PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 050747 2 LIGHT ASSEMEBLY, head (See page 135 for repair parts)
911028 2 NUT, 1/2"NC
904208 2 LOCKWASHER, 1/2"
2 050598 2 BRACKET, mounting
3 077935 1 CABLE, head light (Started with tractor #16642, When required
for prior units also furnish HARNESS 077934, CABLE 077936
and CONNECTOR 048142)
4 048142 1 CONNECTOR, head light cable (Tractors #16642 and up)
5 "AM-8691 8 CLIP, head light and generator cables (closed type, 1/4" diam.,
13/32" bolt-hole)(2 less used on tractors equipped with primer.
1 additional required for light switch cable on tractors with vent-
ilated-type generator)
6 036032 3 CAPSCREW, 3/8"NF x 3/4"
. 904206 3 LOCKWASHER, 3/8"
7 052917 2 CLIP, wiring harness (closed type, 3/8'" diam., 1/2" bolt-hole)
077934 1 HARNESS, wiring (Started with tractor #16642. When required for
prior units also furnish CABLES 077935 and 077936 and CON-
8 NECTOR 048142, Not used with ventilated-type generator)
079571 1 HARNESS, wiring (Used only with ventilated-type generator on
50 tractors starting with serial No. 21211)
9 040796 4 CLIP, wiring harness (closed type, 3/8" diam., 13/32" bolt-hole)
(1 less used on tractors with ventilated-tyoe generator)
10 036032 3 CAPSCREW, 3/8"NF x 3/4"
904206 3 LOCKWASHER, 3/8"
911041 3 NUT, 3/8"NF
11 208960 1 FUSE, cartridge type, 1/4'" x 1-1/4'", 20 amperes

(Continued)
* 134



LIGHTS AND WIRING (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION ; KIT" NUMBER
077936 1 CABLE, harness to switch (4" long)(Started with tractor #16642.
Not used with ventilated-type generator)
12
079576 1 CABLE, harness to switch (10" long)(Used only with ventilated-
type generator on 50 tractors starting with serial No. 21211)
13 051195 1 SWITCH, lights (Includes KNOB)

LIGHT ASSEMBLY 050747

USAGE: See pages 134 and 140 for listing of complete Light Assembly.

ITEM Nﬁ&lgél:t QTY. DESCRIPTION KIT NUMBER
1 e 1 BODY (Not serviced. Order complete LIGHT ASSEMBLY 050747)
2 055588 1 REFLECTOR ASSEMBLY (Includes WIRING)

3 209832 1 GASKET, lens
4 032793 1 BULB, incandescent, single contact, 32c.p., 12 volt
5 209834 1 LENS
6 213102 1 MOLDING
915872 1 SCREW, machine, #8NC x 5/8"
7 055462 2 SCREW, terminal (#8-32NC x 5/16'")
912739 2 LOCKWASHER, internal teeth, #8 1
8 048922 1 SPRING, retaining, terminal bushing
9 055589 1 TERMINAL KIT (Includes items 7 and 8)

NOTE: Quantities indicated are for one (1) light only.

135 s




TO OIL FILTER

ITEM NUMBER QTY.

1

2

PART

065659

040740

049627
048145
070469
910244
904208
911043
207091

035979
911115

065677
050751
918210
065658
918210
912729

1

1

INSTRUMENTS

DESCRIPTION KIT NUMBER
GAUGE, engine oil pressure (Includes mounting CLAMP)

CONNECTOR, oil pressure gauge hose (1/8'"'NPT female, 5/8'"-24
male)

HOSE, oil pressure gauge (28" long)

CLIP, oil gauge hose (closed type, 1/2' diam., 17/32" bolt-hole(Used
with engine primer only) '
CAPSCREW, 1/2"NF x 1-1/4"
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

CLIP, oil gauge hose (closed type, 1/2" diam. 13/32" bolt-hole {Used
with engine primer only)
CAPSCREW, 3/8"NF x 5/8"
WASHER, plain, SAE std., 3/8"
AMMETER (Includes mounting CLAMP)
COVER, instrument hole
SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)
GAUGE, engine temperature (Includes mounting CLAMP)
SCREW, instrument mounting (thread-cutting, #6 x 1/2")(Used on

tractors prior to #8943)
LOCKWASHER, int-tooth, #6

136



ITEM NUMBER QTY.

—

PART

079837
918210

043952

049627

049693

042575

040744

1
3

FUEL PRESSURE GAUGE

USAGE: Special Equipment.

DESCRIPTION KIT NUMBER i
GAUGE, fuel pressure

SCREW, thread-cutting, #6 x 1/2" (Includes lockwasher)
RESTRICTOR

HOSE (28" long)(Used on early units only to make connection to
fuel filter)

HOSE (15" long)(Used on later units to make connection to cylinder
head)

TEE, gauge hose (1/4"NPT male end, 1/4'"'NPT female side, 5/8'"-24
male end)(Used with HOSE 049627 only)

CONNECTOR, gauge hose (1/4'NPT and 5/8''-24 male ends)(Used
with HOSE 049693)

137



ITEM NUMBER QTY.

.18

19

PART

047678
057784
057248
057249
035439
904206
057246
057240
047673

057247
057245

057243

057241
057245

057242
057245

057244
057238
057237
047673
062167

1

1

O~ O =

—

™™ ™™

—

ODOMETER

USAGE: Special Equipment. Applicable to all Models. Mounted
on top of steering clutch housing.

DESCRIPTION
ODOMETER (Registers miles. Serviced only as a unit)
ODOMETER (Registers kilometers. Serviced only as a unit)

COVER, bevel gear compartment, top (Replaces standard COVER
051408)

DRIVE ASSEMBLY (Consists of items 7 thru 19)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
GASKET, odometer drive to cover
BRACKET ASSEMBLY, odometer drive (Includes item 7)
BUSHING, drive bracket

GEAR, bevel (9 teeth)
PIN, straight (3/16" x 3/4")

SHAFT, bevel gear (3-1/8" long)

GEAR, worm
PIN, straight (3/16" x 3/4")

GEAR, helical (27 teeth)
PIN, straight (3/16" x 3/4")

SHAFT, intermediate (6-1/8" long)

SHAFT, odometer driving

ADAPTER ASSEMBLY (Includes item 18 and 19) )
BUSHING, adapter

PACKING, driving shaft

138

KIT NUMBER




TAIL LIGHT

USAGE: Special Equipment

PART s
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 033027 1 LIGHT ASSEMBLY, tail (Consists of items 2 thru 8)
911040 2 NUT, 1/4"NF :
904204 2 LOCKWASHER, 1/4"
2 047307 1 PLUG, cable connecting
N 1 BODY, tail light (Furnished only as part of item 1)
4 031806 1 BULB, incandescent, single contact, 3c.p., 12 volt
043713 1 GASKET, glass cup
6 043716 1 CUP, glass
7 034014 1 LENS, glass (red)
8 212758 1 RING, snap, lens retaining
9 050726 1 BRACEKET, tail light mounting
10 036032 2 CAPSCREW, 3/8"NF x 3/4"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8:”NF
11 050722 1 CABLE, rear section (24" long)
12 208960 1 FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
13 051315 1 CABLE, front section (76" long)
14  ---e-- 1 SWITCH (See LIGHTS AND WIRING)
15 AM-8691 2 CLIP, cable (closed type, 1/4" diam., 13/32" bolt-hole)
036032 1 CAPSCREW, 3/8"NF x 3/4"
904206 1 LOCKWASHER, 3/8"
911041 1 NUT, 3/8"NF
16 044044 1 CLIP, cable (closed type, 1/4" diam., 17/32" bolt-hole)
17 050721 3 CLIP, cable and fuel tubes (closed type, for two 3/8" diam. lines

and one 1/4" diam, line, 7/16" bolt-hole)

139



REAR FLOOD LIGHT

r

e

ITEM NUMBER QTY.

1

PART

050747
911028
900818

055744
036032
904206
911041
051314
208960
051315

AM-8691
036032
904206
911041

044044

050721

e s

Y~

USAGE: Special Equipment
DESCRIPTION
LIGHT ASSEMBLY (See page 135 for repair parts)
NUT, 1/2"NC
WASHER, plain, U.S. std., 1/2"
BRACKET, mounting :
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8"NF
CABLE, rear section (24" long)
FUSE, cartridge type, 1/4" x 1-1/4", 20 amperes
CABLE, front section (76" long)
SWITCH (See LIGHTS AND WIRING)
CLIP, cable (closed type, 1/4" diam., 13/32" bolt-hole)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8"NF
CLIP, cable (closed type, 1/4" diam., 17/32" bolt-hole)

CLIP, cable and fuel tubes (closed type, for two 3/8'" diam. lines
and one 1/4" diam. line, 7/16'" bolt-hole)

140

KIT NUMBER



12

PART

ITEM NUMBER QTY.

1
2

[=a B ¥ I N W

10
11

12

14
15
16

17

055399
036707
904209

055387
078476

013058

055429
911115
900942

055423

917646
900942
917648
910967
055440

055437
911041

055426
036034
904206
911041

917664
U-171

055435
910255
900938

055432
900942

—

—— b

e I I S T = R

POWER TAKE-OFF

USAGE: Special Equipment. Operates at 539 rpm clockwise or
counter-clockwise

DESCRIPTION

TAKE-OFF ASSEMBLY (See page 143 for repair parts)
CAPSCREW, 5/8"'NC x 1-3/4"
LOCKWASHER, 5/8"

GASKET, take-off mounting
GUARD, power shaft
CAPSCREW, 3/8'NC x 1-1/4"
ARM, shifting
WASHER, plain, SAE std., 3/8"
PIN, cotter, 3/32" x 5/8"
LEVER, shifting
PIN, yoke, 3/8" diam.
PIN, cotter, 3/32" x 5/8"

PIN, yoke, 1/2" diam.
PIN, cotter, 1/8" x 7/8"

BRACKET, shifting lever pivot

ROD, control
NUT, 3/8'NF

BRACKET, operating lever
CAPSCREW, 3/8"NF x 1"
LOCKWASHER, 3/8"
NUT, 3/8'NF

YOKE, rod end, adjustable 3/8"'NF
KNOB, operating lever

LEVER, operating
WASHER, plain, SAE std., 3/4"
PIN, cotter, 3/16" x 1"

LOCK, operating lever
PIN, cotter, 3/32" x 5/8"

141

KIT NUMBER



POWER TAKE-OFF ASSEMBLY 055399

142



ITEM NUMBER QTY.

1

11
12

13
14
15
16

17

18

19
20

21
22

23
24
25
26
27
28

29
30

31

32
33

PART

055576
912726
055391

055563
910902

055386
055389
035244
904206
U-267
U-3188
047762
055379

021537

055383

905361
055392
211094
604394
055381
055378
055395
055394
055393

055384
035439
904206

055382
035439
904206
055380
055377
210116
210117
055376

055390
905126

211593
211594
055398
055397
055396

055385
035439
904206

—

oo~ —

—

o

b= N N = = e e e e e

POWER TAKE-OFF ASSEMBLY 055399
NOTE: See page 141 for listing of complete Assembly.
DESCRIPTION KIT NUMBER

HOUSING
PLUG, pipe, 3/4"NPT

SEAL, oil, input and output shafis

COUPLING, splined
RIVET, ctsk-hd., 5/16" x 2-1/2"

GASKET, cover plate

PLATE, cover
CAPSCREW, 3/8'NC x 3/4"
LOCKWASHER, 3/8"

CAP, oil filler

CAPSCREW, shifting fork (3/8"NF x 1-1/2")
LOCK, shifting fork capscrew

FORK, shifting

SPR;NG, shifting fork shaft locking ball

SHAFT, shifting fork
BALL, steel, 7/16" diam.

SEAL, oil, shifting fork shaft

CUP, input and output shaft bearings

CONE ASSEMBLY, input and output shaft bearings
SHAFT, input

PINION, input shaft (14 teeth)

SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
SHIM, bearing adjustment (. 020" thick. Use as req'd)

CAP, input shaft rear bearing
CAPSCREW, 3/8'NC x 1"
LOCKWASHER, 3/8"

RETAINER, output shaft rear bearing
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

SHAFT, output

GEAR, output shaft (25 teeth)

CUP, reverse gear shaft front bearing

CONE ASSEMBLY, reverse gear shaft front bearing

GEAR, reverse (19 teeth)

SHAFT, reverse gear
KEY, #15 woodruff, 1/4" x 1"

CONE ASSEMBLY, reverse gear shaft rear bearing
CUP, reverse gear shaft rear bearing

SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
SHIM, bearing adjustment (. 020" thick. Use as req'd)

CAP, reverse gear shaft rear bearing
CAPSCREW, 3/8'NC x 1"
LOCKWASHER, 3/8"

143



POWER PULLEY

144

|

|
)

P

» o
25

72

o 88




ITEM NUMBER QTY.

10
11
12

13

15
16
17

18
19
20
21
22
23
24
25
26
27
28
29
30

31

32

33
34
35
36
37
38
39

40

PART

055563
910902
055559
033146
510309
055568
055567
055558
055561
055421
023755
904209

051447

055564
038561
035280
911053
900806
055560
055565
057540
035398
055422
035439
036039
904206
911041
055562
055466
035244
904206
055467
028113
028115
028114
055448
013058
904206
912768
901652
055446
055566

211567

W o - oo

—

15

w o - 0

[ o8]

POWER PULLEY
USAGE: Special Equipment, Applicable to all Models
DESCRIPTION ) KIT NUMBER

COUPLING, {front
RIVET, flat-hd., 5/16" x 2-1/8"

SHAFT, coupling
SEAL, o0il, coupling shaft
BEARING, ball, coupling shaft
RING, snap, coupling shaft
RING, snap, coupling shaft bearing cage
CAGE, coupling shaft bearing
GASKET, power pulley mounting
HOQUSING, input
CAPSCREW, 5/8"NC x 2-1/4"
LOCKWASHER, 5/8" .

BREATHER ASSEMBLY (Serviced only as a unit)(Used on units
built after June 1951)

COUPLING, sliding
FORK, shifting
CAPSCREW (hex-hd., drilled end, 3/8"NF x 2")
NUT, castle, 3/8"NF
PIN, cotter, 1/8" x 1"
SHAFT, shifting fork
HANDLE, shifting fork shaft
PIN, retaining, shifting fork shaft
COVER, ‘shifting fork shaft
HOUSING, shifter
CAPSCREW,; 3/8"NC x 1"
CAPSCREW, 3/8"NF x 1-3/8"
LOCKWASHER, 3/8"
NUT, 3/8'NF
GASKET, shifter housing
PLATE, cover, shifter housing
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"
GASKET, shifter housing cover plate
SHIM, gear mesh adjustment (. 005" thick. Use as req’d)
SHIM, gear mesh adjustment (. 010" thick, Use as req'd)
SHIM, gear mesh adjustment ( 020" thick. Use as req'd)
HOUSING, angle
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
PLUG, pipe, 1"NPT
PLUG, pipe, 1/4"NPT
SHAFT, input

RING, retaining, input shaft front bearing cup

CUP, input shaft bearings

(Continued)

145



ITEM NUMBER QTY.

41
42

43

44
45
46
47
48
49
50
51
52
53
54
55
56
57

58

59

60
61
62

63
64

65

66
67

68

-69
70

71
72

PART

604922
043006
055670
055671
055672
045358
013044
023633
055444
055445
070960
904206
055669
055572
910851
028117
028109
055447
013058
904206
055443
036093
036094
036095
055457
042865
211068
055442
013058
904206
055458
055459
055460
034697
055573
077165
077545
055441
021475

021221
900808

1
1

W= = R

—

POWER PULLEY (Continued)
"‘._bESCRlPTION

CONE ASSEMBLY, input shaft frorst bearing .
CONE ASSEMBLY, input shaft rear bearing
SHIM, input shaft bearing adjustment (. 005" thick. Use as req'd)
SHIM, input shaft bearing adjustment (. 010" thick, Use as req'd)
SHIM, input shaft bearing adjustment ( 020" thick. Use as reg'd)
WASHER, retainin

CAPSCREW Fdril].ed hex-hd,, 3/8"NC x 7/8")

WIRE, locking (1/16" x 121]
CAGE, input shaft rear bearing
COVER, input shaft rear bearing

CAPSCREW, 3/8'NC x 1-1/2"

LOCKWASHER, 3/8" .

GASKET, input shaft rear bearing cover
SPACER, bevel gear
KEY, #G woodruff, 3/8" x 1-1/2"
GEAR, bevel (20 teeth)
KEY, output shaft bevel gear
HOUSING, output .
CAPSCREW, 3/8"NC x 1-1/4"
LOCKWASHER, 3/8"
SHAF T, output
SHIM, output shaft washer (. 005" thick. Use as req'd)
SHIM, output shaft washer (.010" thick. Use as req'd)
SHIM, output shaft washer (.020" thick. Use as req'd)
RING, retaining, output shaft inner bearing
CONE ASSEMBLY, output shaft bearing
CUP, output shaft bearing
RETAINER, output shaft bearing

CAPSCREW, 3/8"NC x 1-1/4"

LOCIEWASHER, 3/8"

SHIM, output shaft bearing adjustment (. 005" thick. Use as req'd)
SHIM, output shaft bearing adjustment (. 010" thick. Use as req'd)
SHIM, output shaft bearing adjustment (. 020" thick. Use as req'd)
SEAL, oil, output shaft

SPACER, output shaft pulley

PULLEY (12" diameter)

PULLEY (10" diameter)

KEY, pulley

WASHER, pulley retaining

NUT, pulley retaining (hex, slotted, 1' thread)
PIN, cotter, 1/8" x 1-1/2"

146

KIT NUMBER



=

|

2

R N

TRANSMISSION TOP SHAFT

PART
ITEM NUMBER QTY.

1 055563 1
910902 1
2 055559 1
3 033146 1
4 055561 2
5 055558 1
6 510309 1
7 055568 1
8 055567 1
9 055530 1
10 023755 4
904209 4
915273 1
11 604439 1
12 055529 1
13 035220 2
904208 2
14 078470 1

POWER TAKE-OFF

USAGE: Special Equipment. Rotation clockwise viewed from the

rear at 963 rpm.
DESCRIPTION

COUPLING, f{ront
RIVET, flat-hd., 5/16" x 2-1/8"

SHAFT, coupling
SEAL, oil, inner
GASKET, coupling shaft bearing cage
CAGE, coupling shaft bearing
BEARING, ball
RING, snap, coupling shaft
RING, snap, coupling shaft bearing cage
RETAINER, oil seal
CAPSCREW, 5/8'"'NC x 2-1/4"
LOCKWASHER, 5/8" o
FITTING, lubricating, 30°, 1/8"NPT
SEAL, oil, outer
COVER, shaft protecting
CAPSCREW, 1/2"NC x1-1/8"
LOCKWASHER, 1/2"

GUARD, power shaft (Requires removal of item 12 to install)

147

KIT NUMBER



AdONVD

Hv 3y

M3IA

M3IA 3aIS

||!{I|
¢
R
E

.__IIIIIIIE

T

01 i

v_____4_;:___________3__

A T A R NI W T WA Y S L A T T s e

___ﬂ_____________

e A o e R S LR ST

i

____r

M3IA  LNOY4

>

0.

€

148



PART
ITEM NUMBER QTY.

1 057983

058185 1
2
058186 1
070467 4
3 911043 4
904208 4
070467 4
i 911043 4
910244 4
904208 4
058229 1
s 058230 1
070467 4
6 911043 4
904208 4
070467 4
> 911043 4
910244 4
904208 4
062151 1
8 062152 1
036034 12
9 911041 12
904206 12
062151 1
10 062152 1
036034 12
11 911041 12
904206 12
062155 1
12 062156 1
036034 10
13 911041 10
904206 10
062153 1
14 062154 1
036034 10
15 911041 10
904206 10
062149 1
16 062150 1
036034 12
17 911041 12
904206 12
062157 1
13 062158 1
036034 12
19 911041 12
904206 12
062151 1
20
{ 062152 1
036034 12
21 911041 12
| 904206 12 -

22 064598 2
23 064599 4

CANOPY
USAGE: Special Equipment. Not applicable to Model HD5G

DESCRIPTION

TOP, canopy
CHANNEL, left front
CHANNEL, right front

CAPSCREW, l/2"NF x 1"

NUT, 1/2"NF

LOCKWASHER, l/2"
CAPSCREW, 1/2"NF x 1"

NUT, 1/2"NF

WASHER, plain, SAE std., 1/2"
LOCKWASHER, l/2"

CHANNEL, left rear
CHANNEL, right rear

CAPSCREW, 1/2"NF x 1"

NUT, 1/2"NF

LOCKWASHER, 1/2"
CAPSCREW, 1/2"NF x 1"

NUT, 1/2"NF .
WASHER, plain, SAE std., 1/2"
LOCKWASHER, 1/2"

BRACE, side, upper front, left
BRACE, side, upper front, right

CAPSCREW, 3/8'NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

BRACE, side, upper rear, right
BRACE, side, upper rear, left

CAPSCREW, 3/8"NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

BRACE, side, lower front, left
BRACE, side, lower rear, right

CAPSCREW, 3/8"NF x 1"
NUT, 3/8'"NF
LOCKWASHER, 3/8"

BRACE, side, lower rear, left
BRACE, side, lower rear, right

CAPSCREW, 3/8"NF x 1"
NUT, 3/8"'NF
LOCKWASHER, 3/8"

BRACE, upper front, left
BRACE, upper front, right

CAPSCREW, 3/8'NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

BRACE, lower front, left
BRACE, lower front, right

CAPSCREW, 3/8"NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

BRACE, upper rear, left
BRACE, upper rear, right

CAPSCREW, 3/8"NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

PLATE, fender reinforcing
PLATE, battery box reinforcing

149

KIT NUMBER



CCCCCCCCCCC




CAB CURTAINS

USAGE: Special Equipment. For use with Canopy only.

PART
ITEM NUMBER QTY. DESCRIPTION . KIT NUMBER
1 060729 1 CURTAIN, front
900561 4 SCREW, machine, 5/16'"NC x 3/4"
911025 4 NUT, 5/16'"NC
910335 4 WASHER, plain, SAE std., 5/16"
904205 -t LOCKWASHER, 5/16"
2 060710 1 ANGLE, front curtain, top
3 036032 3 CAPSCREW, 3/8'"NF x 3/4"
911041 3 NUT, 3/8'"NF
904206 3 LOCKWASHER, 3/8"
4 060717 1 ANGLE, front curtain, left side
5 036032 2 CAPSCREW, 3/8'NF x 3/4"
904206 2 LOCKWASHER, 3/8" .
911041 2 NUT, 3/8"NF
6 060718 1 ANGLE, front curtain, right side
7 036032 2 CAPSCREW, 3/8"NF x 3/4"
911041 2 NUT, 3/8'NF
904206 2 LOCKWASHER, 3/8"
8 060730 1 PANEL ASSEMBLY, front (Includes items 9 thru 12)
9 060957 2 GLASS, front panel
10 076734 2 SEAL, front panel glass (rubber, 32-1/4" long)
12 058183 1 SEAL, front panel to cowl (rubber, 47" long)
13 060733 1 CURTAIN, left side
900561 5 SCREW, machiae, 5/16"NC x 3/4"
910335 5 WASHER, plain, SAE std., 5/16"
904205 5 LOCKWASHER, 5/186"
911025 5 NUT, 5/16"NC
14 060734 1 CURTAIN, right side
900561 5 SCREW, machine, 5/16"NC x 3/4"
910335 5 WASHER, plain, SAE std., 5/16"
904205 5 LOCKWASHER, 5/16"
911025 5 NUT, 5/16"NC
15 060713 1 ANGLE, left side curtain
16 036032 2 CAPSCREW, 3/8'NF x 3/4"
904206 2 LOCKWASHER, 3/8"
911041 2 NUT, 3/8'NF
17 060714 1 ANGLE, right side curtain
18 036032 2 CAPSCREW, 3/8'"NF x 3/4"
911041 2 NUT, 3/8"NF
904206 2 LOCKWASHER, 3/8"
19 060709 1 CURTAIN, rear ;
900561 4 SCREW, machine, 5/16"NC x 3/4"
911025 4 NUT, 5/16"NC
910335 4 WASHER, plain, SAE std., 5/16"
904205 4 LOCKWASHER, 5/186"
20 060720 1 PLATE ASSEMBLY, rear curtain attachment (Includes WEBBING)
21 036032 4 CAPSCREW, 3/8'NF x 3/4"
911041 4 NUT, 3/8"NF
904206 4 LOCKWASHER, 3/8"
22 033213 8 STRAP, curtain stowage
23 033229 56 STUD, curtain fastening, short (machine screw type)
910251 56 NUT, #10-32NF
904203 56 LOCKWASHER, #10
24 033292 20 STUD, curtain fastening, long (machine screw type)
910251 20 NUT, #10-32NF
910243 20 WASHER, plain, SAE std., #10

904203 20 LOCKWASHER, #10

151



5l

DOOR_STOP DETAIL

HINGE DETAIL
(INSIDE  VIEW)

DOOR STOP DETAIL

WINDSHIELD

AIR PRECLEANEPR EXTENSION

CAB ENCLOSURES

152



CAB ENCLOSURES
USAGE: Special Equipment. For tractors with Canopy only.

PART
ITEM NUMBER QTY. DESCRIPTION : KIT NUMBER
1 058234 1 WINDSHIELD ASSEMBLY (Includes items 3 thru 6)
912789 6 CAPSCREW, 1/4"NF x 3/4"
2 911040 6 NUT, 1/4"NF
911114 6 WASHER, plain, SAE std., 1/4"
904204 6 LOCKWASHER, 1/4v
3 058239 1 HINGE, windshield (female piece only)
4 058238 1 GLASS, windshield
5 076733 1 SEAL, windshield glass (rubber, 94-3/4" long)
6 058237 1 STRIP, expanding, windshield glass seal (rubber, 94-3/4" long)
7 058361 6 SHIM, windshield hinge (Use as req'd)
8 058175 1 PANEL ASSEMBLY, windshield (Includes items 10 thru 14)
036034 23 CAPSCREW, 3/8"NF x 1"
9 911041 23 NUT, 3/8"NF
904206 23 LOCKWASHER, 3/8"
10 058182 1 SEAL, windshield panel, upper (rubber, 101" long)
11 058183 1 SEAL, windshield panel, lower (rubber, 47" long)
12 060957 2 GLASS, front panel -
13 060955 2 SEAL, front panel glass (rubber, 32-1/4" long)
14 060956 2 STRIP, expanding, front panel glass seal (rubber, 32-1/4'" long)
057149 1 ARM, windshield adjusting, left
15 057150 1 ARM, windshield adjusting, right
16 058263 2 WINGSCREW
17 057148 2 BOLT, eye, windshield adjustment
18 911053 2 NUT, castle, 3/8"NF
19 900801 2 PIN, cotter, 3/32" x 3/4"
20 911041 2 NUT, 3/8'NF
21 917664 2 YOKE, rod end, adjustable, 3/8"NF
011258 2 CAPSCREW, adjusting arm (drilled end, 3/8"NF x 1-1/4")
22 910863 2 NUT, slotted, 3/8"NF
900801 2 PIN, cotter, 3/32" x 3/4"
23 057138 1 LATCH ASSEMBLY, windshield (1 LEVER, 2 PINS, 1 CLEVIS,
1 BRACKET. Serviced only as a unit)
036034 2 CAPSCREW, 3/8"NF x 1"
24 911041 2 NUT, 3/8"'NF
904206 2 LOCKWASHER, 3/3"
25 057145 5 SHIM, latch adjustment (Use as req'd)
26 057144 1 HOOK, windshield latch
55 914106 2 CAPSCREW, 1/4"NF x 7/8"
904204 2 LOCKWASHER, 1/4"
28 057146 & SHIM, latch hook adjustment (Use as req'd)
058213 1 CHANNEL, door supporting, left
9 058214 1  CHANNEL, door supporting, right
070467 8 CAPSCREW, 1/2"NF x 1"
- 911043 8 NUT, 1/2"'NF
904208 4 LOCKWASHER, 1/2'" (top only)
910244 4 WASHER, plain, SAE std., 1/2" (bottom only)
058205 1 DOOR ASSEMBLY, left (Includes items 32 thru 38)
31 058206 1 DOOR ASSEMBLY, right (Includes items 32 thru 38)
32 058199 2 GLASS, door
058202 2 SEAL, door glass (rubber, 67' long)
a3 058262 2 STRIP, expanding, door glass seal (rubber, 67" long)
it 077145 1 LOCK, left door (Includes inner HANDLE. Serviced only as a unit)
077146 1 LOCK, right door (Includes inner HANDLE. Serviced only as a unit)
914330 8 CAPSCREW, 1/4"NF x 5/8" o
35 904204 8 LOCKWASHER, 1/4" =
911040 8 NUT, 1/4'NF

(Continued)

153



PART

CAB ENCLOSURES (Continued)

ITEM NUMBER QTY. “DESCRIPTION B

36

37
38

39

40
41

42

43

44
45

46

47
48

49

50

51

52

53

54

55
56

57

58

59

60

61

62

63
64

.{

~AN—r— —— A A A A et S S

057097
900552
910243

057101

057095

058191
058192

911101
911040
904204

058189
912789
911040
911114
904204

058242

058280
912789
911040
911114
904204

058279

058193
036034
911041
911115
904206

058264
910271
911024
904204

058195
058196

036034
911041
904206

058199
058202
058262

055217
036034
911041
904206

058219
058221
058168

058218

058949

036032
911041
904206
911115

065410
5173695
033288
054890

Lond S N SR AV AR o)

[

= = e

= o NN

HANDLE, door, outer
SCREW, machine, #8-32NC x 3/8"
WASHER, plain, SAE std., #10

WASHER, door handle spacing

SEAL, door, bottom (rubber, 21-3/4'" long)
HINGE, left door

HINGE, right door

CAPSCREW, 1/4"NF x 1/2"
NUT, 1/4"NF
LOCKWASHER, 1/4"

ANGLE ASSEMBLY, door stop, front (Includes item 44)
CAPSCREW, 1/4"NF x 3/4"
NUT, 1/4"NF
WASHER, plain, SAE std., 1/4"
LOCKWASHER, 1/4"

SEAL, door stop front angle (rubber, 38-3/8" long)

ANGLE ASSEMBLY, door stop, top (Includes item 47)
CAPSCREW, 1/4"NF x 3/4"
NUT, 1/4"NF
WASHER, plain, SAE std., 1/4"
LOCKWASHER, 1/4"

SEAL, door stop top angle

PANEL, door bottom
CAPSCREW, 3/8'NF x 1"
NUT, 3/8"NF
WASHER, plain, SAE std., 3/8"
LOCKWASHER, 3/8"

- STRIKER, door lock

SCREW, machine, fl-hd., 1/4"NC x 5/8"
NUT, 1/4"NC
LOCKWASHER, 1/4"

PANEL ASSEMBLY, left side (Includes items 53 and 54)
PANEL ASSEMBLY, right side (Includes items 53 and 54)

CAPSCREW, 3/8'NF x 1"
NUT, 3/8"NF
LOCKWASHER, 3/8"

GLASS, side panel
SEAL, side panel glass (rubber, 67" long)
STRIP, expanding, side panel glass (rubber, 67" long)

PANEL ASSEMBLY, rear (Includes items 57 thru 59)
CAPSCREW, 3/8"NF x 1" .
NUT, 3/8"NF
LOCKWASHER, 3/8"

GLASS; rear panel

SEAL, rear panel glass (rubber, 89-1/2'" long)

STRIP, expanding, rear panel glass seal (rubber, 90-1/2" long)
SEAL, rear panel bottomn (rubber, 45-1/2" long)

TUBE, extension, air pre-cleaner (For tractors equipped with
UNITED Air Cleaner)

TUBE, extension, air pre-cleaner (For tractors equipped with
DONALDSON Air Cleaner)(Not available)

CAPSCREW, 3/8'"NF x 3/4"
NUT, 3/8"NF

LOCKWASHER, 3/8"

WASHER, plain, SAE std., 3/8"

CLAMP, extension tube (2-7/8' diam.)(For UNITED Air Cleaner)

KIT NUMBER

CLAMP, extension tube (3-1/8'" diam.)(For DONALDSON Air Cleaner)

CEMENT, neoprene, 1/2 pint can Use for attaching
SOLVENT, neoprene cement, 1/2 pint can rubber SEALS

154

o~



U (S
495 BIESEL

a

XD BESEL]

] a
@ == . . 2 g LU ==
“? o IT"" . ‘___’.-f'__\__ .
L sk o g )
CAMPBELL CAB
USAGE: Special Equipment for Model HD5G only.
PART '
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 meeee- 1 CAB, enclosed all-weather detachable (Order repairs from the
Campbell All-Weather Detachable Cab Co., Wauconda, Illinois)
036034 4 CAPSCREW, 3/8"NF x 1"
012992 2 CAPSCREW, 3/8"NF x 1-1/4"
904206 6 LOCKWASHER, 3/8"
911041 4 NUT, 3/8"NF

155



HOOD SIDE PLATES

USAGE: Special Equipment. Also see page 168 for Side Plates used
with Coolant Heater.

* Models HD5A, HD5B, HD5D, HD5E and HDSF
** Model HD5G
PART QUANTITY

ITEM NUMBER #* ** DESCRIPTION KIT NUMBER
055741 1 - PLATE ASSEMBLY, left side (Includes items 3 and 4)
1
055742 1 - PLATE ASSEMBLY, right side (Includes items 3 and 4)
064365 -1 PLATE ASSEMBLY, left side (Includes items 3 and 4)
2
- 064366 S | PLATE ASSEMBLY, right side (Includes items 3 and 4)
3 032834 4 2 HANDLE, lifting
900764 8 4 RIVET, flat-hd., 3/16" x 12"
4 033060 4 2 FASTENER, hood side plate
900764 12 6 RIVET, flat-hd., 3/16" x 1/2"
5 064372 - 2 CLIP, hood fastener
6 036032 - 4 CAPSCREW, 3/8'"'NF x 3/4"
911041 - 4 NUT, 3/8"NF
904206 - 4 LOCKWASHER, 3/8"

156



MAIN _FRAME

] 0
i -
! o
L b
i\ I || nl s.| ”1 ||J
‘ ‘ |M“IH. }[
7 L
hllr rr i
i
BOTTOM GUARDS
USAGE: Special Equipment. For Models HD5B and HDSE only,
Cannot be used with track shoes over 18" wide.
PART ;
ITEM NUMBER QTY, DESCRIPTION KIT NUMBER
1 061001 1 GUARD ASSEMBLY, engine crankcase (Includes items 4 and 5)
(Wide type. Replaces standard GUARD 050683)
035018 8 'CAPSCREW, 1/2"NF x1-1/2"
3 064531 8 WASHER, plain
911043 8 NUT, 1/2"NF
§ 035073 2 CAPSCREW, 1/2"NF x 1-3/4"
064531 2 WASHER, plain
4 061045 1 COVER, engine crankcase guard
5 035244 4 CAPSCREW, hex-hd., 3/8"NC x 3/4"
6 061003 1 GUARD, bottom
035018 4 CAPSCREW, 1/2"NF x 1-1/2"
7 910244 4 WASHER, plain, SAE std., 1/2"
904208 4 LOCKWASHER, 1/2"
911043 4 NUT, 1/2"'NF
035073 12 CAPSCREW, 1/2"'NF x 1-3/4"
8 910244 16 WASHER, plain, SAE std., 1/2"
038234 12 NUT, high, 1/2"NF
9 060999 2 PLATE, bottom guard supporting, front
070469 4 CAPSCREW, 1/2"NF x 1-1/4"
10 904208 4 LOCKWASHER, 1/2"
911043 4 NUT, 1/2"NF
11 061005 1 PLATE, bottom guard supporting, rear

157



FUEL TANK GUARD

ITEM NUMBER QTY.

1
2

PART

066702

035018
904208
911043

066708
035018
904208
911043
035424
910916
070103
905347

1

o~ o~ O

BNV Y W W W~

USAGE: Special Equipment. Cannot be used on tractors equipped
with Heavy-duty Filters.

DESCRIPTION
GUARD, upper (When required for tractors prior to #5990 also
order items 3 and 4) '
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

GUARD, lower (Started with tractor #5990)
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

NUT, 1/2"NF

CAPSCREW, 1'"NC x 2-1/4"
LOCKWASHER, 1"
CAPSCREW, 7/8"NC x 2"
LOCKWASHER, 7/8"

158

KIT NUMBER



ITEM NUMBER QTY.

S ow

PART

3569

3572
900811

11147
1244
904369
911045

3746
3748
2693
911045
904369
1647
3939
4124

074794
910219

b B NN BB RN RN

>

HEAVY RADIATOR GUARD

USAGE: Standard Equipment on late Model HD5G units. Special
equipment on other Models. Installation requires removal
of standard BUMPER and GRILLE.

DESCRIPTION KIT NUMBER

NOTE: Order all parts from Tractomotive Corporation, Deerfield,
Illinois unless otherwise indicated.

GUARD, radiator

PIN, mounting lug
PIN, cotter, 3/16" x 1-1/2"

BRACKET, mounting
CAPSCREW, 3/4"NF x 2-1/2"
LOCKWASHER,, 3/4"
NUT, 3/4"NF

STRUT, bracing
CAPSCREW, 3/4"'NF x 1-3/4"
CAPSCREW, 3/4"NF x 4"
NUT, 3/4"NF
LOCKWASHER, 3/4"
WASHER, spacing
[ ]
PLATE, air baffle
ANGLE, closure

MONOGRAM.(Order from Allis-Chalmers)
SCREW, drive, #7 x 5/16"

159



Ji

ITEM NUMBER QTY.

PART

055791
061984
055835
061983
055836

013058
904206

1
1
2
2
10

10
10

USAGE: Special Equipment.

GRILLE SCREEN

e e e e e U = ETETL

Ly

FA

Applicable to all Models provided not

equipped with push-type fan or heavy radiator guard.

DESCRIPTION

SCREEN, large section (heavy mesh)

SCREEN, large section (fine mesh)

SCREEN, small section (heavy mesh)

SCREEN, small section (fine mesh)

LUG, screen attaching
CAPSCREW, 3/8"'NC x 1-1/4"
LOCKWASHER, 3/8"

NOTE:

KIT NUMBER

Heavy mesh screen has 3 openings per lineal inch.
Fine mesh screen has 8 openings per lineal inch.

907154

160

1

1

PART
ITEM NUMBER QTY.

1 057799
2 059039
3 059040
4 057793

907154
5 057794

RADIATOR CURTAIN

USAGE: Special Equipment. Appli-
cable to all Models equip-
ped with suction fan.

DESCRIPTION

CURTAIN

ROD, curtain supporting

ANGLE, curtain attaching

FASTENER, curtain (short type)
NUT, #8-32

FASTENER, curtain (long type)
NUT, #8-32




FRONT HYDRAULIC PUMP MOUNTING

USAGE: Standard on Model HD5G. Special
on all other Models. Provides for
> pump drive from front end of crank-
shaft.
PART
ITEM NUMBER QTY. DESCRIPTION

1 050777 1 BRACKET ASSEMBLY (Includes item 3)
2 035190 4 CAPSCREW, 1/2"NC x 1-1/2"
904208 4 LOCKWASHER, 1/2"
050776 2 PIN, dowel (9/16" diam.)(Used on tractors
prior to #822)
3
064032 2 PIN, dowel (1/2" diam.)(Used on tractors

#822 and up)

GROUSERS

USAGE: Special Equipment. For flat and semi-grouser
shoes only.
PART
ITEM NUMBER QTY. DESCRIPTION

NOTE: Quantities indicated are for one (1) track shoe

only.
[ 056087 1 GROUSER, snow and ice, 11" (Early type. Has bolt-holes
spaced 9-1/2" apart)
064272 1 GROUSER, snow and ice, 11'" (Late type. Has bolt-holes
spaced 7-1/2" apart)
1
053334 1 GROUSER, snow and ice, 13" (Early type. Has bolt-holes
spaced 9-1/2" apart)
064273 1 GROUSER, snow and ice, 13" (Late type. Has bolt-holes
L spaced 7-1/2" apart)
2 013465 2 CAPSCREW, 3/4"NF x 2-1/2"
3 012767 2 NUT, high, 3/4"NF

STREET PLATE

USAGE: Special Equipment. For grouser track shoes only.
PART
ITEM NUMBER QTY. DESCRIPTION

v

NOTE: Quantities indicated are for one (1) track shoe

only.
1 036245 1 PLATE, street
2 035014 2 CAPSCREW, 5/8'NF x 1-1/2"
904209 2 LOCKWASHER, 5/8"
911044 2 NUT, 5/8'NF

161



—~———0IL PRESSURE GAUGE

GROUND CONNECTION

HOUR METER

ITEM NUMBER QTY.

{

1

10
11
12

{

PART

089731
903752
912729
906692
904204
906958
066467
903752
912729
050288

043026

901825
048142
050327
066474
U-479

L L

—

USAGE: Special Equipment. Applicable to all Models. Mounted
at left side of seat. :

DESCRIPTION

METER, hour (See NOTE below)
SCREW, machine, #6-32NC x 1/2"
LOCKWASHER, int-tooth, #6
CAPSCREW, 1/4"NC x 3/8"
LOCKWASHER, 1/4"
LOCKWASHER, int-tooth, 1/4"

DAMPER, vibration
SCREW, machine, #6-32NC x 1/2"
LOCKWASHER, int-tooth, #6

SWITCH, pressure

TEE, oil pressure hose (1/4"NPT female side and end, 5/8''-24
‘male end)

BUSHING, pipe reducing, 1/4"NPT to 1/8"NPT
CONNECTOR, cable (2-wire type)

CABLE, ammeter to pressure switch (8" long)
CABLE, pressure switch to meter (95" long)

CLIP, cable supporting (closed type, 3/16'" diam., 13/32" bolt-
hole) :

NOTE: Meter carries manufacturer's warranty and in case of

failure should be returned to John W. Hobbs corporation
Springfield, Illinois, for repair.

162

KIT NUMBER




/ RADIATOR

ITEM NUMBER QTY.

1
2

@ -~ oo bW

{

PART

055797
070469
904208
911043

055604
055928

055599
911043

055814
055825
055830

= o o e N NE nn e

AIR PRE-CLEANER EXTENSION

USAGE: Special Equipment. Applicable to all Models except those
equipped with Canopy, Cab Enclosures or Baker Hydraulic
Dozers.

DESCRIPTION KIT NUMBER
TUBE, extension
CAPSCREW, 1/2"NF x 1-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
HOSE, extension tube (2-3/4"I, D, x 4-1/2" long)
CLAMP, hose, adjustable, 2-1/2" to 3-1?2" diam.

ROD, extension tube bracing
NUT, 1/2"NF

- HOOD, engine

STRAP, engine hood, front
STRAP, engine hood, rear
TRANSFER (See PAINTING AND MARKING)

163



-

STOO0OL TVIDAALS

164



ITEM NUMBER QTY.

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
33
34
35
36
37

38

PART

604943
036034
911115
911041
012389
012387
036268
914732
052371
050607
050608
050609
050610
050611
043769
0;8193
048163
040286
074762
044825
914709
914710
914711
914712
914713
914714
914715
914716
914717
914718
050612
914719
074549
074741
044814
044822
044818

044819

L

SPECIAL TOOLS

DESCRIPTION KIT NUMBER

BOX, tool (Mounts onleft ‘.tra-::k fender. For all Models except HD5G)
CAPSCREW, 3/8"NF x 1" :
WASHER, plain, SAE std., 3/8"
NUT, 3/8'NF
PLIERS, slip joint, 6"
HAMMER, ball pein, 1 1b.
SCREWDRIVER, 9-3/4" long
SCREWDRIVER, Phillips #2
BAR, pinch, 16" long
WRENCH, open end, double head, 15°, 3/8" and 1/2"
WRENCH, open end, double head, ].50, 1/2" and 9/16"
WRENCH, open end, double head, 15°, 5/8'" and 3/4"
WRENCH, open end, double head, 15°, 3/4'" and 7/8"
WRENCH, open end, double head, 157, 15/16" and 1-1/16"
WRENCH, drain and filling plugs (90°, 1/2" square)
WRENCH, push rod holding (5/16'" open end)
WRENCH, push rod locking nut (1./2" open end)
WRENCH, fuel pump removal
TOOQOL, valve lifting and injector removing
FULCRUM, valve lifting and injector removing tool
SOCKET, 1/2" square drive, 1/2" hex
SOCKET, 1/2'" square drive, 9/16" hex
SOCKET, 1/2" square drive, 5/8" hex
SOCKET, 1/2" square drive, 11/16'" hex
SOCKET, 1/2" square drive, 3/4" hex
SOCKET, 1/2" square drive, 7/8" .hex
SOCKET, 1/2'" square drive, 15/16" hex
SOCKET, 1/2" square drive, 1" hex
EXTENSION, socket, 1/2'" drive, 2" long
EXTENSION, socket, 1/2' drive, 5" long
HANDLE, socket, sliding T, 1/2" square drive, 15" long

HANDLE, socket, ratchet, 1/2" square drive

GAUGE, feeler, injector rocker clearance .. ... ot woane m wasoe ¥ E 060593
GAUGE, injector timing . ... . .. ot it vt it i v v s oo ansn 060593
STONE, sharpening . . . e s o s oo v s v e s s omaneoasssnsssssss 060593
VISE, pin, injector probing wire (Includes item 37) ........... 060593

WIRE, probing, injector spray tip
REAMER, injector spray tip . « . ¢« s v v o v s o o v o m v oo oo oaean 060593

(Continued)

165



SPECIAL TOOLS (Continued)

PART NP~ " S, — . - — .
ITEM NUMBER QTY. DESCRIPTION KIT NUMEBER
39 044812 1 . BRUSH, cleaning, injector rackhole .. ...¢.. 00t v s an. ... 060593
40 044811 1  BRUSH, cleaning, injector fuel hole . ..... R e .. 060593
41 052369 1 CASE, timing and feeler gauges (canvas) -
43 050573 1 WRENCH, track release adjustment (Standard equipment) ........ 083911
A 612974 1 WRENCH, track release adjustment (Special equipment, Required
for tractors equipped with dozers)
444 613265 1 HANDLE, track release wrench (Used with item 44)
45 040284 1 WRENCH, injector nut
46 040272 1 WRENCH, grease hole plugs .. ... vae e s LG e ¥ sane 8 3 083911
47 073735 1 GUN. grease (Servicedonlyasaunit) ........0000000 000 .. 083911
915954 1 *NIPPLE, pipe, 1/8"NPT X 3" . .. veuueeeenennenass. 083911
915955 1 *ELBOW, pipe, 90°, 1/8"NPT .. ..o vteeunennnennn ...083911
*Required for lubricating engine clutch shifter bearing
48 058937 1 NOZZLE ASSEMBLY, low pressure lubrication (C0n515t5 of items
49 thru 51) .. S @ R R ETETE D8 W S R sTele ® VAW W ererAE BIEUETR e 083911
49 041352 1 TUBE, low pressure lubrication
50 041351 1 CAP, dust, low pressure lubrication nozzle
51 914767 1 FITTING, lubricating, straight, 1/8”NPT female
52 069814 1 NOZZLE ASSEMBLY, lubricating (Consists of items 53 thru 55)
(For use with GUN 073735 to 1ul_)rica.te universal joints) .. .. .. .. 083911
53 064028 1 EXTENSION, lubricating nozzle
54 064026 1 PACKING, lubricating nozzle
55 064027 1 CAP, lubricating nozzle

NOTE: For complete line of service tools for General Motors
Diesel Engines, consult Kent-Moore Organization, General
Motors Research Bldg., Detroit 2. Michigan.

166



e
| X
4 5 9 101
o o o o o o o o o o o o

HEAVY-DUTY TRUCK FRAME GUARDS

USAGE: Special Equipment

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
1 083051 3 GUARD, end, left hand
2 083052 3 GUARD, end, right hand
3 035018 8 CAPSCREW, end guard attaching (1/2"NF x 1-1/2")
904208 8 LOCKWASHER, 1/2"
911043 8 NUT, 1/2"NF
NOTE: Following items are applicable only to Models HD5A and HD5B
4 083059 2 GUARD, outer
083055 1 GUARD, inner, left side
5
083056 1 GUARD, inner, right side
6 035068 44 CAPSCREW, guard attaching (1/2"NF x 2-1/4")
7 064531 44 WASHER, plain
8 053305 6 BLOCK, tapped, attaching capscrews
9 083043 6 SPACER, guard bracing
10 083049 6 CAPSCREW, 7/8"NF x 10-1/8"
905347 6 LOCKWASHER, 7/8"
11 070400 6 NUT, high, 7/8"NF

167




ITEM NUMBER QTY.

10

11

12

13

14

15
16

17

18

19

20

.21

22

23

24

25
26
27
28

29

30

M

PART

035439
904206

012992

904206
911041

912764
904204

058970
035336
904206
911041

058992

912789
904204
911040

058927

056310
910160

056458
036032
911115
911041

033074
910244
910967

917648
910244
910967

036032
911115
911041

033098
910244
900818

N N —

[

[ St

NN e et

- [ ST N N e | ol - [ RS N L =

el el 4¥ ]

ENGINE COOLANT HEATER
(Not Illustrated)

USAGE: Special Equipment. Not applicable to Model HD5G.
DESCRIPTION

HEATER ASSEMBLY, engine coolant (Order repair parts from
Vapor Car Heater Company, Inc., Railway Exchange, Chicago
4, Illinois, See their Technical Manual #182)(Not available)
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"

BRACKET, heater mounting (Not available)
CAPSCREW, 3/8"NF x 1-1/4n
LOCKWASHER, 3/8"

NUT, 3/8"NF

STRAP, supporting, heater injector unit (Not available)
TORCH ASSEMBLY (Includes WICK)(Not available)
CONTAINER, torch (Not available)

BRACKET, torch container (Not available)
SCREW, machine, 1/4"NF x 3/8"
LOCKWASHER, 1/4"

CLAMP, torch container bracket
CAPSCREW, 3/8'NF x 1-3/4"
LOCKWASHER, 3/8"

NUT, hex, 3/8"NF

CAP ASSEMBLY, torch access hole (Includes HINGE)(Used only
on tractors equipped with winter CAB)
CAPSCREW, 1/4"NF x 3/4"
LOCKWASHER, 1/4"
NUT, 1/4"NF '

STACK

ADAPTER, stack to heater
SCREW, thread-cutting, rd-hd., #10 x 1/2"

BRACKET, stack stowage, front
CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF

STRAP, stack stowage, front (Not available)
PIN, stack front stowage strap.
WASHER, plain, SAE std., 1/2"
PIN, cotter, 1/8" x 7/8”
ROD, tightening, stack front stowage strap (Not available)
PIN, yoke, 1/2'" diam.
WASHER, plain, SAE std., 1/2"
PIN, cotter, 1/8" x 7/8"
BRACKET, stack stowage, rear (Not available)
CAPSCREW, 3/8"NF x 3/4"
WASHER, plain, SAE std., 3/8"
NUT, 3/8"NF
CLAMP, stack stowage, rear (Not available)
HANDWHEEL
WASHER, plain, SAE std., 1/2"
WASHER, plain, U.S. std., 1/2"
HOOD, engine (Replaces standard HOOD 050437){_Not available)
PLATE ASSEMBLY, hood side, left (Not available)

PLATE ASSEMBLY, hood side, right(Not available)
{Continued)

168

KIT NUMBER

(

(



ENGINE COOLANT HEATER (Continued)

PART
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER
31 055508 1 PLATE, instruction (Attaches to right hood side plate)
32 907952 4 SCREW, thread-cutting, rd-hd., #4 x 1/4"
33 056207 1 TANK, gasoline (Mounts under HOOD)
036032 4 CAPSCREW, 3/8"NF x 3/4"
34 911115 8 WASHER, plain, SAE std., 3/8"
911041 4 NUT, 3/8"NF
35  =mm=-- 2 CLAMP; gasoline tank supporting (Not available)
5§ 036032 4 CAPSCREW, 3/8'NF x 3/4"
904206 4 LOCKWASHER, 3/8"
37 071545 1 CAP ASSEMBLY, gasoline tank (Includes item 38)
38 U-2964 1 GASKET, gasoline tank cap
39 U-257 1 FILTER ASSEMBLY, gasoline (Includes items 40 thru 44) ’
40 223255 1 VALVE ASSEMBLY, shut-off (Serviced only as a unit)
223249 1 BAIL ASSEMBLY (Includes bail CUP)(For A-C Filter only)
430 . .
223248 1 BAIL ASSEMBLY (Includes bail CUP)(For Imperial Filter only)
42 208136 1 BOWL, gas filter
43 208137 1 GASKET, gas filter bowl
208135 1 SCREEN, gas filter (1/2" hole)(For A-C Filter only)
44
208325 1 SCREEN, gas filter (7/16" hole)(For Imperial Filter only)
45 910161 2  ELBOW, male, flared, 1/4" tube, 1/8"NPT
46 2 ===-== 1 TUBE ASSEMBLY, gasoline tank to heater (Not available)
47 910138 2 NUT, flared, short, 1/4" tube
48  ------ 1 CLIP, supporting, gas line (Not available)
900558 1 SCREW, machine, #10-32NF x 1/2"
49 904203 1 LOCKWASHER, #10
910251 1 NUT, #10-32NF
50 056223 1 TUBE, water inlet (Replaces standard TUBE 050635)
- 1 HOSE, water inlet to oil pan (8-1/2" long)(Not available)
52 911300 2 CLAMP, hose, 15/16" diameter
53  a==--- 1 NIPPLE, hose connection (4-1/2" long)(Not available)
54 056452 1 PAN ASSEMBLY, oil (Includes drain PLUGS)(Replaces standard
PAN 5170125)
55 U-1671 1 COCK ASSEMBLY, water drain (Includes item 56)
56 209359 1 STEM, drain cock
57 054033 E NIPPLE, hose connection (2" long)
5§ | mmseee 1 HOSE, oil pan to heater, lower section (32" long)(Not available)
59 911300 2 CLAMP, hose, 15/16'" diam.
60 056220 1 PIPE, water, oil pan to heater (8-1/4" long)
61  mmmmee 1 HOSE, oil pan to heater, upper section (8-1/2'" long)(Not available)
62 911300 2 CLAMP, hose, 15/16'" diam.
63 901723 2 ELBOW, street, 90°, 3/8"NPT '
64 gL 1 HOSE, engine to heater, front section (15-1/2'" long)(Not available)
65 911300 2 CLAMP, hose, 15/16" diam.
66 056221 1 PIPE, water, engine to heater (7-3/4'" long)

(Continued)

169



ITEM NUMBER QTY.

67
68

69
70

71
72
73
74
75
76
77
78

79

80

81

82

83
84

85

86

87

_ PART
911300
910149

904271

911198
910978
912324
078926
040758
056214
900558
904203
910251

040796
041303

047381

036032
904206
911041

036032
904206
911041

901503
901766

1
2

2

™o

ENGINE COOLANT HEATER (Continued)

DESCRIPTION

HOSE, engine to heater, rear section (3" long)(Not available)
CLAMP, hose, 15/16" diameter

ELBOW, street, 45°, 3/8"NPT

BUSHING, pipe reducing, 1/2"NPT to 3/8"NPT (heater water
connections)

TUBE ASSEMBLY, heater vent (Includes item 72)(Not available)
NUT, flared, short, 3/8" tube
ELBOW, male, flared, 3/8" tube, 1/4"NPT
CONNECTOR, male, flared, 3/8" tube, 1/4"NPT
ELBOW, heater vent line (900, 1/4"NPT male and female,brass)
GROMMET, heater vent line (rubber)
CLIP, heater vent tube
SCREW, machine, #10-32NF x 1/2"
LOCKWASHER, #10
NUT, #10-32NF

CLIP, heater vent tube (closed type, 3/8'" diam., 13/32" bolt-
hole) :

CLIP, hose supporting (closed type, 1" diameter, 15/32' bolt-
hole)

CLIP, pipe and nipple supporting (closed type, 5/8" diam., 13/32"
bolt-hole)
CAPSCREW, 3/8'NF x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8"NF

ANGLE, nipple supporting clip (bolts to oil pan)(Not available)
CLIP, water pipe clamping (open type, for two 5/8" diam. lines,
two 7/16" bolt-holes)(Not available)
CAPSCREW, 3/8"NF x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8"NF

NOTE: Following parts are added to the coolant heater to permit
mounting the injector unit in a lower position.

NIPPLE, pipe, 1/2"NPT x 2-1/2"

COUPLING, pipe, 1/2"NPT

170

KIT NUMBER

g



KIT NUMBER

043397

052676

052677

052678

052679

060593

061486

064349

SERVICE KITS

BLOCK KIT, clutch camshaft

DESCRIPTION
6 223585
6 901226
6 914593
BEARING KIT,
1 5179630
1 5179631
4 5159353
4 040398
BEARING KIT,

5192883
5192884
5159353
040398

1
1
4
4

BEARING KIT,
1 5192887
1 5192888
4 5159353
4 040398

BEARING KIT,

BLOCK, cam
SCREW, machine fil-hd., 1/4"NC x 1/2"
LOCKWASHER, external teeth, 1/4"

crankshaft rear main (standard size)
SHELL

‘SHELL

WASHER, thrust

PIN, dowel

crankshaft rear main ( 010'" undersize)
SHELL
SHELL
WASHER, thrust
PIN, dowel

crankshaft rear main (. 020" undersize)
SHELL
SHELL
WASHER, thrust
PIN, dowel

crankshaft rear main (. 030" undersize)

1 5192891 SHELL
1 5192892 SHELL
4 5159353 WASHER, thrust
4 040398 PIN, dowel
TOOL KIT, injector
1 044811 BRUSH, cleaning, fuel hole
1 044812 BRUSH, cleaning, rack hole
1 044814 STONE, sharpening-
1 044819 REAMER, spray tip
1 044822 VISE, pin, probing wire
1 074549 GAUGE, feeler, rocker clearance
1 074741 GAUGE, timing
1 emeee CASE, cloth
TRANSFER SET
1 050838 TRANSFER, instruction, air pre-cleaner
1 050842 TRANSFER, instruction, air cleaner
3 068830 TRANSFER, name, "ALLIS-CHALMERS"
2 068832 TRANSFER, name, "ALLIS-CHALMERS"
1 069335 TRANSFER, instruction, lubricating oil filter
2 069336 TRANSFER, instruction, fuel filter
1 069407 TRANSFER, instruction, engine primer
3 080191 TRANSFER, identification, "HD5 DIESEL"
GASKET SET, engine major overhaul
4 040400 GASKET, handhole cover capscrew
2 040942 GASKET, oil pan drain plug
1 4369766 GASKET, fuel pump
2 ' 5150144 GASKET, oil pump inlet pipe
1 5150191 PACKING, water pump outlet
1 5150475 GASKET, oil level gauge
1 5150889 GASKET, governor control housing cover
1 5150900 GASKET, breather tube
1 5152122 GASKET, fuel pump adapter
2 5152288 GASKET, handhole cover
1 5152413 GASKET, balance weight cover
1 5152438 GASKET, air heater to blower
1 5152446 GASKET, rocker cover
1 5152464 GASKET, governor to cylinder head
1 5152465 GASKET, governor to blower
1 5152525 GASKET, flywheel housing to block
1 5152944 GASKET, governor spring housing
1 5153007 PACKING, governor lever shaft
1 5153059 PACKING, governor shut-off shaft
1 5153898 GASKET (Not A-C. Discard)
1 5153945 GASKET, by-pass valve housing
1 5154133 GASKET, blower to cylinder block
1 5154198 GASKET, oil pan
1 5154208 GASKET (Not A-C. Discard)

(Continued)
171



KIT NUMBER DESCRIPTION

SERVICE KITS

064349 GASKET SET, engine major overhaul (Continued)
1 5154210 GASKET, exhaust manifold
1 5154213 GASKET, oil cooler housing =~ ST
1 5154214 GASKET (Not A-C. Discard)
1 5154223 GASKET, blower cover
1 5154271 GASKET, thermostat housing
1 5154290 GASKET, engine lifting bracket
1 5154406 SCREEN, blower air inlet
12 5154472 SEAL, lower push rod cover
1 5154541 GASKET, oil filler tube adapter
1 5156192 GASKET, timing gear cover
1 5165801 GASKET, oil cooler cover
1 5165803 GASKET, oil cooler element
1 5165808 GASKET, thermostat housing cover
1 5166130 GASKET, water pump body cover
1 5192432 GASKET SET, cylinder head
2 5230018 GASKET (Not A-C. Discard)
066122 PRIMER KIT, engine starting (For tractors prior to No. 4208)
1 036032 CAPSCREW, 3/8'NF x 3/4"
2 065868 CLIP, tube supporting
1 065946 GROMMET, tube protecting
1 065953 CLIP, tube supporting (Not HD5. Discard)
1 066232 CHANNEL, dispenser mounting (Not HD5. Discard)
1 066253 TUBING, copper, 1/8"0.D., 10 ft. roll
1 066260 CLIP
1 066261 GASKET, dispenser mounting
1 066516 ADAPTER, outlet check valve
1 066517 ELBOW ASSEMELY, fuel spray
1 075771 DISPENSER ASSEMBLY, priming fuel
4 901310 NUT, #10-24NC
4 904203 LOCKWASHER, #10
2 904204 LOCKWASHER, 1/4" (Not HD5. Discard)
1 904206 LOCKWASHER, 3/8" -
2 905655 CAPSCREW, 1/4" x 1/2" (Not HD5. Discard)
2 911024 NUT, 1/4"NC (Not HD5. Discard)
1 911041 NUT, 3/8'NF
4 913464 SCREW, machine, hex-hd., #10-24NC x 7/8"
3 915486 RING ASSEMBLY, Sealastic fitting, 1/8" tube
3 915488 NUT, Sealastic fitting, 1/8" tube
2 915490 CONNECTOR, Sealastic, female, 1/8"NPT tube
1 915492 ELBOW, Sealastic, female, 1/8"NPT, 1/8'" tube
1 915556 CONNECTOR, Sealastic, male, 1/8"NPT, 1/8" tube
1 5151910 WASHER, check valve adapter
1 5153358 VALVE ASSEMBLY, outlet check
066258 SHAFT KIT, track sprocket (For converting tractors prior to #4126)
: 1 076709 SHAFT, track sprocket
1 066118 CAP, outer bearing
1 915513  PIN, roll, 1/4" x 3/4n
1 915739 PLUG, pipe, ctsk-hd., 3/8"NPT
2 I INSTRUCTION SHEET
069625 GASKET SET, steering clutch and final drive housing
3 035249 GASKET, drain plug
2 049903 GASKET, outer bearing cover
2 050368 GASKET, final drive compartment bottom cover
1 050369 GASKET, bevel gear compartment rear cover
2 051245 GASKET, inner bearing cage
1 051403 GASKET, bevel gear compartment top cover
069628 GASKET SET, transmission
1 035249 GASKET, case filling plug
1 049836 GASKET, input shaft seal ring
1 050267 WASHER, locking plunger sleeve
1 050294 GASKET, gear shift housing to case
1 050296 GASKET, top shaft front bearing cover
1 050298 GASKET, case to steering clutch housing
1 050304 GASKET, transmission case side cover
1 080166 BOOT, locking plunger

172



SERVICE KITS
KIT NUMBER DESCRIPTION

073762 SEAL KIT, final drive -
1 049825 FOLLOWER ASSEMBLY, inner seal
1 049826 BOOT, inner seal
1 053594 RING, packing
1 082859 RING, inner seal
1 082883 RING, inner seal

073763 SEAL KIT, final-drive

1 049109 BOQT, outer seal

2 049110 RING, outer seal

1 049111 SPRING ASSEMBLY. outer seal
1

049836 GASKET. outer seal ring

076552 LINING KIT, brake band
2 076434 LINING, upper band
2 076435  LINING, lower band
32 911097 RIVET, tubular, brass, flat-hd., 3/16" x 3/8"
4 911098 RIVET, tubular, brass, flat-hd., 3/16" x 9/16"

078941 SEAL KIT, heavy-duty truck wheel

2  eem-a- RING, seal, inner

R RING, seal, outer

2 073029 RING, packing

2 905357 BALL, steel, 3/16" diam.
080470 JOURNAL KIT, universal joint

1 === CROSS

4  eeme-- GASKET, needle bearing

4 ceme-- BEARING, needle

4 052416 RING, snap

1 912808 FITTING, lubricating

081460 CHANGEOVER KIT, final drive outboard bearing (For tractors prior to #22985)
1 050368 GASKET, bottom cover
3 051240 SHIM, bearing adjustment (. 005" thick)
2 051241 SHIM, bearing adjustment (. 007" thick)
1 051396 LOCK, gear retaining capscrew
1 073763 SEAL KIT, outer
4 079010 SHIM, outboard bearing bracket
1 080101 BEARING, roller

1 080954 SHAFT, track sprocket

2 081239 SHIM, bearing adjustment

2 081240 SHIM, bearing adjustment

5 081241 SHIM, bearing adjustment

1 08l242 NUT, bearing retaining

1 081250 CAP, outboard bearing

1 081369 NUT, sprocket retaining

1 081370 BRACKET ASSEMBLY, outboard bearing

1 915513 PIN, roll, 1/4" x 3/4"

1 —eem-- INSTRUCTION SHEET

082876 SEAL KIT, transmission

1 049110 RING, seal, input shaft (steel)

1 049836 GASKET, input shaft seal ring '

1 050548 SEAL, universal joint yoke

1 056588 SPRING ASSEMBLY, input shaft seal

1 056589 RING, seal, input shaft (bronze)

1 082795 BOOQOT, input shaft seal

082877 INSTALLATION KIT, engine clutch
2 050442 BEARING, needle, shifting yoke
1 053899 HOSE, lubricating, clutch shifter bearing
4 053927 SEAL, dust, shifting yoke bearing
2 053929 BLOCK, sliding, shifting yoke
2 056864 RACE, shifting yoke needle bearing

082878 LEVER KIT, gear shift

2 049962 SCREW, lever pivot

1 049963 PIN, lever pivot shaft

1 049964 SHAFT, lever pivot

1 050280 LEVER, shift ) T
1 076130 BOOT, shift lever

2 904209 LOCKWASHER, 5/8"

1 916995 CLAMP, hose

173



KIT NUMBER

SERVICE KITS

- DESCRIPTION
083213 SEAL KIT, track idler
4 048658 RING, idler seal
i e 2 048665 BOOT, idler seal
2 048666 SPRING ASSEMBLY, idler seal
2 050251 GASKET, seal ring
083536 SEAL KIT, truck wheel and track supporting roller
4 047151 RING, seal
& 047581 SPRING ASSEMBLY, seal
6 047605 GASKET, seal ring
083911 TOOL KIT
1 040272 WRENCH, grease hole plugs
1 050573 WRENCH, track release adjustment
1 058937 NOZZLE ASSEMBLY, low pressure lubrication
1 069814 NOZZLE ASSEMBLY, lubricating
1 073735 GUN, grease
1 915954 NIPPLE, pipe, 1/8'NPT x 3"
1 915955 ELBOW, pipe, 90°, 1/8"NPT
1 BOOK, parts
1 BOOK, instruction
1 BOOK, cold weather starting instructions
088665 SEAL KIT, final drive (For tractors equipped with 20-spline service replace-
ment sprocket shaft only)
2 051112 BOOT, outer seal
4 051124 RING, outer seal
2 051125 GASKET, outer seal ring
5192433 GASKET SET, cylinder head
1 5150889 GASKET, control housing cover
1 5150900 GASKET, breathing tube
1 5152446 GASKET, rocker cover .
1 5152464 GASKET, governor to cylinder head
1 5152465 GASKET, governor to blower
1 5154210 GASKET, exhaust manifold
1 5154271 GASKET, thermostat housing
1 5154290 GASKET, engine lifting bracket
1 5165808 GASKET, thermostat housing cover
1 5192432 GASKET SET, cylinder head
5193221 ELEMENT KIT, injector fuel filter
2 5226186 GASKET, f{filter element cap
2 5226414 CAP, shipping
1 5226564 . RING, nut sealing
2 5228013 ELEMENT, fuel filtering
5193477 RING KIT, piston
2 5179836 RING, oil control
4 5185325 RING, compression
5194496 " CYLINDER KIT :
1 5188406 PIN, piston
1 5188868 LINER, cylinder
1 5193477 RING KIT, piston
1 5189054 PISTON ASSEMBLY
5227324 TIP KIT, injector fuel spray (For INJECTOR 5226710)
1 5227210 SPRING, valve
1 5227318 STOP, valve
1 5227321 TIP, spray
1 5227323 VALVE ASSEMBLY
5228301 TIP KIT, fuel injector (For INJECTOR 5228310)

5227318
5228296

P
1 5227210
1
1
1 5228316

SPRING, valve
STOP, valve

TIP, spray
VALVE ASSEMBLY

174



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page

0 Gy P ... 85,141 034514 .......... 102 DADTES s omisisesaisivars. BT 044819 ........ .. 165
U257 % i s 169 034697 ....v0n... 146 DEDTEB s wesnwaees 110 044822 oy vevenins 165
U267 v evnvennaa. 143 034964 .... 47,59,127 040781 ........... 73 044825 .......... 165
WA vunnis 59,162 035014 ....... ... 161 04072 . viamswcwsiss 73 044918 ........0.- 51
1244 & sowansaes 109 035018 ... 37 thru 167 L0783, ssnainvmin 73 044973 ...127,132,133
1647 ..vvveuva.a..159 035061 ........ e 93 040784 ........... 73 045066 ........... 91
U-1671 .... 37,69,169 035065 v vvmivsmis s 33 DAOTBE o cwwnwmoass 28 045253 ........ ... 89
2693 v .. 159 035067 ... 98 thru 119 040796 ... 25 thru 170 045295 .... 18 thru 47
U-2964 ..... ve... 169 035068 ... 77 thru 167 040810 ......... . 37 045312 .... 16 thru 75
U-3188 ....45 thrul43 035073 .... 5thru 157 04083 L s scancnrwiives 94 045358 ....vean o 146
3569 i.awismnie 159 035159 wunsavasayB8D 040842 ....0 ..., 131 045524 ...... 113,115
3572 viviinnnenn . 159 035190 .... 5 thru 161 040891 ........... 32 046419 ..... waii 1T
ITRE: oz iy 159 035220 vuswieuss 14T 040896 ........... 32 047024 suneasaas 32
378 .. .iencsnaas 159 035221 ... 94,111,125 040897 ..uvveunnn. 32 047029 .. vuuennn.. 28
B3 au scereemanases 159 035236 ....... .. 5,91 040929 ........... 32 047137 ..vvv..... 108
A124 pameias .. 159 035244 ... 81 thru 157 040931 cyvvvi o o 3z 047157 swannm TERLET
AM-8691..134,139, 140 035248 .......... 131 040942 ........... 18 047307 ....0ecu... 139
AMTTED onvezariaman 59 035249 .... 81,89,129 041163 i viesce wonas 25 U438 incivnmis 170
AM-8801 ......... B5 035250 .... 81,89,129 041250 ...... 6,17, 69 047478 ..... 34, 56,93
11147 ..... e.... 159 035280 ...... AP Y 1 041303 .......... 170 047558 ......... 7,19
011258 .cwwvian . 035336 ... 27 thru 168 D4T35]: wuvwsn oo i 166 047560 ..... -
Q012387 susivwse e 166 038392 sasnmasiesis 89 041352 inavies cwis 166 047562 ....uvuun. . 67
012389 ...... .... 165 035398 ...... we.. 145 041781 ......0v... 91 047569 ...uveuw.... 37
Q12742 cwwvinias . 108 D3ABA2E. cvwraisruw gy 108 [F- 0 L A - i 047581 ...ves 113,117
DI2T67 conaaveiws: 161 035439 ... 15 thru 168 041981 ........ 43,45 047605 ...... 113,117
012871 .....v..... 89 035440 .,.... 105,131 042122 . .vevrnnn.. 75 047673 .......... 138
012992 ... 45 thru 168 035541 cvvamees o 17 042124 .iviss wen o 75 047678 waovurimsis 138
013044 .......... 146 038712 wn s D 042128 ;v wowvis 12 047762 . vvvnuunnn 143
013058 ... 71 thru 160 035733 ..... T71,81,85 042129 . ..vvvenn.. 75 047852 .wuenms 22,25
013059 ..... s 159 035793 cvowwnese 95594 042130 snvwnaieen 75 048142 ...... 134,162
DI3238 svaine avees 129 035878 svewevsnves 93 0421481 ivevieaiwin 75 048145 ....... 37,136
013465 .. 105 thru 161 035892 ...... 101,119 042142 ........... 75 048163 .... .. 165
014704 ..... savein A9 035910 c.voivnne .. 86 DAR14A: onven anieaa D 048173 Luven wenin 75
023221 svaionisis 146 035979 .... 59,75,136 ° 042534 .......... 130 048193 .......... 165
021475 uememuaas: 146 036032 ... 25 thru 170 042575 .... 22,59,137 048195 .svueniines 19
DEISAT commoanp 143 036034 ... 37 thru 165 042639 ........un. 37 048603 ..... STt 59
023176 ..... Shssae BR 036039 ;uiavs i 145 042672 . vureennn. 37 048604 ...cuvuenn. 59
023618 ...... 107,117 036093 suvwve enine 146 042847 ........ 71,82 048605 .. 2ouvonas 59
023633 ... 11 thru 146 036094 .......... 146 042865 .t 146 048606 ..... e Y
023755 ...... 145,147 036095 ....uuun. . 146 042887 ...... 113,117 048607 ..... were.. 59
028109 ...iiesees 146 036245 ..... syewies FOI 042888 ...... 113,117 048608 ...... N
028113 ....cen-ws 145 036268 ..cvienaes 165 042930 ...... sy 97 048658 .......... L11
028114 .......... 145 036707 .... 6 thru 141 042963 ........... 27 048661 ........ 59,61
028115 .......... 145 030888 icuwease 25527 Q42990 iisuwaviiss 39 048665 ...... 111,115
028117 svvsanss 146 036997 civowewsvus T 042994 _asisavvaa 75 048666 ... 111,115
029466 ..vuvuunn. 131 037195 ....v0v.... B85 043006 Sorsninioess: TG 048693 ........... B2
029752, simisviieie 8D 037332 Juveeieeiies B9 043021 ........ 39,40 048694 ...... v o B2
QA0L0T Lo iiisiieis 71 037480 :ocianaeene 21 043026 ....... 25,162 048922 ©vrnnnnnn 135
030123 .iwevwss we T 038009 ...vvuvunn 128 (1Y = 1T 1o ———— 32 049109 ........ 98, 99
030547 wpvenessi 91 038234 ... 91 thru 157 043397 .oovaanies 171 049110 ..... 82, 98,99
030795 v.vvevnnnns 73 038454 ........... 89 043460 .. .....u... 49 049111 ........ 98,99
DA0BOL: viwwsameness 73 038561 ...vuvav.. 145 043491 ....97,111,115 049627 ...... 136,137
030805 ,uusiwwsasy. 13 040160 ........ 43,45 043646 ... 22 thru 133 049693 ....... 31,137
030809 ....,...... 127 040162 ..... deaans 49 043713 .. ..vuunn. 139 049694 ...... . 37
031806 viwisssnen 139 040163 ..... ceeees 49 43716 cwivinies 139 049782 wuessanas 109
DATAIT coannewea 59 040181 .....u0.s.. 89 043717 soanceyie 49 049799 ...ivnunnn 111
031854 ..... e 93 040220 ...0e0veeass 73 043769 .......... 165 04ABLT woswmwanaen: 7
031990 c.swesinves 33 040221 cvmsauwwoess T3 043811 iianieies 43 049818 ..vevsuwesss 95
032793 wuiwivnens 135 040272 v.vnaviav 166 043852 ey B 049820 ...... wee.. 94
032834 .......... 156 040284 .......... 166 043853 ......0.... 51 049822 wwvvaiviavwes 98
033027 cuonmaaine .. 139 Q40286 «vniswinae 165 043856 in swasiaiias B 049825 suvmuieam s 97
033060 .......... 156 040302 ...vveeea.. 49 043860 ;i canmaes 51 049826 .....0uvu.. 97
033074 ...... 101,168 040327 v.vevensan. 28 043952 ........ .. 137 049829 ...... AT - 1
033098 .......... 168 040330 vowisewiess 28 043997 ciuieiases 51 049832 cvvnsiaines 98
033138 ivuivawssvis b6 040378 ..veuwanan. 40 044044 ...... 139, 140 049834 ........... 97
033146 ...... 145,147 040382 ......... 6,47 044091 ........... 31 DADERE e srmiia 98
033213 cowwiavsae 181 040391 .iviawenin 39 044249 ........ 47,49 049836 ..... 82,98,99
033229 ceaveiiaen 151 040398 ......... sl 044255 ....000v... 51 049840 .......... 109
033288 .. 111 thru 154 040400 vovivuusnaa. 9 DA4Z586 .o wrensimnsess DI 049849 .......... 109
033292 ..... sisiias 191 040403 ..... 39,40,56 044753 osvasuasss 75 049851 ..vewewvn.. 97
034014 .......... 139 040427 vvvrevnnneae T 044811 ......... . 166 049853 . v swieinsss 97
034042 .. 111 thru 117 040740 ....... 59,136 044812 .......... 166 049855 namaiaess LEL
034043 ., 111 thru 117 040742 ...ieveuenss 22 044814 .......... 165 049856 .......... 111
034076 .......... 102 040744 .., 22 thru 137 044818 .......... 165 049858 vvw s BT

175



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page
049859 o iaisanini 111 050248 ....c000... 93 050476 .. ....... 123 050747 ...... 134,140
049861 ......... « 111 050249 ........... 91 050488 ......... 127 050748 ........... 71
049863 ...... saa i 109 050251 icveawsianas 111 050493 .......... 123 OB0TSY: s wan 136
049864 ..v..0vess 109 050252 Joaawissnes 88 050501 . .iicednass 108 A50TEY. cumcagionas 102
049877 .. 111,113,117 050253 ...c0n.e... 86 050510 .....cuuu 125 050764 ....... . 48
049881 .....vvuunn 95 050254 ..... veainie o S0 Q50525 uaviniiesrasie ST QBOTAT cvvis win i 59
049884 .......... 119 050255 vasersaasa §6 0850539 <ivwen PR ) 050772 .omeiaiisi 132
049885 .......... 113 050262 ..ulveues.. 98 050540 ......000n. 71 050776 ....... wos LBI
049886 ........... 95 050264 ....vuvee.. 94 050542 5 wawawawes 123 OBOTTT scmawmwiain 161
049896 ..vvvennnn 111 050265 ..c.vuaee.. 86 050843, iinaiiiin 108 050785 ..... e 89
049897 .. cveannnns 98 O80260 vavssnsmgnn B 050546 ........ 78,83 050786 v aanin s oo 89
049899 .......0... 94 050287 cnewssaavia 85 050547 ........ 78,83 050787 i voessivea 37
049903 ..o vwnnnen 95 050268 .......... 102 050548 ......... 78, 82 050838 ......0... 103
049904 ........ 98,99 OB0ATD v eaarwnenie SO B50551 «vcnmi s 125 050842 .......... 103
049910 ...vveuse.. 89 08027 nuswvevuvey B2 880552 , ..., aizeses 1o DBOBAIL i s avws 108
049914 ....... N & Iy ! 050272 ....ve0uva.. 82 050561 . ...sevvian. 37 051195 .......... 135
049915 ....c00nu .. 81 OB02T3 o wwimaawin 93 0505686 .\ svww vivmnis 86 + DBI238 i i 97
049916 ...... awaee 8Bl 080274 Lo idaaaiias +» 94 050569 iuwsas s 78,79 051240 ...... P I |
DEFTLR o min 85 050275 .. ievinnnns 95 050571 ....... v... b6 051241 ..... eveevas 97
0499190454 v 82 050276 +vvuvuennn . 97 050573 cusi swwma 166 051282 nmarsivaine 97
049920 ...vvunnnnn 82 050278 covauvennne 97 DB05T5: ivawei svinse €3 051243 (.ivaivaiine 95
049921 ..... s v wie BB OB0280 o.vpinv-s-smwns B 050578 ..vvvivunnn 75 051244 ....vcuun.n 97
049922 ..... Wi Ba 050282 vsswarvinn B9 050879 iu s 71 051245 g wiiiiavi 94
049924 ........... 81 050287 v.vevnncaas 93 050584 v 78 OSTI248 viataisw daivies 95
049935 i weaer e 82 (e1-10 P47 E: S - 162 055594 ........... 37 OBL28B . .smainisians LD
049934 ........... 81 050289 ......000.- 93 050898 op v 37 051291 cuqusamieiya 91
049936 ...... eees. 95 Q50291 ;oviiiveseas BY 050598 ...i0vvnnn 134 051292 i cveuwnans +/91
049937 iivivaanees .94 QB0292 o sneaimwsens 82 050607 .....ucu.n 165 051297 o wszenae T
049938 ......000v. 81 050293 ..... iavased B 050608 ....vcu:4n 165 051298 ooviisveaiss 93
049943 ........... 82 050294 ...... veaas B 050609 .. .veevias 165 051300 ........u.. 82
049944 ....... ewn B 050295 cuwesmwsnes Bl (012 7: % 4o [ —— 165 BSYA0L. o avammsniewmrs 82
049945 .......00... 94 DB0296: e wwviv s 81 05061 Y copeeemeE 165 051308 cunanasveins 89
049945 ........... 94 050297 ..ccnsesssas Bl 050612 R S 165 051311 .......... 131
049961 ........... 85 050298 .. .seweeess 81 0580615 ...vomecenies 128 O513Y4 oaanosn 140
049962 ....oneeenn 85 050304 ........... 81 050618 ........... B9 051315 ......:139,140
049963 ......0.... 85 050308 ......0000. 93 050626 ...vuvuun.. 17 051319 wmnins T L
049964 ......00... B5 050309 civeewnnaes 93 080629 o siwswmiaas 71 051326 wiwawainses 128
049966 ......-.. ... 86 080310 svassinasas 93 050632 ........ w39 051328 5 svasiasaii 128
049977 .. .... R . 050311 ,...00000.. 93 050633 . .....c.... 66 051329 rmmmmis 128
0499 78: s P | Q50312 sveerewrieas 839 050634 . cnvwvewan 132 051340 ...0veveus 127
049986 ........... 85 050313 Jinwisnees 101 050635 ...vies e ) 051344 ........... 81
049988 ... 77 thru 102 050315 .owmn s 101 050647 ........... 711 051345 . cuzi s R - |
049989 .......... 129 050316 iswssess 101 050656 ........... 43 051346 wuua s i s 81
049991 .... 77,93,102 050323 .. ool 101 050662 .......... 131 051347 .......... . 95
049993 .... 77,93,102 050325 cuwnaemes LOF [ 1-721:] 7L R 11 051359 s sz s 121
049994 ........... 93 050326 sesiwwasse 101 050666 .......... 132 051391 i demaiei « D9
049999 ... vv0e... 121 050327 ...... eees 162 050668 .......... 125 DS 1395 e ninis smimess .. 97
050205 .iuoyawian o 85 050328 ..ceinawewse 101 050669 .......... 125 051396 i e 97
050206 ...... i ae B5 050341 .....000.. 129 050672 +vviwieu 125 OS139 Y5 s imives 28
050207 .cu.vssasas 85 050342 ..... vea.. 129 050674 ...... snn e 125 051400 ...... . . 97
050209 ...... v 18D 050348 owawn 105,106 J506 70 < osaizesaie 69 081403 anyripviitomsss 89
050211 ........... 85 050357 cudciinazes B9 080677 wuvsvniiiis 69 051408 ........... 89
050214 ...... bee.. 91 050368 ......0.... 89 050678 ......un.. 130 OBIA2T vvsniwaars 113
050215 v ooimvess 91 050369 s uvvawaaia (89 050679 uiieviaess 130 051429 ...... TE3 1L
050216 .. vevuuannn 94 050370 iwivceiiniia 89 050680 .......... 130 051430 ...... eee. 113
050218 ioiawcesias wieta 91 050390 ...e0veees 129 050683 ...... S 1 1 02143] i 113
Q50220 o e nae 93 P5039Y e aaaai 129 080685 .uvavvaus 128 OE1432 i soavidi e I3
050221 .«.ionvaeans @3 050421 ...... 105,107 050686 .......... 131 051433 ......... . 113
050222 w aws swenes 93 BSO042E . oniiinins — DB00DL vuiie s iwaie 131 (115 17 5 7. R —— 113
050223 o s ven 91 050833 e 2 050692 sisvaavivivis 131 OBYE3E S nainmavs 117
050225 .o swumns Tl Tk 050434 .......... 102 050698 ........... 43 051438 .....c000un 95
050226 ........ 91,94 050437 ..seswnons 127 Q50703 ouvvariiwas . 43 051447 .... 86,89,145
050227 viciniaaines 91 050440 ........... 91 OB0T0E onavivaay 49 051448 .......... . 95
050228 .o wvwmmanss Il 050442 ........ 77,93 050717 ..... weewas 30 051449 ........... 95
050229 < iumewvars 91 050443 .. 3l 050720 .covvevnnnss 49 051450 cwnwaindaai 95
050230 ....c0.2...91 050444 ........ P 1 | 0B0T2L iuvais 139,140 D1 i o+ S N
050231 .. sonmnaees 31 050445 .....0c0uu. . 91 050722 ... uunn 139 81478 i svnnswws LET
050233 .. ..vvee-..91 050446 .......... 129 050723 . aavensaas 37 051481 ...... e BET
050234 ........... 91 050447 ...vo0we.. 129 OB0Y2E 5 junans Sins 37 051482 .......... 117
050236 vvvevnnnnss 91 050450 .vv.uuun.- 127 O50T20 v mswmerwsne Vo 051483 . ..oupapwans 117
050244 ....0v20e00 91 050452 ...... 105,107 050734 ........ .e. 49 051484 .......... 117
050245 .....cv0... 111 050453 ...... 105,107 080735 . sz ... 49 051496 ....... . 82,89
050248 iwvoveens 111 050465 ...... 105,107 4 178 fr - Joc R ve.. 48 051813 onia N 77,93
050247 ..0vuvuaa. 111 050466 ........ .. 125 050744 ........ ... 48 081589 wmwiisis vawes 71

176



Part No Page
051597 ... ...... il
051598 ..... T
051843 . ........ 121
051857 ........... 25
OD1IB58 . vosi e v 89
052148 ... . 5
DB2IG2 oy e ynw i 49
052193 v o o wica 49
052194 ...... . . 49
082215 .. +ocvimimwimew 6
052231 o vas van s 81
052239 ..vvicaivns . 6
0522487 o vovniocnn wivce 82
052269 .. cun v ain -5
D52272 -5 viii wies e 81
052273 .. inis von ... 81
082274 vnavasas s 81
052281 ..... ..... 82 |
Q52352 i wun semuovi s 7
052354 i v s v 75
052360 . ......... 37
052369 .......... 166
082371 soway vaans 165
052376 ........... 71
052409 .. 102
052410 ...... ! 102
052414 ..... . . 78
052415 on s v I8
052416 .. . 78,79
OE2ETT omi v wosiormins 78
052418 i vus e 78
052425 i isvani 78,79
052425 .o oo sosmsini 78
052676 <« ivvaavis 171
0526TT .awceves . 171
052678 i wes srieone 171
052679 wuiminnnes 171
052917 ... 27 thru 134
052918 oo wis vnwsie 8D
053206 ....... . 82
053209 ....cvvvnn. 82
083237 wawnivns . 81
053283 ...... 119
053284 ..wvwn . 119
053299 e e 119
053300 s i 119
053304 ..evvmueins 117
053305 .. 113 thru 167
053306 ........ 98,99
053315 .uwsmineme 119
083317 Giewevivaes 109
053321 .......... 119
053322 e 119
53326 aiiseaiaa 119
I T 5 R —— 109
053332 ..ivan 105,107
083334 .oceiiai 161
053337 . viemmmmins 122
053338 e P
053346 ...... 113,115
053406 ...... 105,106
053407 ...... 105,106
053408 ...... 105,106
053409 ..voneenin 105
053410 cesvesmans 105
053411 (..ic.es .. 105
053412 .uiiwaneie 105
053413 L i.ivaeess 105
053414 .......... 105
0534LE .ueaniners 105
053425 suaiwisveas Bl
053437 ceovnonses 106
053438 wsiewweins 106
053439 suaiawivei 106

Part No. Page |
053440 ..... . . 106
053441 .......... 106
053442 . ........ 106
053443 .voviemimmnns: 10H
053484 ....... 107
053491 ...... s 106
QEAB4BI ., vovssmmm s 122
083576 v e I
053594 ..oivisvvss 97
053624 .... «v 103
053667 ..evuus . 49
053668 ........... 49
053669 wvemaiescein 11
053670 ..... A 9k
053688 .....000uus 88
083690 ..veivaaese B8
053746 ;i sae 129
083787 sucomwsvnee 129
653899 Jiusieienia 71
053925 ... iceie TR
053926 .iuwownse 11593
053927 cvawwe e 77,93
053929 ..vveans PO f |
053930 . vuwmmmen 77
0B393: cpmrameieas 77
053949 .......... 127
(¢ B o o | 127
PE403S vammuipes 169
054058 ..vvuvannens 5
054097 ..... e
054099 ........ 43,45
054100 ...... 43,45
GRALNZ sowanwea 43,45
054103 ..... . 43,45
054104 ........... 22
054107 ........ 43,45
054130 ..... 16, 21,69
054158 ..couvnsw. 102
054182 ....... 102
Q54224 i iiass 78
054225 ........ 78,79
054228 ....... . 78,79
054473 ........ o 122
054474 ....... wes L1EZ
054539 ...... AP 5 B
054540 ..... . 51
05454 i e 51
054542 .......,... 51
054824 .,..004.4. 119
054890 .. 111 thru 154
Q54901 i vivas e 19
054952 .cunis siwwins 109
054962 vy AOT
054964 ..... YR 121
054968 ...... 105,107
054971 .....c0... 119
054972 ..iwseasas 119
054973 ..cvaveess 121
055012 ...... s el
055019 ....... 121
055028 «wwuwemwens 121
G55037 viveuseens 121
055049 .......... 119
055050 ..... wowiiavn Ak
065063 awsassiins 12l
055073 ....... ves 121
055089 ....... . ) |
055096 .......... 121
055113 \eweaninnne 1oL
Q55115 ciswein 121
055125 o AR 121
055144 .......... 121
055189 ciidsvivie 121
055223 . cvavieisms 122

NUMERICAL

177

INDEX
Part No. Page
055245 ... 00 25,27
055247 ........0. « B
055270 wiwavivva « 171
055271 ....c00000 171
055272 .. cowemens 171
055273 wwsawewivs 171
055376 ........ .. 143
055377 susowwswos LE3
055378 i 8 143
055379 ....... 143
055380 ...ivewree 143
055381 ....u..s.. 143
055382 ...... e... 143
055383 s eeve 143
055384 .......... 143
055385 .viewowims 343
055388 onazanasas 143
055387 ...44. svss 141
055389 ...... soue 143
088390 wneeiidva ‘143
055391 (.ecuus eeo. 143
O8539L2 wieiwamesans 143
055393 L., swisae 143
055394 .vconen ... 143
055395 vuwiinaains 143
055396 ...... vees 143
055397 «vruvamense 143
D85398 ssureiwaes . 143
055399 seviveee.s 141
055421 .+ vcnsnens 145
0565422 ocvniains 145
055423 ....... er. 141
055426 .......... 141
055429 ..iiecees 141
055432 ....i000.. 141
055435 (ivnne S
055437 . iiisieaia 141
055440 .......... 141
055441 ....cceva 146
055442 .. ..00vian 146
055443 .......... 146
055444 .......... 146
055445 . ......... 146
055446 ..... e 18D
055447 .......... 146
055448 .......... 145
055457 s un ce.. 146
055458 ...... ve.. 146
OBH459 o5 snaine 146
055460 .......... 146
058402 vrvaiasin . 135
055466 .......... 145
055467 ... covvve. 145
055508 L uiviavaes 169
085529 v sewmea vy 1AT
955830 s oo 147
0585537 i sates b BT
058558 .0 veau 145,147
055559 ...... 145,147
055560 .......... 145
058561 ,vovweinm 145,147
055562 o unwnuiina 145
055563 .. 143,145,147
055564 .......... 145
055565 . Wi 145
055566 .......... 145
055567 ...... 145,147
055568 ...... 145,147
055572 .......... 146
085573 . wvawiawin. 146
055576 w:ivavewvas 143
055588 4 vevrrvone 135
Q5558% oy 135
055599 . iiiias ... 163

Part No. Page
055604 ....... 163
055669 ..... eo... 146
055670 ....euu... 146
05567 e 146
D556T2 «wwenwnrenis 146
055741 .vvveuens 156
D55T42 =i anisii 156
055744 . wivavinne 140
G55753 cinieivanns 75
055754 ...... P (L)
055755 ..icnsaaans 75
055756 +.eu0 e e 1D
055757 ..vvuvwewe. 15
055758 . ........ wew 1D
085759 sranewsaivane 19
055760 -0ivvw voiwisines T2
055761 .... T
055791 s usias .. 160
05577 e ownws .. 163
055814 ...... sagie LB3
0565825 ..i.0nas ... 163
055830 v vasivie cee. 163
055835 ........ .. 160
055836 ..... vese. 160
055928 nswiweine 163
055999 ..... soiale: Ldid
056004 ..... cee.. 122
056005 .veuvenese 122
056054 ....... 122
056055 ...00eeass 122
056087 o waews 101
056091 ..evivnense 49
056092 +vvuwssms v 48
056093 .. ccovenes- 48
056094 i dvsi 49
O5B1E8 swntiv snwnns 0
056207 v . 169
056214 ......0... 170
056220 csivan siviue 169
056221 . e s 169
056223 cavss eeee. 169
056297 ceivivnns -
056310 .......... 168
056362 .vvraemeree 82
056452 .......... 169
056458 .......... 168
056588 .....c0v... 82

086589 uiwvavuines OB
056594 ......uue.s 28
OBBIRL swowneismn . 6
056860 ...... wagieis B0
056861 ........ ee. 50
086862 wovwviuies viaa B0
056863 ...... siEgiEaa0
056864 ........ 73,75
057095 +..ecvvu... 154
0ST097 woiniaves o 154
057101 .vuuuun. .. 154
GSVLSR wecman voes 153
057144 ..... Fiwss 353
Ll - 153
057146 ..0ueevuv.. 153
057148 Cocassionss 153
OBTLEG oie.cn e woes 153
OBTIE0 wisaauness 153
057237 «...vvu... 138
OBI2I8 ussmvnvns 138
057240 . ...... .. 138
057241 .......... 138
OST242 wonwsmianss 138
057243 +euuvaes .. 138
057244 .......... 138
057245 ...cuvu.e. 138
087245 =54 pewwie 198



Part No. Page
057247 oo cvvnunn . 138
057248 ....... 138
DETZAY i s agews 138
057414 ....... . 91
057415 .o e wawae Bl
057488 ...c.vunnn 119
057540 .......... 145
057784 ......... . 138
057793 .... 160
057794 . ........ 160
057799 ..cevvaunns 160
057921 ...c weuen 66
057926 ...vvuu.... BB
057927 ..... 66, 71,75
057933 sanaiv 108
057947 .......... 125
057948 .......... 125
0587983 oavssaas 149
058168 ......... . 154
058175 ....... 153
058182 ....ovvvnn 153
058183 ...... 151,153
D58185 wisieveva 149
058186 ....... 149
058189 ....... 154
DBBYI9L sy vas 154
058192 ..vuvvuun.. 154
058193 siweswnsan 154
058195 ..... ; . 154
058196 ...... e... 154
058199 .......153,154
058202 ...... 153, 154
058205 .......... 153
058206 & ia: iawiian 153
058213 ...vvvvnnn 153
058214 .......... 153
O5B217 wwne e 154
058218 ......uvnn 154
058219 i wewiems . 154
058221 .iwisisnees 154
058229 ...vveuenn 149
58230 < mmei 149
DE8234 e 153
058237 .. vuvvnunn 153
058238 ussvmmvas 153
058239 w.asswwess 153
058242 ...... v... 154
058262 ...... 153,154
088263 .. ciis i 153
058264 ...euuunnn 154
058279 s vavens 154
058280 .. uvvvunnn 154
05836 wrivarwrers s 153
058614 .o vwa wie 101
058927 .vveuvunn. 168
058937 v.uovuvunnn 166
058949 ...... 154
058970 ..... .. 168
058992 .... 168
059039 .....ccenen 160
059040 ...vevunnn 160
059260 ;iwsvesvain 91
059262 ..vvurennns 37
059552 .siwwiewis . 107
059635 ..... veeen. 59
059850 ..... ... 69
059997 .vovvrvnnnn 85
060550 sviiviswass 123
060593 ..... R & |
OB06LE . wwiviomwmsinns 5
DE0619 b ovswaivaeis 5 -
060638 .......... 130
060649 ..ossmvms v 91
060660 ........... 59

NUMERICAL INDEX

Part No. Page
060709 .......... 151
060710 ...... wawe 151
060713 .......... 151
060714 .......... 151
BBDTLT weaan mamn 151
DO0TL8: vvwans e 151
060720 ...ouvuun- 151
060729 ..i.vvnn . 151
DBOTI0; vapsnm oy 151
060733 Chea e 151
060734 .......... 151
060800 ....ouvvnn. 66
060816 ........ e BT
060910 s LT,
060955 ...... . 153
060956 ...... . 153
060957 . .. 151,153
060999 ...... : 157
0B6100L. yveawinnnas 157
061003 ivswin i 157
061005 ......0.c.. 157
061045 ....... . 157
061486 .......... 171
061812 ...... veess 27
061814 ......c.00n. 27
061817 sisevinanni 25
061962 ...... vnann &5
061963 v vavawnins « 25
061964 ......... v 27
061966 ..... . 27
DBI968: vy 25
061975 i einaiss 25,27
061978, ..y iwnemies 25,27
061978 caucvawesi 25
061979 .icsiviencain 25
061983 ...... 160
061984 .......... 160
062072 .....0vunn 27

062150 o svaiesis 149
062151 .....c.... 149
062152 .. cusawwin 149
062153 i sasvanss 149
062154 .......... 149
062155 . viw siasiaie 149
062156 ... q.: eo.. 149
062157 .. .uvvunn. 149
062158 ........ 149
Q62165 i svnsis i 28
062166 ...covuunn. 28
0621067 e pmaii 138
062168 .......... W i |
063888 ....... s
063889 weea.. 29A
063890 .......29,29A
063891 ....... 29, 29A
O0B389Z :unvianinanals 29
063893 ........... 29
063896 . s 29
063897 weiasvsisia 29
063899 ........... 29
D639T2 ooy 94
064026 .......... 166
DBA02T wowwwswnis 166
064028 .......... 166
064032 .......... 161
064128 ........ 22,30
064200 ivieieusie 95
064241 ieeaaa 122
064242 R RPN .y
064243 s 122
064244 .......... 122
064272 .. ..ccvunnn 161

Part No. Page
064282 ...... G L2
064290 ....viunn 122
064322 ......ciun 27
064349 ....... SR B ) |
064365 . ..vueeunn 156
064366 ........ . 1.
064372 svvavsans 156
064465 ..... .. 47
064520 ........ 91,94
064530 ........ P X §
064531 .... 5 thrul67
64834 .. cvviainan 27
064598 .....00... 149
064599 ,.vecenssse 149
064818 ...... s BT
064831 ......... PR AT
064942 ...... A -
065410 ....... 51,154
065478 ......0vu.n 79
065479 ....covuuns 79
065481 ..... S 1
065573 .. ..veunens 86
065577 wwsnwassewa I8
Q68878 iiuwias e
065579 .. ivinnnnnn 32
065580 =uveweawmae 38
065582 ;.viaiieies 32
065583 ....... .
065584 . ..iviveans R
065585 ....... .
065587 v .cavane PR 3 |
068612 i s airaman 37
065613 ...vuveunnn 37

065658 .......... 136
065659 ....u0.-.. 136

065677 v.vvwennnn 136
06572 wni wwziviezains 108
065868 ........... 61

065939 ...........
065946 ........... 61

065968 ........... 49
066063 ...... wree ¥09
DBELYS o wvwwsmvawi 98
066122 iucuunnan 172
. 066242 ....... PR -
066248 ........... 63
066249 ....... voan, 03
066251 ........... 63
066252 varyaidaies 63
066253 ......nuun 61
066254 o cwveriiewine 63
066258 jaimavaassi 63
066256 ........... 63
066258 .......... 172
066260 ........ irere 101
066261 ....... owimin B
BO6360: ;i vewemsies 91
066467 .......... 162
066474 .......... 162

178

066516 . owwvaaainBl
066517 ........... 61

066566 ........... 89
086581 o sunsnues 59
066582 +vvurvnnnn. 59
OE65Dd i s 89
066702 ...... .... 158
066708 .......... 158
066782 oo vivvine 59, 61
06683 v vonsis i 59
066872 v oovunrnnn. 65
G66BT3 i suvnvnass , 65
066874 . .vvvunnn. 65
066875 ..veven.. 65
066876 . i 1

Part No.

Page
066878 .....0u.nn . 65
067219 ..vnuavnans 123
BETE2D eremnvmnumisine 123
067481 ovvawmivinian 32
067768 v sviie 82
067937 .......... 103
068267 ++vvvvnn.. 101
068361 'suuii vy 102
068381 ......... . 131
068389 ....... 77,102
068438 ..... VEEEa 48
068495 ....cvvuen . 61
068496 ........ e |
068501 .....vvnnnn 95
(11:1:1-7 G ERPRTR 77
068512 vvivewesun T
068515 ....c0unvnun 31
068516 .cvvuevanas 31
D6BE1E v vewiinis 31
068611 ........ 43,45
068612 ...... veses 49
068613 s vvwwiaes o 49
068614 ...... ceea. 49
068617 ........ 43,45
068618 ........ 43,45
068642 .......... 128
QBBYIT wsmnvanimanren 81
068807 ...oouvvens 82
068830 .. wwrevesy 103
068832 v o 103
068843 ........... 85
068859 ..ivvo i .. 45
068861 ...... iswa 45
068862 .....cnovvnn 45
068864 .. vmemawns 45
068865 ......... .. 45
068866 ...... ve... 45
068869 ........... 45
068BTL « <unmaieaei 45
D68BT5 veivimmmwiss . 63
068BTH . vivevn i O
068878 ...... deErhS
068879 cvveeronrne 63
068881 ........... 63
068911 .viiweaviias 45
06898 civmmaresive 57
069012 ...... 132,133
069013 ...... 132,133
069015 i o i BB
069145 ........ s 105
069146 ....... ... 105
0B0F14T snsisimns 105
069148 ... . ..... 105
069149 . covcomimimivinin 105
DBILE] « i amseera 105
BBILER . .1 &miioiss 105
OBFLE T s e 105,106
069164 ........... 63
069171 ........... 15
OB933Y ca-vam wmu wen 103
0693365 s van ws 103
069349 ....c.nnvse 45
069407« sanirn wvasi 102
089625 . .4 i 172
009628, . .cciomawissns 172
069673 93
069684 ........... 93
BBIBL A o s wmmmays 166
069996 ......onnen 45
069998 ......¢-v.n 45
069999 so wesaen 82
Q70103 v v 158
070109 ........ 98,99
DT0L62Z iasiimes 78, 83



Part No. Page
070282 ........ 98,99
0TD2BE v 108,129
070343 vivmevenini 102
070385 ... . 43,45
070400 ...105,107,167
070467 108 thru 153
070469 ... 98 thru 163
QTAB90 v 29, 29A
OT0T2 .. Saiwwvies 108
070960 ....... 71,146
OTTL 3 e anin 106
OFIS45: v owss. [BY
1 7 Py - TR S 43
OFET99 vemranongaman 43
(¢ B 210 10 Ce e A 43,45
OTABU R ¢ ccsrammminmem o 43
OTIBI0 wovwganne o &3
072366 ...... 107,117
QT236D 5w ssemminoe 43
OT243B sy 101
073000 ......vun 82
913001 s e B2
073023 i wnn 115
073024 .......... 115
OF3025" cnvanenzivslana 115
0730260 vy 115
073029 .......... 115
OTRL68: nlusmnies 173
073625 [ saieives 73
073626 ........... 73
073631 cviiwanaaes 115
03632 .5 ik aiviis 115
[0}y ¥ b S — 115
Q73635 v sun venn 115
073646 .......... 111
OT30AT v wise sawincs 73
073735 sanwieis v 166

073739 ........... 73

QFITER: winesien v 173
DTAT6S. cuain v 173
073898 coemnie susistions T3
073906 ....u:onass 73

DR ssavian svaas T3

074263 ........ -
OFAZ64. ooviiini winnicins 11
074265 ........... 66
074266 .. ..oonun... 66
0T426T :ivwwiines 132
074293 . .vsninsss 66
074495 ........... 69
074549 cosuiavaas 165
074577 v o vvevnnn. 103
074578 .......... 103
QTASTY. «v ssiiwvals 103
074581 .......... 103
074582 . .cvvuwwss 103
074583 Juuiivavas 102
074614 ........... 75
0 Gy i L PR 103
074741 wu svvasnes 165
074751 vvvnennn.. 73
OTLTE2 i sanrancs o 73
074762 ..... : 165
074794 . ..ovvunnn 159
075594 .......... 119

DT5620 ....c0c0ns, B
DESTLT o vommsmnes 191
075745
075746 ........... 81

075769 v i vwin s 63
GTESTTR wn iam wavaias 63
075771 .. ivennn. 61
075940 .......... 105
76130 s v e 85

NUMERICAL INDEX

Part No. Page
076427 ...... . 101
076428 .......... 101
076434 ,......... 101
076435 .......... 101
OF6592 o viore siwn i 173
076668 ...... 29, 29A
076709 ........... 97
076726 ..... i 89
OTOTAS oo vaibvavy 153
076734 .. con s 151
076846 SeaTa 85
0T684T wn wwinivsinan 86
076848 ........ ... 86
076850 ........ win e 85
OTTLA4AL oo veaiaenis 183
470 G - S 153
GETILOD vvwniven 146
077246 ...vvunnnn 103
077247 ....... 57,127
077250 ..ivovevnns 57
OTT298 . oivveveia 125
BTTIBE swwvmmpes . 125
077418 ......0.n. 109
077545 ..... vo... 146
BEOIT wesineszmms 73
077934 ..oiwawaas 134
GTT98D .ieaas ... 134
077936 ..... e i <
078040 ..,ieseeen 131
078052 ........... 73
OTBILE oo wvnmnse 75
0T8134 v 75
DL TE v v ermimonre v 119
OTBLT8 wivvwaws sian EL9
0TB230 ..vvveanias 28
0T8231 wowven 1 -
078241 ....... . 32
078242 ......... 32

078278 oonveuvnnn. 75

QT84T i iy waiana 147
078476 .......... 141
078620 ........ 77593
OFBOE T s vt s 73

078668 ........... 73
018669 wuviveiiawsn 13

078670 iuivaievias 73
078708 .......... 103
078709 ..... o 103
078717 ..... : 127
078723 +.ovennnn. 128
078724 sos eowewvs 128
OTRTET cowvinvaa 127
078728 ..vvvunnn. 127
076780 .:ivsswis 117
078750 v vunviuvas 117
078759 ...... ee.. 117
678760 cussuns s 137
078766 ........ v Y17
078835 ..... . 121
078836 .veuvesns 121
078908 .......... 102
078926 ....ov.en.. 173
078941 o sscsiean 173
079010 ........ 98,99
079013« cavwivvie 101
079014 o svevavon 98
079203 .. ...vunn. 101
079229 ...... ve.. 101
029230 5.assstiesi 101
079348 .... ... 30
079488 ...... cuwe 327
079550 .......... 128
07957L wocwnmness 134
079592 wzioveveann 133

179

Part No.

OTI5T3 vinuun sawen L3S
QCRIBTd s e 133
079575 ...... ve.. 133
OT957H ivanas S = .
OTOBE Y asauims dre B33
079616 .......... 121

079617 ..... 121
D961 B am s 121
079667 ...o... ve.. 11
BTITAR e s LR
07T v it s 25,27
079806 ..vuvuenn 132
NFIBRT wapaant .. 137
080101 ........... 99
080166 ....... . 86
080191 sonyravanis 103
080197 «.cvurenrn. 45
080210 ....... 130
080470 +vvvuvae.. 173
080758 ...... 29,29A
080773 vvvvnunnn 122
080808 ...... \ 81
080954 ....00uvvun. 97
081194 . sacaaaae 99
081239 s svivines 99
081240 ........ 98,99
OBI 241 s esneainears 99
081242 ......... .. 99
081247 ...... vee. 111
081248 ..... S 5 |
DBLZB0: 5z e ... 99
081335 ..... vee... 89
OB133E emaransms 89
081369 ....... . 99
081370 . .ovurnnn. 99
08LA0L: wasvmaas 111
081403 ........ .. 130
0BIABD. ociiiecariivra 173
081589 vuwaavdn .. 37
081670 ..... ... 81
081756 .vvvvnnn. .. 75
0817TH i:ivase ivh 4 103
081777 «vvvenn.. 103
DATB9E: ey dwica 121
081966 .......... 122
082189 ;unwis s v.. 27
082273 ..... 5 107
082274 ...... . 107
082441 ..ovunnnn.. 27
082442 ....... . 25
082444 ..... .. .29
082443 .ouiwmais 29A
082Z4dd .. i ves 29A
082449 .......... 29A
082451 ....... -
082452 vsnisaivion s 6
082453 . .....c0vv... b
082486 ....... 29A
082487 ..... .. 29A
082488 ..........29A
082489 ..........29A
082490 ..........29A
082491 ..... .. 29A
082492 sireswaninlu 29A
082493 ..........29A
082505 ....... ... 29A
082508 ...... . 29,294
082677 vovrnnnnnn 131
082795 ..uwssvians 82
082859 ........... 97
082876 ......ov..W 173
082877 vvvvvunen. 173
082878 .......... 173
082883

coevensiene 9T

Part No. Page
082908 ...vcees 73
082909 ...svesvnsns 75
082942 ...vvenians 57
082967 vvnenennns 29A
083043 .......... 167
083049 B 1]
083051 R 167
083052 ..... 7 167
083055 ..\ eneawws 167
083056 ...... . 167
083059 ..c.ceqnsns 167
OB3091 ..wwwmsmmwes 11
083213 evvvieina 173
083404 ........ R
083412 ... e0000. 107
083536 .nuvvcintn 173
083879 .......... 107
083911 wivwswwwmes LT3
084897 ...... . 29A
084899 .......... 29A
084971 .......... 121
085090 ...saiusans 121
085142 ....... . 122
085144 .......... 121
085146 .......... 121
085148 .ovuvanoes 121
085150 waoawwswss Ll
085182 L ii.viaias 121
085154 ,....00400 121
085156 « sxwniiene 121
085160 ...vv0veas 121
0851H2 i wow wwuns 121
085164 ...... wraar 12l
085166 +ovonsens . 122
085168 i wews 122
085170 v.cvveeses 122
Q85172 vviwmmmmms. 122
085174 ....... 122
088106 5 s, 122
085178 ...vevaee. 122
085180 iy v a 121
085182 ..... eess. 121
085184 .......... 122
086509 ..... ewaaw 21
086532 ... soeae s 121
087180 . vsweanes 121
CBBOLT vy sinws TAL
088035 ' vans weme 121
088050 senimanamn 121
088052 i.esunen.s 121
088124 ...0u0eass 121
088538 .uwewawaws TEHL
089036 v vivea 111
089048 . conunos 121
089049 ....v.u. . 122
089050 ..covuvmcs 122
089051 ..vevwwves 122
089052 . sinusies 122
089053 .......... 122
089054 ..cveeweas 121
089056 -.....0.0.. 121
089055 ,...c0pewx 121
QB90ST wiwwwewnes 121
089058 iiwvdviiinn 122
089060 ,....4 « 122
089061 :uuvawatan 121
089062 .......... 121
089063 .uviwwwins 122
089064 .......... 122
089155 , . vuues 111
089731 ..i.ivevvann 162
206456 ........ 43,45
206494 ....v0ineen 47
207091 ...i4sn 27,136



NUMERICAL INDEX

Part No. Page Part No. Page Part No. Page Part No. Page
207781 ....000z0.. 95 Q01723 it chais 169 910851 .. ....... 146 914692 .. .. ..... 50
208135 ...... ee.. 169 901751 ........ o5 131 910863 .. ... wen.. 153 914709 ...... s i 165
208136 ..... ceea. 169 JOLTEG < riwrwmramren LT0 910867 .......... 128 914710 A, 165
208137 ciwvvivaws 169 901781 ...evieveass 63 910902 .. 143,145,147 QIATEY: o0 oon cwae 165
208325 .......... 169 901825 .......0.. 162 910916 ....cun... 158 QUATIZ vusiien was 165
208960 .. 134,139,140 903636 .....0.. .. 133 910967 ... 86 thru 168 914713 .. ..uun... 165
209359 .... 37,69,169 903752 .......... 162 910978 .......... 170 B o 7 . 165
209832 .......... 135 903771 vuuuun. 29,132 910980 . ....... .. 39 914715 ....vun... 165
209834 .., vev 135 903772 .....00... 133 911005 ....vevvn.. T3 914716 vvrunnn.. 165
210116 oy vwewnais 143 903774 ........ 7,101 911024 .. 29A thru 154 QVATUT v comgni 165
210117 .......... 143 904001 ... 43 thru 131 911025 ...0uvun.. 151 914718 . vnnnnn. 165
210740 ... 97,111,115 904020 ....cuu.u.. 45 911026 ...vvuunn. 127 914719 .. ovuun... 165
211013 iqievoaves T 904203 ... 39 thru 170 911028 .. 102,125, 140 GUET32 o oarmros i 165
211068 .......... 146 904204 ... 34 thru 168 911034 ..ooovnn. .. 49 914767 +.vnnun... 166
211094 . oieiaes 143 904205 .... 7 thru 151 911040 ... 45 thru 168 914826 ...... e A8
211567 iveivnivia. 145 904206 .... 6 thru 170 911041 .... 7 thru 170 GYEBIT st s 45
211593 cvvevns .. 143 904207 .... 6 thru 69 911042 ...... 105,106 914932 . .... cee.. 102
211594 .......... 143 904208 .... 5thru 167 911043 .... 5thru 167 914933 ,iavieves 102
212758 .......... 139 904209 .... 5thru 161 911044 .... 5 thru 161 914966 ....u..... 102
213102 .. . s swesan: L35 904223 v 88 911045 .- .... 108,159 914967 v vvuunnn. 102
223248 e 169 904260 uswsiies 9517 911047 ........ .. 129 915015 ........... 50
223249 .......... 169 904271 .... 25,27,170 911049 ...uunn.n. 64 915273 ........71,147
223255 ..... .. 69,169 904369 .. 105 thru 159 911053 ...... 145,153 915274 v .vun. .. 67,71
223585 i il T3 905014 ........ 25,27 911081 ..... 9,40, 88 915276 canaEves 102
510309 ...... 145,147 905119 ..eun... 21,33 911097 ...... Pl ) 915278 .. .uun.. 27
602448 .. veevienna 10T 905121 ........ 43,45 911098 .......... 101 GYBZ9F cvewiimacare 25
604394 .......... 143 905122 v.vvvnnn.. BT 911100 .... . 105,106 915366 ......vu.. 27
604439 ........ .. 147 905123 ..uuvvuun.. 16 911101 ...ovn.... 154 915367 ..oour wn... 27
604922 ..vivianas 146 905126 +..co000.. 143 911114 ... 59,153,154 GIB3BS ovvawiensm 27
604925 .......u... 17 905347 ...... 158,167 911115 ... 25 thru 169 915432 ........ 32,63
604943 .......... 165 905356 .....i0ve.. 34 91113 .uvurnnn... 75 915433 .... 9 thru 32
605200 .......... 131 905357 ....... 63,115 911159 ....... 77,102 915476 » o nnn. . 41
605603 ........... 49 905359 .....v.0n.. 82 911198 ........ .. 170 915486 .. ...u..... 61
605828 ........... 49 905360 ...cquianin 49 911201 ........ B 7 915488 ....... ... bl
612974 ..... cesss 166 905361 .......... 143 911300 ...... 169,170 915490 .. iueiiias 61
613265 .......... 166 905362 ........... 85 911325 s vosee 40 915492 .....n... .. 61
900405 ...... vee. 127 G05365 ..vuvnrnn.. 23 911611 .......... 128 915513 ...... . 98,99
900552 .......... 154 905657 v.uue... 39,40 912182 o n oo 41 915556 .. .... i 6l
900558 ...... 169,170 905662 ..uiuuuuun.. 39 GI2E9T ioninidaio. 19 915557 ...... vee.. b1
900561 ...... swwe 151 905845 ........... 11 912298 ...... e 7 915707 ...... i A5
900576 .......... 29A 906652 ....... 29,101 912324 sosevaiess 170 915739 ..... ey 98

900764 ,...... 73,156 906692 ....u..... 162 912726 ..... 6, 88,143 915872 ..... ve... 135
900801 ... 13 thru 153 Q06958 c.unviisnne 162 912729 ...... aticn LR 915884 ...... v I02
900802 ....... 43,125 906960 ........ 71,75 912739 ..... v 138 915954 .......... 166
900805 ... 43 thru 102 907059 ..iuuenn.. . 89 912764 ...... .... 168 915955 ..... ce... 166
900806 ... 18 thru 145 907070 .......... 119 912768 .. ...ov... 145 916227 ....v..... 101
900808 .......... 146 907154 .......... 160 912789 .. 153,154, 168 916781 ...... .... 128
900810 ...... 105,107 907859 ........... 69 912808 ........ 78,79 OVRBOT soveiszcwvsivimare 86
900811 ........ .. 159 907952 .......... 169 o35 1 1 SR 132 916995 ........... 85
900814 .......... 129 908295 vvvrrennn.. BT 913025 .. uvrnnnn.. 47 917645 .... 43,45,131
900816 .......... 127 . ‘910001 ....00h.... 49 913189 ........ M 917646 ... 43 thru 141
900818 ...... 140,168 910002 ........ 39,40 913238 uvnnirsaas 15 917648 . ..... 141,168
900938 .......... 141 910016 ..... ce... 109 913464 ........... 61 917664 ... 43 thru 153
900942 ... 43 thru 141 910138 .......... 169 913636 ... 22 thru 133 918210 . .... 136,137
900970 ........ 43,45 910149 ,......... 170 913676 ..uunn... . 59 1115485 ..... e, 62
901150 ............45 910160 .......... 168 913830 ...... co.. 101 1307368 .......... 67
QOLIBY e s svvaiens 28 910161 .......... 169 913876 vvvvrnnnnn. 62 1307479 ........ .. 67
Q0165 s iasssaesas T3 910167 ........ 25,27 913878 ..... 19, 23,67 1307480 .......... 67
901171 ...... vee.. 39 910173 ........ e.. 41 913884 ........... 56 1307481 ........ . 67
901173 cowwniniees 86 910200 <:ovvssiis 107 913886 ...viurnnn. 47 1543853 ......... 23
901226 vinvieiie.. 13 910219 ..... cee.. 159 913888 sivwasoan e 69 1543857 .......... 23
901228 ........ 40,47 910230 ........ 11,40 913889 ...... v... 39 2007105 ... ...... 67
901230 cwamaies 56 910235 ...... 132,133 DT NN R— 2082031 winnesi 67
901310 ........ 61,86 910243 ....... 39,154 9I3094 orsesressn 9 2082032 ...vu..... 67
901344 ..... —— 910244 ... 43 thru 168 914106 ........:. 153 2104593 .......0... 67
901503 .......... 170 910251 .. 151,169,170 914173 ...... 29A,67 2190595 ..... s 18
901651 ........... 43 910255 .... 98,99, 141 914330 .......... 153 2225347 ...v.v.... 35
901652 ... 27 thru 145 QLO2ZOT sovmuacecas 39,56 914465 ..... 73,75,78 222535 e 35
901653 ..... i 8l 910268 ........ 59,62 914499 ey 40 3335353 woon on 35
901666 ....oo000v.. 9 QLO2TL vimmmmine .. 154 914590 ........... 35 2225354 . ......... 35
901667 w.vwwiiwass 9 910274 ........... 21 914593 ........... 73 2225355 ...... Ve 35
901670 wswawsaniss 88 910302 ........... 77 914645 .. ... o 23 3121451 ....uun... 69
901678 .....0vuu.. 27 910332 ..... senans 20 914685 ........... 69 4369765 ........ i 33
IOVTRE arzssrzsrorsvsivg DY 910335 ... 22 thru 151 914686 ..... N 67 $369T66 owieaavs 2

180



Part No. Page
5076204 ..eveeen.. 62
BOTT48T savanaaves b2
5077489 .....0.... 62
5150033 ..... . 56
BYSO04T i cvevas LT
B1S0094 .. amse 13
5150095 ..uv.ueans 13
5150140 .....000.. 13
5 108 7 7 ——— -, |
B18004T sraaisiiwivie &3
5150191 ..ceeaeese BT
B150238 . «savaweae 2T
5150249 .eeeereass 52
5150250 v.euveneas. 52
5150251 .iceseeess 52
B15028% sunnsvacin 1B
5150290 ..e.veaee. 15
BESO29R -oiasemanisre: LD
BIBD292 wusnnannis 1D
5150299 ... ...... 15
8150300 s wawiesave 19
5150304 .....00... 15
51850305 erucamanmarie; 19
B150310 s waeaais 18
5150318 ....00.... 15
5150319 . icnsvssniasunms: LD
8150322 wunsanines 18
5150324 .....cc... 15
5150325 .aweneasis 19
5150333 uvesieaesn 18
5150362 ..uevea-ee 57
5150394 .......... 39
8150454 .ieaveaias 11
5150475 +veennaeenadd
BIS0B68 wiauwicawana B3
B150884: cinsussvys 39
5150889 ..evvvera. 39
8180897 scwassaios 39
5150898 ...0.00se. 39
5150900 ...veenas. 41
5150941 ....... 39,56
5150942 ....... 39,56
5150946 .......... 40
B151189 uswwsvave ol
151226 ...vvea... 67

BLB1227 wusswenvns BT
5181350 ssasamnay 13
5151519 .crenes 39,40
B151578 vessnaiveve 9
5151601 «vivaavans 15
5151907 vecvoeeess b4
5151908 ...eueu... 64
5151909 .......... 64
5I51910 . venyes 99,861
5151920 ..cviaaen. 64
5151921 Jisisuness B2
5152068 ... cee 9
8152121 cowaagiad 33
5152122 .iiiiesaeqs 33
5152138 ,cve rasaimie D
5152148 sueveveai 52
5152149 ...... .. 9,17
5152192 . .ccvnasesw 1B
5152239 .......... 41
5152288 ..iivnsavcs 9
S1BAATE. wvmwnmene B
5152374 ..iviviana 81
5152376 .isvannscs 21
B1523TT v v wuenn &1
5152380 ....e00... 21
5152381 ..ceuaa .es 21
5152382 ..vuwn vees &1
5152383 .i.eveeees 21
5152385 ,eusevenes 21

NUMERICAL INDEX

Part No. Page
5152386 ..... PR
5152387 iiaiq eees 21
5152388 .......... 21
B152405 uunsanmiiss 1
5152413 .....c0-0.n 6
5152429 .......... 16
5152437 cvivvecee 47
5152438 ....0.0. 47,59
5152440 .......... 15
5152446 .......... 18
5152460 .....00u.. 39
5152461 s ornsneves 32
5152462 .....00... 39
5152464 .......... 39
5152465 .evuvvness 39
5152525 ...vvieenn . 6
5152640 ....... . 9,47
5152674 .......... 64
5152779 s sy 62
5152932 .......... 41
5152938 ...cuvev.. 40
5152939 ...:...... 40
5152940 ....0000.. 40
5152941 ...ccivae 40
5152942 ....400:0. 40
5152944 .,........ 40
5152962 . ivensaiei 40
5153003 siieineses 40
5153004 .......... 40
5153007 wivuvivaea 4l
5153059 s iiveen 40
5153060 . .ossommes 40
5153154 ..o a2l
5153301 i aieigainie 2l
5153357 ....... 37,64
5153388 v e 61
5153388 . .5 045 . 62
5153390 ¢ vunuimeens B2
5153395 sineuveiee 62
5153407 ......0... 39
B153562 .sevwesse 1D
5183092 ciawiiwvis 13
5153616 ....00eeu. 33
5153623 cusamiain 11
5153719 L...% seses 11
5153847 . umenmaenm 11
5153865 cusiaaewian40
5153885 .......... 56
5153886 .......... 56
5IB38AY souwvasue s 56
5153891 ..cotvnnas 56
5153904 .......... 40
5153945 coamwasng v 23
5154013 .......... 52
184 LLS wuamwinizen:
B1B4L14 cisanaiai v AT
5154115 ....... 47
SI84125 .ousavveas B2
EISALIS: snannavaey &Y
5154188 .. cvmnmves 11
5154198 .. .000000 18
5154202 ....c0uvw.e 21
5154210 ...ev0eees 5T
5154213 ...sveve.0 19
5154216 .......... 33
5154217 «uveseoans 33
SID4218 cunmaumiee IO
5154220 ...ev00e.. 33
5154221 ..ewwanemns (9
5154222 ....0000.. 47
5154223 s iiiesiaa AT
5154224 ,..cc00ue. 47
B15422E5 ounuviiay X1
5154226 .. 0vuna... 47

181

Part No. Page
5154227 vvevenn oa. 47
5154228 ...c0veaee 47
5154229 .....v0.-. 33
5154269 ..e00cs.ne 23
5154270 .......... 23
S164271 i.snisese 69
5154283 .ivewnsese 1T
5154290 .ccunvenas LT
5154315 ..sesseses 11
5154316 cvveveens. 11
5154317 ...eeveuvas 11
5154332 ......00.. 13
5154338 ....0u000. 47
5154339 .ieniiiraee 47
5154340 .......... 47
5154355 ..eevianns 39
5154360 J.sasssvas 13

5154406 ....
5154407 .

5154411

R

. 49

cossaeens 39

vesseneees 56

5154414 .......... 56
5154426 .. iisaies 1B
5154472 ...... S 18
5154475 ...vuee... 15
B164BIT siveswais 15
5154538 .......... 15
5154539 .......... 15
5184541 ,usmsmassy 23
/5154685 ....0ve... 16
L154877 . cwmuwnns e &
5154881 .......... 39
5154970 +.0veunnnn.s 9
B1B49TL. cwnmasnws a b
B155080: ivaisiesvivies 4T
5155555 ,......... 67
5155571 ...vvue... 39
5155586 ..... ssdars 63
5155587 +.vuevuen.. 62
5155594: iusueuuiies B2
5155599 .......... 67
5156150 ..,000uen.. 9
5156192 ....... .
5156498 .......... 23
5157192 ....even.. 18
5157506 ....0..... 56
5157933 ..veuenn.. 47
5158159 .......... 47
5158674 ...cvvveen. 9
5158868 .......... 18
5159080 .......... 39
5159363 avsnsenasy 1
5159837 .......... 15
§LE003T .wvqwewiav 1T
5160542 ...... e 14
5165692 .....uv... 41
5165697 ...... 23
5165799 ....... 19
5165800 . ..... ce.. 19
5165801 ..... o 19
5165803 .......... 19
5165808 ....... 69
5165826 .......... 69
5165829 ...e0v0eun.. B
LT F L A
5166129 ....ce0... 67
5166130 ...0vuu... 67
§167978 ivwniswans 18
5169101 ::vsuisseivis B
5169388 ....0.0... 18
5169891 viwsunness B3
5169892 .......... 23
5169896 .......... 69
5169998 .......... 69
5170057 ...... Fmitni 9

Part No. Page
5170067 .......... 56
5170080 i wwmman 56
5170094 .......... 9
5170200 .......... 11
5170208 v v 16
5170206 ;o +ven v 16
5170574 ... sewsns 33
5170626 . ... . 67
BITO62T suisiiitas » 67
SO0 TE v vn wimon wiwiw 56
BI71003 wvwavaiia s 21
5171434 . ........ 21
BLEL T8 eiioni R 1]
SYT2 9 newawys vee. 21
5172207 .......... 21
5172557 « vu g o 40
5172895 . wann v . 56
5173695 ......... 154
S1I3730 ;s s B
5173964 ........ ..o 31
5174411 ...... e 40
5174425 ..vuiveaa .40
5174429 .......... 40
5174497 ...sives sis: 39
5174498 ..isivii i 39
5174687 ..... ees 9
BITABR6 - irwcamonvanis 9
5174697 c.vvvunen 23
5176557 ... veni &l
5176629 ....... oo 40
5177528 ..... eeens 11
SLTB290 & wuse azsivrision 15
BLTBILY L oen sviiiwan bl
5178540 .......,... 15
BETERY0 & cunanseiuns 15
5178944 ..... A0S 67
5178989 .......... 11
BLIIOLS v awriiiei 40
5179630 & issain 11
SEIFEIL mmnimce 11
5179632 cavisasiiiivs 13
B179836 iisaiiain 13
5179988 o vowenvemane 15
5182170 .vquviva 62
5182171 ..... .. 59
5185325 .. eveennns 13
5185326 wiuwwavess 15
5185380 ........ 18
5185605 ..... R
5186858 ........ 15
5188405 ..........- 13
5188406 ....... e L3
5188868 ......... 13
5189054 ....wweains 13
5189841 ........ 9,17
5189842 .......,.. 16
5189846 .......... 16
189887 c.iin ivans 17
5189859 ....... 16
5189873 . .....n.nn 9
190012 . o sinn o 47
5190348 ........ 16
SI9183B . cvvevans 34
5191842 ... .. 34
5191843 ........ .. 34
5191844 ....... 34
5191845 . .. ce.. 34
SI9L84T: . s wmna 34
5191850 saawsyane 34
5191851 .......... 34
SEOEE53: .wvnvsrras 34
SEILA5E cunsaas .. 34
5191855 .......... 34
5192226 evwnaiisn 13



Part No.

5192233
5192250
5192279
5192432
5192433

5192496 . ..

5192497
5192504

5192505 ...
5192506 .

5192508
5192509
5192717
5192718

5192763 ...

5192765
5192776

5192786 ....
5192804 ..
5192813 ...

5192879

5192880 ..
5192881 .
5192883 ..

5192884

5192885 ...

5192887

Part No.

5192885 .

5192887 ..

5192888
5192889
5192891 .
5192892 .
5192893
5193171 .

5193197 ..

5193221 .
5193413
5193477 .

5193609 ..
5194496 ..

5194609
5194610 .
5194611 .
5226186, .

5226394 ..
5226397 ..

5226400

5226411 ..

5226413 .
5226414

5226415 ...
5226563 ..

5226564

Page

..... sy 18
il T
. |
sasdeey 18
ceemeneas 11
I
saswasers 18
veveaen.. 52
veress.. 15
csseaive 174
cereranans 11
S 174
-
ceeee.. 173
Serwagwsans 18
..... ey 16
reanena 16
....53,54,55
sidasaes 53
ceeees.. 53
.... 53,54,55
ve... 53,55
... 53,54,55
.... 53,54,55
. 53,54,55
e 53
.e.. 53,54,55

182

NUMERICAL INDEX
Part No.
5226565 .

5226567 .
5226570 .

5226710
5226717
5226719

5227210 ..

5227276
5227318
5227321

5227323 ..

5227324

5227931 ....
5228013 . ...

5228102
5228104
5228109
5228292

5228294 .

5228296
5228298
5228301
5228306
5228310

5228316 .

5228319

5228330 ..

... 53,54,55
.... 53,54,55
.. 53,54,55
sEneiEas B8
.... 53,54,55
..... .. 53,54
e 83
R ¥ 2t
53, 54,55
53, 54,55
..... .. 54,55
....... 54,55
cee+... 54,55
.... 53,54,55

Cin pvane 174
ve.. 53,54,55

s waaae DB
Ty
......... .. 53
B

Part No. Page
5231329 ..... ceews OB
8231331 . via saieiae 62

5569546 .......... 62
8508890 .......... 19

LATE ADDITIONS

051112 e amwvine 99
051121 ..uvnvnsense 99
051124 .esusewnena 99
051125 .v.euvanses 99
088665 .....00u.. 174
096158 .. viwsivive 97
096159 ....... ses 97A
096160 .......... 97A
097960 <uaiaavnvi FTA
179826 i viiidnnie. 9T
621237 vowns eveee ITA
621238 . iwvnaneey 97
621241 ....i.a0400 99
621243 ccwueiraes FTA
622787 ivviavnnes 99
5125427 ....c..... 47
5125428 ....ve0vss 47



